ssanranis. FCC RADIO TEST REPORT

Report No. : FR271537E

<802.11ax HE40>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm SER 3.00 MHZ
Att: 20dB8 RERY: 100 MHZ
Dectar: RMS Trace: MaxHold  SWT: 0.020=

Antl Offset:21.80dB Factor:0.00dB
Ant2 Offset:21.80dB  Factor:0.00dB

MEL
MK 1 Freq: 5.725 GHz
hvd Level: 6,208 dBm

Center: 5.710 GHz

Span: 100,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 9)

Maximum Power Density Plot Trace 2 (Ant 8)

Ref Level: 20.00 dBm WEWE 3.00 MHz Ref Level: 20.00 dBm WEWE 3.00 MHz
At 20 dB REW: 1.00 MHz At 20 dB REW: 1.00 MHz
Dector: RMS Trace: MaxHold  SWT 0.020s Offset:21.80d8  Factor:0.00dB Dector: RMS Trace: MaxHold  SWT 0.020s Offset:21.80d8  Factor:0.00dB
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<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm WEVY 3.00 MHz . .
At o0 dB REV 1 .00 MHz Antl Offset:21.80dB Factor:0.00dB

Dector: RMS Trace: MaxHold — SwWT: 0.020s Ant2 Offset:21.80dB  Factor:0.00dB

15 MK1
10 Freq: 5.581GHz
B MK1 Level: 1,105 dBm

Center: 5.610 GHz Span: 120,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 9) Maximum Power Density Plot Trace 2 (Ant 8)

Ref Levet 2000 dBm WEWME 300 MHZ Ref Levet 2000 dBm WEWME 300 MHZ
Att 20 dB REW: 1.00 MHz Att 20 dB REW: 1.00 MHz
Dector: RMS Trace: MaxHold  SWT 0.020s Offset:21.80d8  Factor:0.00dB Dector: RMS Trace: MaxHold  SWT 0.020s Offset:21.80d8  Factor:0.00dB
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<802.11ax HE160>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm
At 2008

Dectar: RMS Trace: MaxHold  SWT: 0.020=

WEVY 3.00 MHz
REW: 1.00 MHZ

Antl Offset:21.80dB Factor:0.00dB
Ant2 Offset:21.80dB  Factor:0.00dB

MK1

Center: 5.570 GHz

Span: 240,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 9)

Maximum Power Density Plot Trace 2 (Ant 8)

Ref Levet 2000 dBm
Att 20 dB

Dector: RMS Trace: MaxHold  SWT 00205

WEWME 300 MHZ
REW: 1.00 MHz
Offset:21.80dB  Factor:0.00dB
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E=M uV/m, where P is the eirp (Watts)
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EIRP (dBm) Field Strength at 3m (dBuV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of -27 dBm/MHz.
(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use

of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW =120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW 2= 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for

frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a

variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four

meters above ground to find the maximum value of the field strength for both horizontal

polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna

tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum

reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and

by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.

When there is no suspected emission found and the emission level is with at least 6 dB margin

against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and

by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading

for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as

3.4.4 Test Setup

For radiated emissions below 30MHz

: | R Antenna
- 3m |

Metal Full Soldered Ground Plane

-

Spectrum Analyzer ! Receiver
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For radiated emissions from 30MHz to 1GHz
<CDD Mode>

RX Antenna

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer ; Receiver

<TXBF Modes>

RX Antenna
Compamon

device

Metal Full Soldered Ground Plane

Spectrum Analyzer | Receiver
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For radiated test from 1GHz to 18GHz
<CDD Mode>

EUT :-‘1— Im —_—;

Metal Full Soldered Ground Plane

oo

Spectrum Analyzer | Receiver

<TXBF Modes>

i s i

Companion

device
1-4m

3m —i

Metal Full Soldered Ground Plane

Spectrum Anabyrer | Receiver
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For radiated test above 18GHz
<CDD Mode>

RX Antenna

Metal Full Soldered Ground Plang

[~

Spectrum Analyzer / Receiver

<TXBF Modes>
RX Antenna
Companion

1.5m

.

Metal Full Soldered Ground Plane

[~

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.
There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7 Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement
3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2.  Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4.  The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4 Test Setup

e T e S A 0 B T i L S I
| |
| [
| Rear of EUT to be flushed |
I with rear of table top ]
I :
I |
| |
| — |
| e EUT '
! —_— | | I 80 cm to
I Receiver | ground
I 5002 RF Cable gcm : plane
| |
| |4 |
I 2 |
| &
s |
I 3b} o |
| ¢
| AC :
I AMH |
l {LISH) [
|
| 12 = i | -
| - | -~
I g - Bonded to horizontal I i3 4
o~ round plane ~
1 e e s o i e e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements

3.6.1 Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cali[;aar::ion Test Date Due Date Remark
BiogAntenna | TEsEq | CPLETIIOE | SOUELS, | s0MHz~1GHz | Oct. 09, 2021 |'¢ T T2 oot 08, 2022 (og{gﬂ?}iﬂv)
Hom Antenna | SCMERRZ5F | BBHA 9120 D | 912001212 | 1GHz ~ 18GHz | Mar. 10, 2022 |'§%% T 200 M. 09, 2023 | FoASIR
S o ZPF| BBHA9170 | 00993 | 18GHz~40GHz | Nov. 30, 2021 ‘¢ T ] Nov. 20, 2022 | TAIHN
Amplifier SONOMA 310N 187312 | 9kHz~1GHz | Dec. 10, 2021 /*3“55_2035',22002222" Dec. 09, 2022 (og{gﬂ?}iﬂv)
Preamplifier |  Keysight 83017A | MY53270080 | 1GHz~26.5GHz| Nov. 10, 2021 /*3“55_2035',22002222" Nov. 09, 2022 (og{gﬂ?}iﬂv)
Preamplifier | Jet-Power |PA0T18-55-30117100018000) 4611, 18GH; | un. 15, 2022 /*3“55_2035',22002222" Jun. 14, 2023 (og{gﬂ?}iﬂv)
Preamplifier EMEC EM18G40G | 060801 | 18GHz~40GHz | Jun. 28, 2022 /*3“55_2035',22002222" Jun. 27, 2023 (og{gﬂ?}iﬂv)
i‘;ea‘“l';rzue“: Keysight NOO10A  |MY54200486 | 10Hz~44GHz | Oct. 15, 2021 /*3“55_2035',22002222" Oct. 14, 2022 (og{gﬂ?}iﬂv)
FE{ZAC'BTS:: Keysight | N9O38A(MXE) | MY54130085 | 20MHz~8.4GHz| Oct. 21, 2021 /*3“55_2035',22002222" Oct. 20, 2022 (0§gﬂf}i_°|_'|‘Y)
Controller EMEC EM 1000 NA  lapesanias| VA 'Sehosoom| A (og{gﬂ?}iﬂv)
AntennaMast| EMEC  [AM-BS-4500-B|  N/A 1~4m N/A /*3“55_2035',22002222" N/A (0§gﬂf}i_°|_'|‘Y)
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A /*3“55_2035',22002222" N/A (oiéﬂ?ﬁif’ﬁn
Software Audix 62000804 | RK001053 N/A N/A /*3“55_2035',22002222" N/A (oiéﬂ?ﬁif’ﬁn
RFCable | QonNeR | o top . | MY285912 | 30MHz-40GHz | Mar. 10, 2022 "¢ % Z5) Mar. 09, 2023 (oiéﬂ?ﬁif’ﬁn
RFCable | QonNeR | o tog . |MY9B37/4PE| SkHz-30MHz | Mar. 10,2022 "¢ 5 F57) Mar. 09, 2023 (oiéﬂ?ﬁif’ﬁn
RFCable | QonNeR | o tog . |MY9B37/4PE | 30MHz-18GHz | Mar. 10, 2022 /& 5 ZH57) Mar. 09, 2023 (oiéﬂ?ﬁif’ﬁn
RFCable | QonNeR | o tos | 8118524 | 30MHz-18GHz | Mar. 10,2022 "¢ 5 Z57) Mar. 09, 2023 (oiéﬂ?ﬁif’ﬁn
Filter Wainwright ‘Q’o"_’gg&fgg;g SNA11 1'5228';0"" Sep. 13, 2021 '“8“55.203\,;‘22002225 Sep. 12, 2022 (oiéﬂ?ﬁif’ﬁn
Filter Wainwright ;’Y(?y%gg%ﬁ; SN3 6';225'*,?"?;?“ Sep. 13, 2021 '“8“55.203\,;‘22002225 Sep. 12, 2022 (oiéﬂ?ﬁif’ﬁn
Hygrometer | TECPEL | DTM-303B | TP140325 N/A Nov. 26, 2021 '“8“55.203\,;‘22002225 Nov. 25, 2022 (oiéﬂ?ﬁif’ﬁn
Hygrometer | TECPEL | DTM-3038 | TP200880 N/A Sep. 30, 2021 ’*8“5‘5.203\,;‘22002225 Sep. 29, 2022 (oggﬂﬂiﬂv)
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Instrument | Brand Name Model No. Serial No. |Characteristics Cali[?::ion Test Date Due Date Remark
AC Power . Conduction
Source ChainTek APC-1000W N/A N/A N/A Aug. 22, 2022 N/A (CO05-HY)
EMI Test Rohde & Conduction
Receiver Schwarz ESR3 102388 9kHz~3.6GHz | Dec. 01, 2021 | Aug. 22, 2022 | Nov. 30, 2022 (CO05-HY)
Hygrometer Testo 608-H1 34913912 N/A Nov. 17, 2021 | Aug. 22, 2022 | Nov. 16, 2022 | Conduction
9 - 924 1O (CO05-HY)
Rohde & Conduction
LISN Schwarz ENV216 100080 9kHz~30MHz | Dec. 03, 2021 | Aug. 22, 2022 | Dec. 02, 2022 (CO05-HY)
Rohde & Conduction
Software Schwarz EMC32 N/A N/A N/A Aug. 22, 2022 N/A (CO05-HY)
. SCHWARZBE | VTSD 9561-F Conduction
Pulse Limiter CK N 00691 N/A Aug. 01, 2022 | Aug. 22, 2022 | Jul. 31, 2023 (CO05-HY)
Conduction
LISN Cable MVE RG-400 260260 N/A Dec. 30, 2021 | Aug. 22, 2022 | Dec. 29, 2022 (CO05-HY)
Aug. 18, 2022 Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 16. 2021 Sep. 13, 2022 Nov. 15. 2022 (THO5-HY)
15100041SNO - Aug. 18, 2022 Conducted
Power Sensor DARE RPR3006W 10 (NO:248) 10MHz~6GHz | Dec. 29, 2021 Sep. 13, 2022 Dec. 28, 2022 (THO5-HY)
Signal Rohde & - Aug. 18, 2022 Conducted
Analyzer Schwarz FSV40 101905 10Hz ~ 40GHz | Aug. 03, 2022 Sep. 13, 2022 Aug. 02, 2023 (THO5-HY)
TEL: 886-3-327-0868 Page Number : 52 of 53
FAX: 886-3-327-0855 Issue Date : Oct. 05, 2022
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 2 01




ssanranis. FCC RADIO TEST REPORT Report No. : FR271537E

5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 31 dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 58 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.4 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
o _ 5.9dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

<CDD Mode>
Test Engineer: Benny Ku Temperature: 21~25 °C

Test Date: 2022/08/18~2022/08/30 Relative Humidity: 51~54 %
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR271537E

Band | MIMO
IC 99% IC 99%
0,
Dat F Bar?c?vfi)dth Bai%\?vlis;!th il lei) S SR el
Mod. Rata NT{ CH. Mraq' MH?) MH?) Power Limit | EIRP Limit Note

ate Bl (dBm) (dBm)

Ant9 | Ant8 [ Ant9 [ Ant8 [ Ant9 | Ant8 | Ant9 [ Ant8
T1a |6Mbps| 2 | 36 | 5180 | 1653 | 1648 | 19.52 | 19.47 - 22.17
11a |6Mbps| 2 44 5220 | 20.78 | 26.17 | 33.68 | 34.55 - 23.01
11a |[6Mbps| 2 48 5240 | 23.28 | 25.48 | 35.76 | 37.28 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR271537E

FCC Band | MIMO
Average FCC
Data s, Conducted Conduc.tecli DG_ .
Mod. Rate NTH CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8

11a (6Mbps| 2| 36 [ 5180 [14.20 |13.50 | 16.87 24.00 1.89 Pass
11a (6Mbps| 2| 44 | 5220 [17.80 |17.50 | 20.66 24.00 1.89 Pass
11a (6Mbps| 2| 48 [ 5240 [17.70 | 17.20 | 20.47 24.00 1.89 Pass
HT20 |[MCSO0| 2| 36 | 5180 |15.10 | 14.80 | 17.96 24.00 1.89 Pass
HT20 |[MCSO0| 2 | 44 | 5220 |17.40 | 16.90 | 20.17 24.00 1.89 Pass
HT20 | MCS0| 2 | 48 | 5240 |17.60 | 17.10 | 20.37 24.00 1.89 Pass
HT40 |[MCSO| 2| 38 | 5190 |14.20 | 13.50 | 16.87 24.00 1.89 Pass
HT40 |[MCSO| 2| 46 | 5230 |16.60 | 16.10 | 19.37 24.00 1.89 Pass
VHT20| MCS0| 2| 36 | 5180 |15.20 | 14.90 | 18.06 24.00 1.89 Pass
VHT20| MCS0| 2 | 44 | 5220 |17.50 | 17.00 | 20.27 24.00 1.89 Pass
VHT20| MCS0| 2 | 48 | 5240 |17.70 | 17.20 | 20.47 24.00 1.89 Pass
VHT40| MCSO0| 2| 38 | 5190 | 14.30 | 13.60 | 16.97 24.00 1.89 Pass
VHT40| MCS0| 2 | 46 | 5230 |16.70 | 16.20 | 19.47 24.00 1.89 Pass
VHT80| MCS0| 2 42 | 5210 | 13.60 | 13.50 | 16.56 24.00 1.89 Pass
VHT160 MCSO| 2| 50 | 5250 | 12.40 | 12.40 | 15.41 24.00 1.89 Pass
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Report Number : FR271537E

TEST RESULTS DATA

Power Spectral Density

FCC Band | MIMO

Average Average

Dat E Power PSD DG P
Mod. Rata NTY CH. wﬁq' Density Limit (dBi) /Fas,f

s =22 (dBm/MHz) (dBm/MHz) el

Ant9 [ Ant8 | SUM | Ant9 | Ant8 [ Ant9 | Ant8

11a |[6Mbps| 2 36 5180 4.64 11.00 4.02 Pass
11a |6Mbps| 2 | 44 5220 8.05 11.00 4.02 Pass
11a |6Mbps| 2 | 48 5240 8.41 11.00 4.02 Pass
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Report Number : FR271537E

TEST RESULTS DATA
26dB and 99% OBW

Band Il MIMO
IC 99% IC 99% FCC 26dB
0,
Dat F Bar?c?vfi) dth Bai%\?vli?jth Bandwidth Bandwidth Bandwidth
Mod. Rata NT{ CH. Mraq' MH?) MH?) Power Limit | EIRP Limit | Power Limit Note

ate Bl (dBm) (dBm) (dBm)

Ant9 | Ant8 [ Ant9 [ Ant8 [ Ant9 | Ant8 | Ant9 [ Ant8 [ Ant9 | Ant8
11a [6Mbps| 2| 52 | 5260 [ 24.78 | 2543 [ 41.42 | 47.08 23.98 30.00 23.98
11a |6Mbps| 2| 60 | 5300 | 19.98 | 21.08 | 39.19 | 42.06 23.98 30.00 23.98
11a |6Mbps| 2| 64 | 5320 | 16.58 | 16.53 | 23.51 | 23.44 23.18 29.18 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR271537E

FCC Band Il MIMO

Average FCC EIRP

Data s, Conducted Conduc.tecli DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) o Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8

11a [6Mbps| 2| 52 [ 5260 [17.70 | 17.20 | 20.47 23.98 1.90 30 Pass
11a [6Mbps| 2| 60 [ 5300 [17.80 |17.20 | 20.52 23.98 1.90 30 Pass
11a [6Mbps| 2| 64 [ 5320 [16.20 | 15.90 | 19.06 23.98 1.90 30 Pass
HT20 |[MCS0| 2| 52 | 5260 |17.70 | 17.10 | 20.42 23.98 1.90 30 Pass
HT20 |[MCSO0| 2| 60 | 5300 |17.40 | 16.80 |20.12 23.98 1.90 30 Pass
HT20 |[MCSO0| 2| 64 | 5320 |16.30 | 15.80 | 19.07 23.98 1.90 30 Pass
HT40 |[MCSO0| 2| 54 | 5270 |16.90 | 16.40 | 19.67 23.98 1.90 30 Pass
HT40 |[MCSO0| 2| 62 | 5310 |16.10 | 15.60 | 18.87 23.98 1.90 30 Pass
VHT20| MCS0| 2| 52 | 5260 |17.80 | 17.20 | 20.52 23.98 1.90 30 Pass
VHT20| MCS0| 2| 60 | 5300 |17.50 | 16.90 |20.22 23.98 1.90 30 Pass
VHT20| MCS0| 2 64 | 5320 |16.40 | 15.90 | 19.17 23.98 1.90 30 Pass
VHT40| MCS0| 2 54 | 5270 |17.00 | 16.50 | 19.77 23.98 1.90 30 Pass
VHT40| MCS0| 2 62 | 5310 | 16.20 | 15.70 | 18.97 23.98 1.90 30 Pass
VHT80| MCS0| 2| 58 | 5290 | 14.80 | 14.20 | 17.52 23.98 1.90 30 Pass
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Report Number : FR271537E

TEST RESULTS DATA

Power Spectral Density

Band Il MIMO
Average Average

Dat E Power PSD DG P
Mod. Rata NTY CH. wﬁq' Density Limit (dBi) /Fas,f
s =22 (dBm/MHz) (dBm/MHz) el

Ant9 [ Ant8 | SUM | Ant9 | Ant8 [ Ant9 | Ant8

11a |[6Mbps| 2 52 5260 8.36 11.00 4.24 Pass
11a [6Mbps| 2 60 5300 7.93 11.00 4.24 Pass
11a |[6Mbps| 2 64 5320 7.12 11.00 4.24 Pass
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Report Number : FR271537E

TEST RESULTS DATA
26dB and 99% OBW

Band Ill MIMO
b db
99% 26 dB IC 99% IC 99% FCC26dB | o for
Dat F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Straddle
Mod. Rata NTY CH. Mrzq' INU-NII2C | InU-NII2C | PowerLimit | EIRPLimit | PowerLimit | 2~ "~
ate MH2) ] (MHz) (MHz) (dBm) (dBm) (dBm) i
Ant9 | Ant8 [ Ant9 [ Ant8 [ Ant9 | Ant8 | Ant9 [ Ant8 [ Ant9 | Ant8 | Ant9 | Ant8
11a |6Mbps| 2 | 100 [ 5500 [ 16.48 | 16.43 | 20.57 | 19.81 23.16 29.16 23.97
11a |6Mbps| 2 | 116 | 5580 [ 22.63 | 27.77 | 38.48 | 47.94 23.98 30.00 23.98
11a [6Mbps| 2 | 140 [ 5700 [ 16.48 | 16.53 | 19.98 | 20.35 23.17 29.17 23.98
Band Ill straddle channel MIMO
99% 26 dB IC 99% IC 99% Foc26ds | Dol
Dat F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Straddle
Mod. | 22 IND{ CH. | (83| InU-NI2C | InU-NI2C | PowerLimit | EIRPLimit | PowerLimit | 2/t 2
ate (MHZ)| " (MH2) (MHz) (dBm) (dBm) (dBm) i
Ant9 [ Ant8 [ Ant9 [ Ant8 [ Ant9 [ Ant8 [ Ant9 [ Ant8 [ Ant9 [ Ant8 | Ant9 | Ant8
11a |6Mbps| 2 | 144 | 5720 [ 17.19 | 19.39 | 26.65 | 32.04 23.35 29.35 23.98 3.2 | 3.15
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TEST RESULTS DATA

Average Power Table

Report Number : FR271537E

FCC Band Il MIMO
Average FCC EIRP
Data s, Conducted Conduc.tecli DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) o Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant9 [ Ant8 | SUM | Ant9 | Ant8 [ Ant9 | Ant8
11a [6Mbps| 2 | 100 [ 5500 [ 16.10 | 15.40 | 18.77 23.97 1.76 30 Pass
11a [6Mbps| 2 | 116 [ 5580 [ 18.30 | 17.90 | 21.11 23.98 1.76 30 Pass
11a (6Mbps| 2| 140 [ 5700 | 16.00 | 15.30 | 18.67 23.98 1.76 30 Pass
HT20 | MCSO0| 2 | 100 | 5500 | 16.10 | 15.20 | 18.68 23.98 1.76 30 Pass
HT20 | MCSO0| 2 | 116 | 5580 | 18.10 | 17.70 | 20.91 23.98 1.76 30 Pass
HT20 | MCSO0| 2 | 140 | 5700 | 14.10 | 13.60 | 16.87 23.98 1.76 30 Pass
HT40 | MCSO0| 2 | 102 | 5510 | 14.30 | 13.90 | 17.11 23.98 1.76 30 Pass
HT40 | MCSO0| 2 | 110 | 5550 | 17.30 | 16.50 | 19.93 23.98 1.76 30 Pass
HT40 | MCS0| 2 | 134 | 5670 | 15.20 | 14.90 | 18.06 23.98 1.76 30 Pass
VHT20| MCS0| 2 100 | 5500 |16.20 | 15.30 | 18.78 23.98 1.76 30 Pass
VHT20| MCS0| 2 | 116 | 5580 | 18.20 | 17.80 | 21.01 23.98 1.76 30 Pass
VHT20| MCS0| 2 | 140 | 5700 | 14.20 | 13.70 | 16.97 23.98 1.76 30 Pass
VHT40| MCS0| 2 | 102 | 5510 | 14.40 | 14.00 | 17.21 23.98 1.76 30 Pass
VHT40| MCS0| 2 | 110 | 5550 | 17.40 | 16.60 | 20.03 23.98 1.76 30 Pass
VHT40| MCS0| 2 | 134 | 5670 | 15.30 | 15.00 | 18.16 23.98 1.76 30 Pass
VHT80| MCS0| 2 | 106 | 5530 | 14.50 | 13.90 | 17.22 23.98 1.76 30 Pass
VHT80| MCS0| 2 | 122 | 5610 | 16.10 | 15.90 | 19.01 23.98 1.76 30 Pass
VHT160 MCSO| 2 | 114 | 5570 | 13.40 [ 12.80 | 16.12 23.98 1.76 30 Pass
FCC Band lll straddle channel MIMO
Average FCC EIRP
Data s, Conducted Conduc.tecli DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant9 [ Ant8 | SUM | Ant9 | Ant8 [ Ant9 | Ant8
11a (6Mbps| 2 | 144 | 5720 [18.50 | 17.90 | 21.22 23.98 1.76 30 Pass
HT20 | MCSO0| 2 | 144 | 5720 | 18.20 | 17.70 | 20.97 23.98 1.76 30 Pass
HT40 | MCS0| 2 | 142 | 5710 | 18.20 | 17.90 | 21.06 23.98 1.76 30 Pass
VHT20| MCS0| 2 | 144 | 5720 |18.30 | 17.80 | 21.07 23.98 1.76 30 Pass
VHT40| MCS0| 2 | 142 | 5710 | 18.30 | 18.00 | 21.16 23.98 1.76 30 Pass
VHT80| MCS0| 2 | 138 | 5690 | 17.00 | 16.60 | 19.81 23.98 1.76 30 Pass
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Report Number : FR271537E
TEST RESULTS DATA
Power Spectral Density
Band Il MIMO
Average Average
Dat E Power PSD DG P
Mod. Rata NTY CH. wﬁq' Density Limit (dBi) /Fas,f
s =22 (dBm/MHz) (dBm/MHz) el
Ant9 [ Ant8 | SUM | Ant9 | Ant8 [ Ant9 | Ant8
11a |6Mbps| 2 | 100 | 5500 6.41 11.00 4.21 Pass
11a |6Mbps| 2 | 116 | 5580 8.65 11.00 4.21 Pass
11a |6Mbps| 2 | 140 | 5700 6.12 11.00 4.21 Pass
Band lll straddle channel MIMO
Average Average
Dat E Power PSD DG P
Mod. Rata NTY CH. wﬁq' Density Limit (dBi) /Fas,f
s =22 (dBm/MHz) (dBm/MHz) el
Ant9 [ Ant8 | SUM | Ant9 | Ant8 [ Ant9 | Ant8
11a |6Mbps| 2 | 144 | 5720 8.26 11.00 4.21 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR271537E

Band | MIMO

0 IC 99% IC 99%

Data Freq. RU_ Bar?gvcoidth Bazr'lsd\?v%th BandWiqth BandWi.dth

Mod. Rate NT{ CH. (MHz) Config (MHz2) (MHz) Power Limit EIRP Limit Note

_ (dBm) (dBm)

Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8
HE20 | MCSO| 2 36 5180 | Full [ 19.03 | 19.03 | 22.40 | 23.20 - 22.79
HE20 |[MCS0| 2| 44 | 5220 | Full | 19.28 | 19.33 | 33.95 | 37.40 - 22.85
HE20 | MCSO| 2 48 5240 | Full [ 19.88 | 20.23 | 43.55 | 44.45 - 22.98
HE40 [MCS0| 2| 38 | 5190 | Full | 37.96 | 37.96 | 40.32 | 40.23 - 23.01
HE40 | MCSO| 2 46 5230 | Full [ 37.96 | 38.16 | 40.68 | 40.50 - 23.01
HE80 |[MCS0| 2| 42 | 5210 | Full | 77.08 | 77.20 | 82.72 | 83.36 - 23.01
HE160| MCSO| 2 50 5250 | Full [156.32 |155.84 | 167.36 | 166.72 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR271537E

FCC Band | MIMO
Average FCC
Data e, RU. Conducted Conduc’Feq DQ .
Mod. Rate NTY CH. (MHz) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8
HE20 | MCSO0| 2 36 5180 | Full [15.30 [ 15.00 [ 18.16 24.00 1.89 Pass
HE20 |MCSO| 2| 36 | 5180 | 26/0 | 570 | 5.10 | 8.42 24.00 1.89 Pass
HE20 | MCSO0| 2 36 5180 | 52/37 | 8.70 | 8.50 | 11.61 24.00 1.89 Pass
HE20 |MCSO| 2| 36 | 5180 |106/53|10.90 [ 11.10 | 14.01 24.00 1.89 Pass
HE20 | MCSO0| 2 44 5220 | Full [17.60 [17.10 | 20.37 24.00 1.89 Pass
HE20 |MCSO| 2| 44 | 5220 | 26/4 | 8.60 | 8.60 [11.61 24.00 1.89 Pass
HE20 | MCSO0| 2 44 5220 | 52/39 |1 10.30 | 10.20 | 13.26 24.00 1.89 Pass
HE20 | MCSO| 2| 44 | 5220 |106/53| 13.90 | 13.80 | 16.86 24.00 1.89 Pass
HE20 | MCSO0| 2 48 5240 | Full [17.80 [17.30 [ 20.57 24.00 1.89 Pass
HE20 |MCSO| 2| 48 | 5240 | 26/8 | 7.60 | 7.70 [10.66 24.00 1.89 Pass
HE20 | MCSO0| 2 48 5240 | 52/40 | 10.50 [ 10.70 | 13.61 24.00 1.89 Pass
HE20 | MCSO| 2 | 48 | 5240 |106/54| 14.20 | 14.10 [ 17.16 24.00 1.89 Pass
HE40 | MCSO0| 2 38 5190 | Full [14.40 [ 13.70 [ 17.07 24.00 1.89 Pass
HE40 |MCSO| 2| 38 | 5190 |242/61|11.00 [ 11.20 | 14.11 24.00 1.89 Pass
HE40 | MCSO0| 2 46 5230 | Full [16.80 [ 16.30 [ 19.57 24.00 1.89 Pass
HE40 |MCSO| 2| 46 | 5230 |242/62|13.80 | 13.70 | 16.76 24.00 1.89 Pass
HE80 | MCS0| 2 42 5210 | Full [13.70 [ 13.60 | 16.66 24.00 1.89 Pass
HE80 | MCSO| 2 | 42 | 5210 |484/65|10.90 | 10.80 | 13.86 24.00 1.89 Pass
HE160| MCSO0| 2 50 5250 | Full [12.50 [ 12.50 | 15.51 24.00 1.89 Pass
HE160| MCSO| 2 [ 50 | 5250 |996/67| 9.80 | 9.40 |12.61 24.00 1.89 Pass
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Report Number : FR271537E

TEST RESULTS DATA
Power Spectral Density

FCC Band | MIMO
Average Average

Data Freq. RU. Powgr PSD DG. Pass

Mod. Rate NTY CH. (MHz) Config Density Limit (dBi) /Eail
. (dBm/MHz) (dBm/MHz)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8

HE20 | MCSO| 2 36 5180 | Full 5.27 11.00 4.02 Pass
HE20 | MCSO| 2| 36 | 5180 | 26/0 5.08 11.00 4.02 Pass
HE20 | MCSO| 2 36 5180 | 52/37 5.24 11.00 4.02 Pass
HE20 | MCSO| 2| 36 | 5180 |106/53 4.55 11.00 4.02 Pass
HE20 | MCSO| 2 44 5220 | Full 7.02 11.00 4.02 Pass
HE20 |MCSO| 2| 44 | 5220 | 26/4 6.70 11.00 4.02 Pass
HE20 | MCSO| 2 44 5220 | 52/39 6.71 11.00 4.02 Pass
HE20 | MCSO| 2 | 44 | 5220 |106/53 6.91 11.00 4.02 Pass
HE20 | MCSO| 2 48 5240 | Full 7.76 11.00 4.02 Pass
HE20 | MCSO| 2| 48 | 5240 | 26/8 7.54 11.00 4.02 Pass
HE20 | MCSO| 2 48 5240 | 52/40 7.44 11.00 4.02 Pass
HE20 | MCSO| 2 | 48 | 5240 |106/54 7.72 11.00 4.02 Pass
HE40 | MCSO| 2 38 5190 | Full 1.06 11.00 4.02 Pass
HE40 | MCSO| 2| 38 | 5190 |242/61 1.05 11.00 4.02 Pass
HE40 | MCSO| 2 46 5230 | Full 3.87 11.00 4.02 Pass
HE40 | MCSO| 2 | 46 | 5230 |242/62 3.81 11.00 4.02 Pass
HE80 | MCSO| 2 42 5210 | Full -2.42 11.00 4.02 Pass
HE80 | MCSO| 2 | 42 | 5210 |484/65 -2.47 11.00 4.02 Pass
HE160| MCSO| 2 50 5250 | Full -6.16 11.00 4.02 Pass
HE160| MCSO| 2| 50 | 5250 [996/67 -6.53 11.00 4.02 Pass
HE160| MCSO| 2 50 5250 P96/S61 -6.47 11.00 4.02 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR271537E

Band Il MIMO
IC 99% IC 99% FCC 26dB
pats freq. | U | Bandwidth | Bancwin | Bendwith | Bandwtn | Bancuiatn
Mod. Rate NTY CH. (MHz) Config (MHz) (MHz) Power Limit EIRP Limit Power Limit Note

. (dBm) (dBm) (dBm)

Ant9 [ Ant8 [ Ant9 [ Ant8 | Ant9 [ Ant8 [ Ant9 [ Ant8 [ Ant9 | Ant8
HE20 [MCso] 2| 52 [ 5260 | Full [ 20.18 [ 1953 [ 41.40 [ 41.75 23.91 29.91 23.98
HE20 [MCS0| 2| 60 [ 5300 | Full | 19.18 [ 19.13 | 32.75 | 29.35 23.82 29.82 23.98
HE20 [MCso] 2| 64 [ 5320 ] Full | 19.03 [ 18.98 | 26.50 | 23.55 23.78 29.78 23.98
HE40 [MCS0| 2| 54 [ 5270 | Full | 38.16 | 38.16 | 43.02 [ 41.04 23.98 30.00 23.98
HE40 [MCso] 2| 62 [ 5310 ] Full | 37.96 [ 37.96 | 40.05 [ 40.32 23.98 30.00 23.98
HE80 [MCso| 2| 58 | 5290 | Full | 77.20 | 77.32 | 82.08 | 82.72 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR271537E

FCC Band Il MIMO
Average FCC EIRP
Data e, RU. Conducted Conduc’Feq DQ Power .
Mod. NTY CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm) (dBm)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8

HE20 | MCSO0| 2 52 5260 | Full [17.90 [17.30 | 20.62 23.98 1.90 30 Pass
HE20 |MCSO| 2| 52 | 5260 | 26/0 | 8.20 | 7.70 [10.97 23.98 1.90 30 Pass
HE20 | MCSO0| 2 52 5260 | 52/37 | 11.00 | 10.60 | 13.81 23.98 1.90 30 Pass
HE20 |MCSO| 2| 52 | 5260 |106/53| 13.90 | 13.40 | 16.67 23.98 1.90 30 Pass
HE20 | MCSO0| 2 60 5300 | Full [17.60 [17.00 [ 20.32 23.98 1.90 30 Pass
HE20 |MCSO| 2| 60 | 5300 | 26/4 | 8.60 | 8.10 [11.37 23.98 1.90 30 Pass
HE20 | MCSO0| 2 60 5300 | 52/3910.30 | 9.90 | 13.11 23.98 1.90 30 Pass
HE20 |MCSO| 2| 60 | 5300 |106/54|13.80 [ 13.40 | 16.61 23.98 1.90 30 Pass
HE20 | MCSO0| 2 64 5320 | Full [16.50 [ 16.00 [ 19.27 23.98 1.90 30 Pass
HE20 |MCSO| 2| 64 | 5320 | 26/8 | 6.40 | 6.20 | 9.31 23.98 1.90 30 Pass
HE20 | MCSO0| 2 64 5320 | 52/40 | 9.40 | 9.20 [ 12.31 23.98 1.90 30 Pass
HE20 |MCSO| 2| 64 | 5320 |106/54|12.70 [ 12.50 | 15.61 23.98 1.90 30 Pass
HE40 | MCSO0| 2 54 5270 | Full [17.10 [ 16.60 [ 19.87 23.98 1.90 30 Pass
HE40 |MCSO| 2| 54 | 5270 |242/61|14.00 | 13.60 | 16.81 23.98 1.90 30 Pass
HE40 | MCSO0| 2 62 5310 | Full [16.30 | 15.80 [ 19.07 23.98 1.90 30 Pass
HE40 |MCSO| 2| 62 | 5310 |242/62|12.80 | 12.70 | 15.76 23.98 1.90 30 Pass
HE80 | MCS0| 2 58 5290 | Full [14.90 [ 14.30 [ 17.62 23.98 1.90 30 Pass
HE80 | MCSO| 2| 58 | 5290 |484/66|11.50 | 11.20 | 14.36 23.98 1.90 30 Pass
HE160| MCSO0| 2 50 5250 P96/S671 9.20 | 9.20 | 12.21 23.98 1.90 30 Pass
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Report Number : FR271537E

TEST RESULTS DATA
Power Spectral Density
Band Il MIMO
Average Average
Data Freq. RU. Powgr PSD DQ Pass
Mod. | poie NT{ CH. | sy | Confia Density Limit Iz [Fail
(dBm/MHz) (dBm/MHz)
Ant9 [ Ant8 | SUM | Ant9 [ Ant8 | Ant9 | Ant8
HE20 | MCSO0| 2 52 5260 | Full 7.80 11.00 4.24 Pass
HE20 [MCSO| 2| 52 | 5260 | 26/0 7.76 11.00 4.24 Pass
HE20 | MCSO0| 2 52 5260 | 52/37 7.65 11.00 4.24 Pass
HE20 [MCSo| 2 [ 52 | 5260 |106/53 7.42 11.00 4.24 Pass
HE20 | MCSO0| 2 60 5300 | Full 7.05 11.00 4.24 Pass
HE20 [MCS0| 2| 60 | 5300 | 26/4 6.77 11.00 4.24 Pass
HE20 | MCSO0| 2 60 5300 | 52/39 6.74 11.00 4.24 Pass
HE20 [MCSO| 2 [ 60 | 5300 |106/54 7.04 11.00 4.24 Pass
HE20 | MCSO0| 2 64 5320 | Full 6.42 11.00 4.24 Pass
HE20 [MCSO| 2| 64 | 5320 | 26/8 6.29 11.00 4.24 Pass
HE20 | MCSO0| 2 64 5320 | 52/40 6.20 11.00 4.24 Pass
HE20 [MCSO| 2 [ 64 | 5320 |106/54 6.40 11.00 4.24 Pass
HE40 | MCSO0| 2 54 5270 | Full 3.98 11.00 4.24 Pass
HE40 [MCSO| 2 [ 54 | 5270 |242/61 3.92 11.00 4.24 Pass
HE40 | MCSO0| 2 62 5310 | Full 3.27 11.00 4.24 Pass
HE40 [MCSO| 2 [ 62 | 5310 |242/62 2.89 11.00 4.24 Pass
HE80 | MCSO0| 2 58 5290 | Full -1.31 11.00 4.24 Pass
HE80 [MCSO| 2 [ 58 | 5290 |484/66 -1.43 11.00 4.24 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR271537E

Band Il MIMO

99% 26 dB IC 99% IC 99% Foc26d8 | °2Co

Data o RU_ Bandwidth Bandwidth Bandwit_:ith Bandwi_dth Bandwit_:ith Straddle

Mod. Rate NTY CH. (MHz) Config| In U-NII 2C In U-NII 2C | Power Limit EIRP Limit Power Limit Channel

. (MHz) (MHz) (dBm) (dBm) (dBm) (MH2)
Ant9 [ Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8

HE20 | MCSO| 2| 100 | 5500 | Full [ 19.03 | 18.98 | 26.40 | 24.05 23.78 29.78 23.98 - -
HE20 | MCSO| 2| 116 | 5580 | Full [20.73 | 25.18 | 42.35 | 46.80 23.98 30.00 23.98 - -
HE20 | MCSO| 2 | 140 | 5700 | Full [ 18.93 | 18.98 | 21.35 | 22.05 23.77 29.77 23.98 - -
HE40 | MCSO| 2| 102 | 5510 | Full [ 37.86 | 38.06 | 40.05 | 40.32 23.98 30.00 23.98 - -
HE40 | MCSO| 2| 110 | 5550 | Full [ 38.36 | 38.56 | 48.96 | 63.27 23.98 30.00 23.98 - -
HE40 | MCSO| 2| 134 | 5670 | Full [ 37.96 | 38.16 | 40.41 | 40.77 23.98 30.00 23.98 - -
HE80 | MCSO| 2 | 106 | 5530 | Full [ 77.44 | 77.44 | 83.04 | 82.88 23.98 30.00 23.98 - -
HE80 | MCSO| 2| 122 | 5610 | Full [ 77.32 | 77.56 | 83.36 |132.96 23.98 30.00 23.98 - -
HE160[ MCSO| 2 | 114 | 5570 [ Full |156.32 |156.08 | 166.08 | 166.72 23.98 30.00 23.98 - -
Band Il straddle channel MIMO

99% 26 dB IC 9% IC 9% Foc26d8 | °Co

Data o RU_ Bandwidth Bandwidth Bandwn_:ith Bandw[dth Bandwn_:ith Straddle

Mod. Rate NTY CH. (MHz) Config| In U-NII 2C In U-NII 2C | Power Limit EIRP Limit Power Limit Channel

. (MHz) (MHz) (dBm) (dBm) (dBm) (MH2)
Ant9 [ Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8

HE20 [ MCSO| 2 | 144 | 5720 | Full | 16.24 | 19.04 | 28.05 | 29.25 23.11 29.11 23.98 362 | 45
HE40 | MCSO| 2| 142 | 5710 | Full [ 39.88 | 45.97 | 55.68 | 54.24 23.98 30.00 23.98 3.81 [ 3.99
HE80 | MCSO| 2| 138 | 5690 | Full [ 73.72 | 73.84 | 91.80 |104.92 23.98 30.00 23.98 4.04 | 4.039
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TEST RESULTS DATA

Average Power Table

Report Number : FR271537E

FCC Band Il MIMO
Average FCC EIRP
Data e RU. Conducted ConducFeq DQ Power .
Mod. NTY CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm) (dBm)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8
HE20 | MCSO| 2| 100 | 5500 | Full |[16.30 [ 15.40 | 18.88 23.98 1.76 30 Pass
HE20 | MCSO| 2| 100 | 5500 | 26/0 | 6.10 | 6.10 [ 9.11 23.98 1.76 30 Pass
HE20 | MCSO| 2 | 100 | 5500 | 52/37 | 9.10 | 8.90 (12.01 23.98 1.76 30 Pass
HE20 | MCSO| 2 | 100 | 5500 |106/53| 11.70 | 11.60 | 14.66 23.98 1.76 30 Pass
HE20 |MCSO| 2| 116 | 5580 | Full [18.30 [17.90 | 21.11 23.98 1.76 30 Pass
HE20 |MCSO| 2| 116 | 5580 | 26/4 | 9.60 | 9.50 [12.56 23.98 1.76 30 Pass
HE20 | MCSO| 2| 116 | 5580 | 52/38 | 11.10 [ 10.90 | 14.01 23.98 1.76 30 Pass
HE20 | MCSO| 2| 116 | 5580 |106/53| 14.70 [ 14.30 | 17.51 23.98 1.76 30 Pass
HE20 | MCSO| 2| 140 | 5700 | Full |14.30 [ 13.80 [ 17.07 23.98 1.76 30 Pass
HE20 | MCSO| 2| 140 | 5700 | 26/8 | 450 | 3.70 | 7.13 23.98 1.76 30 Pass
HE20 | MCSO| 2 | 140 | 5700 | 52/40 | 7.60 | 7.20 (10.41 23.98 1.76 30 Pass
HE20 | MCSO| 2 | 140 | 5700 |106/54| 10.30 | 10.20 | 13.26 23.98 1.76 30 Pass
HE40 | MCSO| 2| 102 | 5510 | Full | 14.50 [14.10 [ 17.31 23.98 1.76 30 Pass
HE40 | MCSO| 2 | 102 | 5510 |242/61|11.10 [ 10.90 | 14.01 23.98 1.76 30 Pass
HE40 | MCSO| 2| 110 | 5550 | Full |[17.50 [ 16.70 | 20.13 23.98 1.76 30 Pass
HE40 | MCSO| 2 | 110 | 5550 |242/61| 14.50 | 13.90 | 17.22 23.98 1.76 30 Pass
HE40 |MCSO| 2| 134 | 5670 | Full |[15.40 [ 15.10 | 18.26 23.98 1.76 30 Pass
HE40 | MCSO| 2 | 134 | 5670 |242/62|11.50 | 12.10 | 14.82 23.98 1.76 30 Pass
HE80 | MCSO| 2| 106 | 5530 | Full | 14.60 | 14.00 [ 17.32 23.98 1.76 30 Pass
HE80 | MCSO| 2 | 106 | 5530 |484/65|11.00 [ 10.60 | 13.81 23.98 1.76 30 Pass
HE80 | MCSO| 2| 122 | 5610 | Full [16.20 [ 16.00 | 19.11 23.98 1.76 30 Pass
HE80 | MCSO| 2 | 122 | 5610 |484/66|12.90 [ 12.70 | 15.81 23.98 1.76 30 Pass
HE160| MCSO| 2 | 114 | 5570 | Full | 13.50 [ 12.90 | 16.22 23.98 1.76 30 Pass
HE160| MCSO| 2 [ 114 | 5570 |996/67| 10.70 | 9.90 [ 13.33 23.98 1.76 30 Pass
HE160| MCSO| 2 [ 114 | 5570 P96/S671 10.40 | 10.20 | 13.31 23.98 1.76 30 Pass
FCC Band lll straddle channel MIMO
Average FCC EIRP
Data e RU. Conducted ConducFeq DQ Power .
Mod. NTY CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm) (dBm)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8
HE20 |MCSO| 2 | 144 | 5720 | Full [ 18.40 [17.90 |(21.17 23.98 1.76 30 Pass
HE20 |MCSO| 2| 144 | 5720 | 26/8 | 8.40 | 8.10 [11.26 23.98 1.76 30 Pass
HE20 | MCSO| 2 | 144 | 5720 | 52/40 | 11.30 | 11.00 | 14.16 23.98 1.76 30 Pass
HE20 | MCSO| 2 | 144 | 5720 |106/54| 14.10 | 13.80 | 16.96 23.98 1.76 30 Pass
HE40 |MCSO| 2| 142 | 5710 | Full |18.40 [ 18.10 | 21.26 23.98 1.76 30 Pass
HE40 | MCSO| 2 | 142 | 5710 |242/62| 16.40 | 16.10 | 19.26 23.98 1.76 30 Pass
HE80 |MCSO| 2| 138 | 5690 | Full [17.10 [16.70 [ 19.91 23.98 1.76 30 Pass
HE80 | MCSO| 2 | 138 | 5690 |484/66| 14.20 | 13.90 | 17.06 23.98 1.76 30 Pass
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Report Number : FR271537E

TEST RESULTS DATA
Power Spectral Density
Band Il MIMO
Average Average
Data Freq. RU. Powgr PSD DQ Pass
Mod. Rate NTY CH. (MHz) Config Density Limit (dBi) JFail
. (dBm/MHz) (dBm/MHz)
Ant9 [ Ant8 | SUM | Ant9 [ Ant8 | Ant9 | Ant8
HE20 | MCSO| 2| 100 | 5500 | Full 5.85 11.00 4.21 Pass
HE20 | MCS0| 2 | 100 | 5500 | 26/0 5.84 11.00 4.21 Pass
HE20 | MCSO| 2 | 100 | 5500 | 52/37 5.65 11.00 4.21 Pass
HE20 | MCS0O| 2 | 100 | 5500 |106/53 5.06 11.00 4.21 Pass
HE20 | MCSO| 2| 116 | 5580 | Full 7.92 11.00 4.21 Pass
HE20 | MCS0| 2| 116 | 5580 | 26/4 7.79 11.00 4.21 Pass
HE20 | MCSO| 2| 116 | 5580 | 52/38 7.52 11.00 4.21 Pass
HE20 | MCS0| 2| 116 | 5580 |106/53 7.83 11.00 4.21 Pass
HE20 | MCSO| 2 | 140 | 5700 | Full 3.93 11.00 4.21 Pass
HE20 | MCS0| 2| 140 | 5700 | 26/8 3.83 11.00 4.21 Pass
HE20 | MCSO| 2 | 140 | 5700 | 52/40 3.90 11.00 4.21 Pass
HE20 | MCSO| 2 | 140 | 5700 |106/54 3.77 11.00 4.21 Pass
HE40 | MCSO| 2| 102 | 5510 | Full 1.55 11.00 4.21 Pass
HE40 | MCS0| 2 | 102 | 5510 |242/61 0.96 11.00 4.21 Pass
HE40 | MCSO| 2| 110 | 5550 | Full 4.20 11.00 4.21 Pass
HE40 | MCS0| 2 | 110 | 5550 |242/61 4.19 11.00 4.21 Pass
HE40 | MCSO| 2| 134 | 5670 | Full 2.25 11.00 4.21 Pass
HE40 | MCSO| 2 | 134 | 5670 |242/62 1.77 11.00 4.21 Pass
HE80 | MCSO| 2| 106 | 5530 | Full -1.72 11.00 4.21 Pass
HE80 | MCS0| 2 | 106 | 5530 |484/65 -2.10 11.00 4.21 Pass
HE80 | MCSO| 2| 122 | 5610 | Full 0.10 11.00 4.21 Pass
HE80 | MCS0| 2 | 122 | 5610 |484/66 -0.04 11.00 4.21 Pass
HE160| MCSO| 2 | 114 | 5570 | Full -5.42 11.00 4.21 Pass
HE160| MCSO| 2 | 114 | 5570 [996/67 -5.54 11.00 4.21 Pass
HE160| MCSO| 2 [ 114 | 5570 P96/S671 -5.54 11.00 4.21 Pass
Band Ill straddle channel MIMO
Average Average
Data Freq. RU. Powgr PSD DG. Pass
Mod. | ote N1 CH- | mhz) | Confio Density Limit (dBi) /Eail
. (dBm/MHz) (dBm/MHz)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8

HE20 | MCSO| 2 | 144 | 5720 | Full 7.58 11.00 4.21 Pass
HE40 | MCSO| 2 | 144 | 5720 | 26/8 7.51 11.00 4.21 Pass
HE40 | MCSO| 2 | 144 | 5720 | 52/40 7.31 11.00 4.21 Pass
HE40 | MCSO| 2 | 144 | 5720 |106/54 7.20 11.00 4.21 Pass
HE40 | MCSO| 2 | 142 | 5710 | Full 5.01 11.00 4.21 Pass
HE40 | MCSO| 2 | 142 | 5710 |242/62 5.00 11.00 4.21 Pass
HE80 | MCSO| 2 | 138 | 5690 | Full 1.29 11.00 4.21 Pass
HE80 | MCSO| 2 | 138 | 5690 |484/66 1.09 11.00 4.21 Pass
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Report Number : FR271537E

<TXBF Mode>

Test Engineer: Benny Ku Temperature: 21~25 °C

Test Date: 2022/08/18~2022/09/13 Relative Humidity: 51~54 %
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TEST RESULTS DATA

Average Power Table

Report Number : FR271537E

FCC Band | MIMO
Average FCC
Data s, Conducted Conduc.tecli DG_ .
Mod. Rate NTH CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8
HT20 |[MCSO| 2| 36 | 5180 |14.80 | 15.00 | 17.91 24.00 4.02 Pass
HT20 | MCSO0| 2| 44 | 5220 |16.80 | 17.00 | 19.91 24.00 4.02 Pass
HT20 | MCSO0| 2| 48 | 5240 |17.00 | 17.30 | 20.16 24.00 4.02 Pass
HT40 |MCSO| 2| 38 | 5190 |11.70 | 12.10 | 14.91 24.00 4.02 Pass
HT40 | MCSO| 2| 46 | 5230 |14.00 | 14.30 | 17.16 24.00 4.02 Pass
VHT20| MCS0| 2 36 | 5180 |14.90 | 15.10 | 18.01 24.00 4.02 Pass
VHT20| MCS0| 2 44 | 5220 |16.90 | 17.10 | 20.01 24.00 4.02 Pass
VHT20| MCS0| 2 | 48 | 5240 |17.10 | 17.40 | 20.26 24.00 4.02 Pass
VHT40| MCSO0| 2 38 | 5190 | 11.80 | 12.20 | 15.01 24.00 4.02 Pass
VHT40| MCS0| 2 | 46 | 5230 |14.10 | 14.40 | 17.26 24.00 4.02 Pass
VHT80| MCS0| 2 42 | 5210 | 11.60 | 11.80 | 14.71 24.00 4.02 Pass
VHT160 MCSO| 2| 50 | 5250 | 10.20 | 10.30 | 13.26 24.00 4.02 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR271537E

FCC Band Il MIMO
Average FCC EIRP
Data s, Conducted Conduc.tecli DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) o Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8
HT20 |[MCS0| 2| 52 | 5260 |17.00 | 17.50 | 20.27 23.98 4.24 30 Pass
HT20 | MCSO0| 2| 60 | 5300 |16.40 | 16.60 | 19.51 23.98 4.24 30 Pass
HT20 |[MCSO0| 2| 64 | 5320 |15.90 | 16.20 | 19.06 23.98 4.24 30 Pass
HT40 |[MCSO| 2| 54 | 5270 | 14.40 | 14.70 | 17.56 23.98 4.24 30 Pass
HT40 |[MCSO0| 2| 62 | 5310 |12.70 | 13.00 | 15.86 23.98 4.24 30 Pass
VHT20| MCS0| 2| 52 | 5260 |17.10 | 17.60 | 20.37 23.98 4.24 30 Pass
VHT20| MCS0| 2| 60 | 5300 |16.50 | 16.70 | 19.61 23.98 4.24 30 Pass
VHT20| MCS0| 2 64 | 5320 |16.00 | 16.30 | 19.16 23.98 4.24 30 Pass
VHT40| MCS0| 2 54 | 5270 |14.50 | 14.80 | 17.66 23.98 4.24 30 Pass
VHT40| MCSO0| 2| 62 | 5310 |12.80 | 13.10 | 15.96 23.98 4.24 30 Pass
VHT80| MCS0| 2| 58 | 5290 |12.60 | 13.20 | 15.92 23.98 4.24 30 Pass
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Report Number : FR271537E

TEST RESULTS DATA

Average Power Table

FCC Band Il MIMO
Average FCC EIRP
Data s, Conducted Conduc.tecli DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) o Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant9 [ Ant8 | SUM | Ant9 | Ant8 [ Ant9 | Ant8
HT20 | MCSO0| 2 | 100 | 5500 | 15.60 | 15.60 | 18.61 23.98 4.21 30 Pass
HT20 | MCS0| 2 | 116 | 5580 | 17.70 | 17.20 | 20.47 23.98 4.21 30 Pass
HT20 | MCSO0| 2 | 140 | 5700 | 13.50 | 13.70 | 16.61 23.98 4.21 30 Pass
HT40 | MCSO0| 2 | 102 | 5510 | 11.40 | 11.50 | 14.46 23.98 4.21 30 Pass
HT40 | MCSO0| 2 | 110 | 5550 | 17.00 | 16.70 | 19.86 23.98 4.21 30 Pass
HT40 | MCSO0| 2 | 134 | 5670 | 11.30 | 11.50 | 14.41 23.98 4.21 30 Pass
VHT20| MCS0| 2 100 | 5500 | 15.70 | 15.70 | 18.71 23.98 4.21 30 Pass
VHT20| MCS0| 2 | 116 | 5580 |17.80 | 17.30 | 20.57 23.98 4.21 30 Pass
VHT20| MCS0| 2 | 140 | 5700 | 13.60 | 13.80 | 16.71 23.98 4.21 30 Pass
VHT40| MCS0| 2 | 102 | 5510 | 11.50 | 11.60 | 14.56 23.98 4.21 30 Pass
VHT40| MCS0| 2 | 110 | 5550 |17.10 | 16.80 | 19.96 23.98 4.21 30 Pass
VHT40| MCS0| 2 | 134 | 5670 | 11.40 | 11.60 | 14.51 23.98 4.21 30 Pass
VHT80| MCS0| 2 | 106 | 5530 | 13.70 | 13.60 | 16.66 23.98 4.21 30 Pass
VHT80| MCS0| 2 | 122 | 5610 | 16.20 | 15.70 | 18.97 23.98 4.21 30 Pass
VHT16q MCSO| 2 | 114 | 5570 | 12.80 | 12.60 | 15.71 23.98 4.21 30 Pass
FCC Band lll straddle channel MIMO
Average FCC EIRP
Data s, Conducted Conduc.tecli DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant9 [ Ant8 | SUM | Ant9 | Ant8 [ Ant9 | Ant8
HT20 | MCSO0| 2 | 144 | 5720 |17.50 | 17.90 | 20.71 23.98 4.21 30 Pass
HT40 | MCSO0| 2 | 142 | 5710 | 17.50 | 17.60 | 20.56 23.98 4.21 30 Pass
VHT20| MCS0| 2 | 144 | 5720 |17.60 | 18.00 | 20.81 23.98 4.21 30 Pass
VHT40| MCS0| 2 | 142 | 5710 | 17.60 | 17.70 | 20.66 23.98 4.21 30 Pass
VHT80| MCS0| 2 | 138 | 5690 | 15.90 | 16.00 | 18.96 23.98 4.21 30 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR271537E

Band | MIMO

0 IC 99% IC 99%

Data Freq. RU_ Bar?gvcoidth Bazr'lsd\?v%th BandWiqth BandWi.dth

Mod. Rate NT{ CH. (MHz) Config (MHz2) (MHz) Power Limit EIRP Limit Note

_ (dBm) (dBm)

Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8
HE20 | MCSO| 2 36 5180 | Full [ 19.23 | 19.33 | 34.25 | 40.15 - 22.84
HE20 |[MCS0| 2| 44 | 5220 | Full | 19.23 | 19.38 | 27.35 | 43.50 - 22.84
HE20 | MCSO| 2 48 5240 | Full [ 19.33 | 19.48 | 35.20 | 48.00 - 22.86
HE40 |[MCS0| 2| 38 | 5190 | Full | 3856 | 38.56 | 44.19 | 42.84 - 23.01
HE40 | MCSO| 2 46 5230 | Full [ 38.46 | 38.56 | 42.75 | 44.46 - 23.01
HE80 |[MCS0| 2| 42 | 5210 | Full | 77.80 | 77.80 | 89.44 | 88.32 - 23.01
HE160| MCSO| 2 50 5250 | Full [156.80 |157.28 | 170.24 | 169.28 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR271537E

FCC Band | MIMO
Average FCC
Data e, RU. Conducted Conduc’Feq DQ .
Mod. Rate NTY CH. (MHz) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8
HE20 | MCSO0| 2 36 5180 | Full [15.00 [ 15.20 | 18.11 24.00 4.02 Pass
HE20 |MCSO| 2| 44 | 5220 | Full [17.00 [17.20 | 20.11 24.00 4.02 Pass
HE20 | MCSO0| 2 48 5240 | Full [17.20 [ 17.50 [ 20.36 24.00 4.02 Pass
HE40 |MCSO| 2| 38 | 5190 | Full [11.90 [12.30 | 15.11 24.00 4.02 Pass
HE40 | MCSO0| 2 46 5230 | Full [14.20 [ 14.50 [ 17.36 24.00 4.02 Pass
HE80 |MCSO| 2| 42 | 5210 | Full [11.70 [11.90 | 14.81 24.00 4.02 Pass
HE160| MCSO0| 2 50 5250 | Full [10.30 [ 10.40 [ 13.36 24.00 4.02 Pass
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Report Number : FR271537E

TEST RESULTS DATA
Power Spectral Density

FCC Band | MIMO
Average Average
Data Freq. RU POW(.er PSD DG. Pass
Mod. Rate NT{ CH. (MH2) Config Density Limit (dBi) IFail
. (dBm/MHz) (dBm/MHz)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8

HE20 | MCSO| 2 36 5180 | Full 7.10 11.00 4.02 Pass
HE20 [MCSO| 2| 44 5220 | Full 8.38 11.00 4.02 Pass
HE20 | MCSO| 2 48 5240 | Full 9.08 11.00 4.02 Pass
HE40 [MCSO| 2| 38 5190 | Full -0.05 11.00 4.02 Pass
HE40 | MCSO| 2 46 5230 | Full 3.06 11.00 4.02 Pass
HE80 [ MCSO| 2 | 42 5210 | Full -3.37 11.00 4.02 Pass
HE160| MCSO| 2 50 5250 | Full -7.21 11.00 4.02 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR271537E

Band Il MIMO

IC 99% IC 99% FCC 26dB

pats freq. | U | Bandwidth | Bancwin | Bendwith | Bandwtn | Bancuiatn

Mod. Rate NTY CH. (MHz) Config (MHz) (MHz) Power Limit EIRP Limit Power Limit Note

. (dBm) (dBm) (dBm)

Ant9 [ Ant8 [ Ant9 [ Ant8 [ Ant9 [ Ant8 [ Ant9 [ Ant8 [ Ant9 | Ant8
HE20 [MCs0] 2| 52 [ 5260 | Full | 19.23 [ 19.93 | 46.85 [ 47.90 23.84 29.84 23.98
HE20 [MCS0| 2| 60 [ 5300 | Full | 19.23 [ 19.38 | 26.20 [ 40.40 23.84 29.84 23.98
HE20 [MCs0] 2| 64 [ 5320 ] Full | 19.33 [ 19.33 | 34.95 [ 37.00 23.86 29.86 23.98
HE40 [MCS0| 2| 54 [ 5270 | Full | 38.76 | 38.56 | 49.86 | 43.83 23.98 30.00 23.98
HE40 [MCso] 2| 62 [ 5310 ] Full | 3846 | 38.46 | 43.38 [ 4347 23.98 30.00 23.98
HE80 [MCS0| 2| 58 [ 5290 | Full | 77.68 | 77.68 | 90.56 | 90.88 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR271537E

FCC Band Il MIMO
Average FCC EIRP
Data e, RU. Conducted Conduc’Feq DQ Power .
Mod. NTY CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm) (dBm)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8
HE20 [ MCSO| 2 52 5260 | Full |17.20 | 17.70 | 20.47 23.98 4.24 30 Pass
HE20 | MCSO| 2 | 60 5300 | Full |16.60 [ 16.80 | 19.71 23.98 4.24 30 Pass
HE20 [ MCSO| 2 64 5320 | Full |16.10 | 16.40 | 19.26 23.98 4.24 30 Pass
HE40 | MCSO| 2| 54 5270 | Full | 14.60 [ 14.90 | 17.76 23.98 4.24 30 Pass
HE40 [ MCSO| 2 62 5310 | Full |12.90 | 13.20 | 16.06 23.98 4.24 30 Pass
HE80 | MCSO| 2| 58 5290 | Full |12.70 [ 13.30 | 16.02 23.98 4.24 30 Pass
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Report Number : FR271537E

TEST RESULTS DATA
Power Spectral Density
Band Il MIMO
Average Average
Data Freq. RU. Powgr PSD DQ Pass
Mod. | poie NT{ CH. | sy | Confia Density Limit Iz [Fail
(dBm/MHz) (dBm/MHz)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8
HE20 | MCSO0| 2 52 5260 | Full 8.90 11.00 4.24 Pass
HE20 [MCSo| 2| 60 | 5300 | Full 7.81 11.00 4.24 Pass
HE20 | MCSO0| 2 64 5320 | Full 7.93 11.00 4.24 Pass
HE40 [MCSO| 2| 54 | 5270 | Full 274 11.00 4.24 Pass
HE40 | MCSO0| 2 62 5310 | Full 0.95 11.00 4.24 Pass
HE80 [MCSO| 2| 58 | 5290 | Full -1.96 11.00 4.24 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR271537E

Band Il MIMO

99% 26 dB IC 99% IC 99% Foc26d8 | °2Co

Data o RU_ Bandwidth Bandwidth Bandwit_:ith Bandwi_dth Bandwit_:ith Straddle

Mod. Rate NTY CH. (MHz) Config| In U-NII 2C In U-NII 2C | Power Limit EIRP Limit Power Limit Channel

. (MHz) (MHz) (dBm) (dBm) (dBm) (MH2)
Ant9 [ Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8

HE20 | MCSO| 2| 100 | 5500 | Full [ 18.93 | 19.23 | 22.15 | 32.90 23.77 29.77 23.98 - -
HE20 | MCSO| 2| 116 | 5580 | Full [ 19.33 | 19.93 | 36.60 | 47.80 23.86 29.86 23.98 - -
HE20 | MCSO| 2| 140 | 5700 | Full [ 19.08 | 19.03 | 21.65 | 21.50 23.79 29.79 23.98 - -
HE40 | MCSO| 2| 102 | 5510 | Full [ 38.46 | 38.46 | 44.28 | 43.29 23.98 30.00 23.98 - -
HE40 | MCSO| 2| 110 | 5550 | Full [ 39.16 | 39.56 | 73.44 | 72.63 23.98 30.00 23.98 - -
HE40 | MCSO| 2| 134 | 5670 | Full [ 38.56 | 38.46 | 43.47 | 43.65 23.98 30.00 23.98 - -
HE80 | MCSO| 2 | 106 | 5530 | Full [ 77.80 | 77.80 | 89.60 | 91.04 23.98 30.00 23.98 - -
HE80 | MCSO| 2| 122 | 5610 | Full [ 78.04 | 77.92 |134.40 | 147.36 23.98 30.00 23.98 - -
HE160[ MCSO| 2 | 114 | 5570 | Full |157.52 [157.52 | 172.80 | 171.52 23.98 30.00 23.98 - -

Band Il straddle channel MIMO

99% 26 dB IC 9% IC 9% Foc26d8 | °Co

Data o RU_ Bandwidth Bandwidth Bandwn_:ith Bandw[dth Bandwn_:ith Straddle

Mod. Rate NTY CH. (MHz) Config| In U-NII 2C In U-NII 2C | Power Limit EIRP Limit Power Limit Channel

. (MHz) (MHz) (dBm) (dBm) (dBm) (MH2)
Ant9 [ Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8 | Ant9 | Ant8

HE20 | MCSO| 2 | 144 | 5720 | Full [ 14.64 | 14.69 | 20.10 | 21.75 22.66 28.66 23.98 455 | 4.6
HE40 | MCSO| 2| 142 | 5710 | Full [ 34.78 | 34.68 | 53.88 | 51.63 23.98 30.00 23.98 417 | 417
HE80 | MCSO| 2| 138 | 5690 | Full [ 73.96 | 73.84 [107.32 | 133.62 23.98 30.00 23.98 4.2 4.2
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TEST RESULTS DATA

Average Power Table

Report Number : FR271537E

FCC Band IIl MIMO
Average FCC EIRP
Data e RU. Conducted ConducFeq DQ Power .
Mod. NTY CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
: (dBm) (dBm) (dBm)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8
HE20 [ MCSO| 2| 100 | 5500 [ Full |15.80 | 15.80 | 18.81 23.98 4.21 30 Pass
HE20 | MCS0| 2| 116 | 5580 | Full |17.90 | 17.40 | 20.67 23.98 4.21 30 Pass
HE20 [ MCSO| 2| 140 | 5700 | Full |13.70 [ 13.90 | 16.81 23.98 4.21 30 Pass
HE40 | MCS0| 2| 102 | 5510 | Full |11.60 | 11.70 | 14.66 23.98 4.21 30 Pass
HE40 [MCSO| 2| 110 | 5550 | Full |17.20 | 16.90 | 20.06 23.98 4.21 30 Pass
HE40 | MCS0| 2| 134 | 5670 | Full |11.50 | 11.70 | 14.61 23.98 4.21 30 Pass
HE80 [ MCSO| 2| 106 | 5530 [ Full |13.80 | 13.70 | 16.76 23.98 4.21 30 Pass
HE80 | MCS0| 2| 122 | 5610 | Full |16.30 | 15.80 | 19.07 23.98 4.21 30 Pass
HE160| MCSO| 2 [ 114 | 5570 | Full {12.90 | 12.70 | 15.81 23.98 4.21 30 Pass
FCC Band lll straddle channel MIMO
Average FCC EIRP
Data e, RU. Conducted Conduc’Feq DQ Power .
Mod. NTY CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm) (dBm)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8
HE20 | MCS0| 2| 144 | 5720 | Full |17.70 | 18.10 | 20.91 23.98 4.21 30 Pass
HE40 [MCSO| 2| 142 | 5710 | Full |17.70 [ 17.80 | 20.76 23.98 4.21 30 Pass
HE80 | MCS0| 2| 138 | 5690 | Full |16.00 | 16.10 | 19.06 23.98 4.21 30 Pass
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Report Number : FR271537E

TEST RESULTS DATA
Power Spectral Density
Band Il MIMO
Average Average
Data Freq. RU. Powgr PSD DQ Pass
Mod. | poie NT{ CH. | sy | Confia Density Limit Iz [Fail
: (dBm/MHz) (dBm/MHz)
Ant9 [ Ant8 | SUM | Ant9 [ Ant8 | Ant9 | Ant8
HE20 | MCSO| 2| 100 | 5500 | Full 6.99 11.00 4.21 Pass
HE20 |MCSO| 2 | 116 | 5580 | Full 8.88 11.00 4.21 Pass
HE20 | MCSO| 2 | 140 | 5700 | Full 4.94 11.00 4.21 Pass
HE40 |MCSO| 2 | 102 | 5510 | Full -0.17 11.00 4.21 Pass
HE40 | MCSO| 2| 110 | 5550 | Full 5.57 11.00 4.21 Pass
HE40 | MCSO| 2 | 134 | 5670 | Full -0.38 11.00 4.21 Pass
HE80 | MCSO| 2| 106 | 5530 | Full -1.00 11.00 4.21 Pass
HE80 |MCSO| 2 | 122 | 5610 | Full 1.11 11.00 4.21 Pass
HE160| MCSO| 2 | 114 | 5570 | Full -6.77 11.00 4.21 Pass
Band lll straddle channel MIMO
Average Average
Data Freq. R Powgr PSD DG. Pass
Mod. | ote N CH- | hz) | Confio Density Limit (dBi) /Eail
. (dBm/MHz) (dBm/MHz)
Ant9 [ Ant8 | SUM [ Ant9 [ Ant8 | Ant9 | Ant8
HE20 |MCSO| 2 | 144 | 5720 | Full 8.92 11.00 4.21 Pass
HE40 | MCSO| 2| 142 | 5710 | Full 6.21 11.00 4.21 Pass
HE80 | MCSO| 2 | 138 | 5690 | Full 0.78 11.00 4.21 Pass

A2-13 of 13



ssanranis. FCC RADIO TEST REPORT Report No. : FR271537E

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26°C
Relative Humidity : [45~55%

Test Engineer : |Calvin Wang

TEL: 886-3-327-0868 Page Number : B1 of B1
FAX: 886-3-327-0855



EUT Information

Report NO : 271537
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
o S
© - - \
'E 504 ' e : CISPR-Ave Limitiat Main Plorts
[ ’ S S S SV SO SO S H
> 4
g »
401
301 .4
1 4
207 b 4
10T
0 } } } —+— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.183750 33.83 54.31 20.48 | L1 OFF 19.8
0.183750 48.95 64.31 15.36 | L1 OFF 19.8
0.192750 34.03 53.92 19.89 | L1 OFF 19.8
0.192750 48.19 63.92 1573 | L1 OFF 19.8
0.204000 30.07 53.45 23.38 | L1 OFF 19.8
0.204000 45,98 63.45 1747 | L1 OFF 19.8
0.240000 26.90 52.10 25.20 | L1 OFF 19.8
0.240000 43.26 62.10 18.84 | L1 OFF 19.8
0.260250 29.16 51.42 22.26 | L1 OFF 19.8
0.260250 42.08 61.42 19.34 | L1 OFF 19.8
0.366000 23.49 48.59 25.10 | L1 OFF 19.8
0.366000 35.63 58.59 2296 | L1 OFF 19.8
3.401250 23.15 46.00 2285 | L1 OFF 19.8
3.401250 31.36 56.00 2464 | L1 OFF 19.8
9.593250 22.95 50.00 27.05 | L1 OFF 20.0
9.593250 26.99 60.00 33.01 | L1 OFF 20.0
13.560000 17.91 50.00 32.09 | L1 OFF 20.0
13.560000 20.83 60.00 39.17 | L1 OFF 20.0




EUT Information

Report NO : 271537
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
i 1 L T
% 60-\ CISPR:OP LimitatMain Ports
o +
©
c
- 50_-
o Q’
s T L 4
- 4ot
i ¢
30T ¢
1 .0
20T
10T
0 } } } —+— } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.

(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.181500 32.78 54.42 21.64 | N OFF 19.8
0.181500 48.37 64.42 16.05 | N OFF 19.8
0.192750 34.34 53.92 19.58 | N OFF 19.8
0.192750 47.68 63.92 16.24 | N OFF 19.8
0.206250 28.80 53.36 2456 | N OFF 19.8
0.206250 45.32 63.36 18.04 | N OFF 19.8
0.242250 28.19 52.02 23.83 | N OFF 19.8
0.242250 44.17 62.02 17.85 | N OFF 19.8
0.384000 24.31 48.19 23.88 | N OFF 19.8
0.384000 36.03 58.19 22.16 | N OFF 19.8
3.594750 21.20 46.00 24.80 | N OFF 19.8
3.594750 28.60 56.00 27.40 | N OFF 19.8

13.560000 20.44 50.00 29.56 | N OFF 20.1
13.560000 23.79 60.00 36.21 | N OFF 20.1
14.453250 21.66 50.00 28.34 | N OFF 20.1
14.453250 25.67 60.00 34.33 | N OFF 20.1




seamran . FCC RADIO TEST REPORT Report No. : FR271537E

Appendix C. Radiated Spurious Emission

Temperature : 20~21.4°C
Test Engineer : Yuan Lee and Troye Hseieh
Relative Humidity : (56.3~68.7%
TEL : 886-3-327-0868 Page Number 1 C1-1 of 73

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR271537E

<CDD Mode>

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) (dBpV/m)| (dB) [(dBuV/im )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
5146.38 62.25 -11.75 74 51.89 33.09 10.7 33.43 100 | 204 P H
5150 50.34 -3.66 54 39.97 33.1 10.7 33.43 100 | 204 A H
* 5180 110.51 - - 100.17 33.1 10.67 | 33.43 100 | 204 P H
* 5180 102.88 - - 92.54 33.1 10.67 | 33.43 100 | 204 A H
H
802.11a
H
CH 36
5148.98 54.22 -19.78 74 43.85 33.1 10.7 33.43 100 | 297 P V
5180MHz
5148.46 43.18 -10.82 54 32.81 33.1 10.7 33.43 100 | 297 A V
* 5180 103.56 - - 93.22 33.1 10.67 | 33.43 100 | 297 P V
* 5180 96.28 - - 85.94 33.1 10.67 | 33.43 100 | 297 A V
V
\Y,
5139.88 64.72 -9.28 74 54.36 33.08 10.71 33.43 100 | 204 P H
5149.76 52.75 -1.25 54 42.38 33.1 10.7 33.43 100 | 204 A H
* 5220 113.78 - - 103.45 33.1 10.67 | 33.44 100 | 204 P H
* 5220 106.31 - - 95.98 33.1 10.67 | 33.44 100 | 204 A H
5354.16 52.15 -21.85 74 41.96 32.81 10.83 | 33.45 | 100 | 204 P H
802.11a
5350.08 41.36 -12.64 54 31.19 32.8 10.82 | 33.45 | 100 | 204 A H
CH 44
5139.88 58.91 -15.09 74 48.55 33.08 10.71 33.43 100 117 P \Y,
5220MHz
5150 47.33 -6.67 54 36.96 33.1 10.7 33.43 100 117 A V
* 5220 108.68 - - 98.35 33.1 10.67 | 33.44 100 117 P \Y,
* 5220 100.99 - - 90.66 33.1 10.67 | 33.44 100 117 A \Y,
5445.12 50.54 -23.46 74 40.08 32.9 11.02 | 33.46 100 117 P V
5458.8 40.4 -13.6 54 29.9 32.9 11.06 | 33.46 100 117 A \Y,
TEL : 886-3-327-0868 Page Number 1 C1-2 of 73

FAX : 886-3-327-0855




seamran . FCC RADIO TEST REPORT Report No. : FR271537E
5145.6 58.59 -15.41 74 48.23 33.09 10.7 33.43 | 101 205 P H
5150 49.86 -4.14 54 39.49 33.1 10.7 33.43 | 101 205 A H
* 5240 114.05 - - 103.69 33.1 10.7 33.44 | 101 205 P H
* 5240 106.54 - - 96.18 33.1 10.7 33.44 | 101 205 A H
5354.16 56.84 -17.16 74 46.65 32.81 10.83 | 3345 | 101 205 P H
802112 5353.2 44.11 -9.89 54 33.92 32.81 10.83 | 33.45 | 101 205 A H
5:‘:;?-& 5145.86 54.75 -19.25 74 44.39 33.09 10.7 33.43 | 100 118 P |V
5150 44.92 -9.08 54 34.55 33.1 10.7 33.43 | 100 118 AV
* 5240 109.29 - - 98.93 33.1 10.7 33.44 | 100 118 P |V
* 5240 101.7 - - 91.34 33.1 10.7 33.44 | 100 118 AV
5359.68 51.91 -22.09 74 41.71 32.82 10.83 | 33.45 | 100 118 P |V
5350.08 40.75 -13.25 54 30.58 328 10.82 | 3345 | 100 118 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C1-3 of 73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
10360 46.03 |-22.17 68.2 50.96 38.98 16.4 60.31 - - P | H
15540 4598 | -28.02 74 48.2 38.72 21.06 62 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 36
10360 46.27 |-21.93 68.2 51.2 38.98 16.4 60.31 - - P |V
5180MHz
15540 4545 | -28.55 74 47.67 38.72 21.06 62 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
V
\%
TEL : 886-3-327-0868 Page Number : C1-4 of 73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
10440 4598 |-22.22 68.2 50.9 39.02 16.51 | 60.45 - - P | H
15660 4495 | -29.05 74 47.44 38.24 21.01 | 61.74 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 44
10440 46.18 |-22.02 68.2 51.1 39.02 16.51 | 60.45 - - P |V
5220MHz
15660 4525 |-28.75 74 47.74 38.24 21.01 | 61.74 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
V
\%
TEL : 886-3-327-0868 Page Number 1 C1-5 of 73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
10480 46.75 -21.45 68.2 51.76 38.94 16.57 | 60.52 - - P H
15720 45.05 -28.95 74 47.64 38.04 20.98 | 61.61 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 48
10480 45.39 -22.81 68.2 50.4 38.94 16.57 | 60.52 - - P \Y,
5240MHz
15720 44.97 -29.03 74 47.56 38.04 20.98 | 61.61 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)

5147.68 64.07 | -9.93 74 53.7 33.1 10.7 | 3343 | 101 | 206 | P | H

5145.08 52.09 | -1.91 54 4173 | 33.09 10.7 | 3343 | 101 | 206 | A | H

* 5180 113.05 - - 102.71 33.1 10.67 | 3343 | 101 | 206 | P | H

* 5180 104.57 - - 94.23 33.1 10.67 | 3343 | 101 | 206 | A | H

802.11ax H
HE20 Full H
CH 36 5145.6 59.11 | -14.89 74 48.75 | 33.09 10.7 | 3343 | 100 | 301 | P | V
5180MHz 5148.2 46.11 -7.89 54 35.74 33.1 10.7 | 3343 | 100 | 301 | A | V
* 5180 107.53 - - 97.19 33.1 10.67 | 3343 | 100 | 301 | P | V

* 5180 98.42 - - 88.08 33.1 10.67 | 33.43 | 100 | 301 | A | V

v

v

5146.64 63.38 | -10.62 74 53.02 | 33.09 10.7 | 3343 | 108 | 204 | P | H

5148.98 51.44 | -2.56 54 41.07 33.1 10.7 | 3343 | 108 | 204 | A | H

* 5220 115.23 - - 104.9 33.1 10.67 | 3344 | 108 | 204 | P | H

* 5220 106.52 - - 96.19 33.1 10.67 | 33.44 | 108 | 204 | A | H

802.11ax 5350.8 51.64 |-22.36 74 41.47 32.8 10.82 | 3345 | 108 | 204 | P | H
HE20 Full 5350.56 415 -12.5 54 31.33 32.8 10.82 | 3345 | 108 | 204 | A | H
CH 44 5148.98 54.95 | -19.05 74 44 .58 33.1 10.7 | 3343 | 108 | 297 | P | V
5220MHz 5150 44.19 -9.81 54 33.82 33.1 10.7 | 3343 | 108 | 297 | A | V
* 5220 110.22 - - 99.89 33.1 10.67 | 3344 | 108 | 297 | P | V

* 5220 99.15 - - 88.82 33.1 10.67 | 3344 | 108 | 297 | A | V

5442 50.45 | -23.55 74 40 32.9 11.01 | 3346 | 108 | 297 | P | V

5458.08 40.85 |-13.15 54 30.35 32.9 11.06 | 3346 | 108 | 297 | A | V

TEL : 886-3-327-0868 Page Number 1 C1-7 of 73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

5147.94 58.55 |-15.45 74 48.18 33.1 10.7 33.43 | 103 | 204 P H
5150 47.84 -6.16 54 37.47 33.1 10.7 33.43 | 103 | 204 A | H
* 5240 116.14 - - 105.78 33.1 10.7 33.44 | 103 | 204 P H
* 5240 106.83 - - 96.47 33.1 10.7 33.44 | 103 | 204 A | H
802.11ax 5350.56 5468 |-19.32 74 44.51 32.8 10.82 | 3345 | 103 | 204 P H
HE20 Full 5350.08 43.09 |[-10.91 54 32.92 328 10.82 | 3345 | 103 | 204 A | H
CH 48 5096.46 52.45 |-21.55 74 42.12 33.01 10.75 | 3343 | 101 298 P |V
5240MHz 5150 4257 | -11.43 54 32.2 33.1 10.7 | 3343 | 101 | 298 | A | V
* 5240 109.91 - - 99.55 33.1 10.7 33.44 | 101 298 P |V
* 5240 100.37 - - 90.01 33.1 10.7 33.44 | 101 298 AV
5453.52 50.46 | -23.54 74 39.98 329 11.04 | 33.46 | 101 298 P |V
5458.56 40.84 | -13.16 54 30.34 329 11.06 | 33.46 | 101 298 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1-8 of 73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10360 46.76 | -21.44 68.2 51.69 38.98 16.4 60.31 - - P H
15540 44.71 -29.29 74 46.93 38.72 21.06 62 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 36 10360 4523 |-22.97 68.2 50.16 38.98 16.4 60.31 - - P |V
5180MHz 15540 44.95 | -29.05 74 4717 | 38.72 | 21.06 62 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10440 46.57 |-21.63 68.2 51.49 39.02 16.51 | 60.45 - - P | H
15660 4452 | -29.48 74 47.01 38.24 21.01 | 61.74 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 44 10440 4578 | -22.42 68.2 50.7 39.02 16.51 | 60.45 - - P |V
5220MHz 15660 44.74 | -29.26 74 4723 | 3824 | 21.01 | 61.74 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10480 45.95 -22.25 68.2 50.96 38.94 16.57 | 60.52 - - P H
15720 45.57 -28.43 74 48.16 38.04 20.98 | 61.61 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 48 10480 45.45 -22.75 68.2 50.46 38.94 16.57 | 60.52 - - P |V
5240MHz 15720 43.91 | -30.09 74 46.5 38.04 | 20.98 | 61.61 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5148.98 59.99 -14.01 74 49.62 33.1 10.7 33.43 | 100 | 205 P H
5150 48.15 -5.85 54 37.78 33.1 10.7 3343 | 100 | 205 A H
* 5180 111.67 - - 101.33 33.1 10.67 | 3343 | 100 | 205 P H
802.11ax * 5180 103.3 - - 92.96 33.1 10.67 | 3343 | 100 | 205 A H
HE20 H
Partial H
106/53 5142.74 59.49 -14.51 74 49.12 33.09 10.71 | 33.43 | 100 116 P |V
CH 36 5023.14 4245 | -11.55 54 31.89 | 3315 | 10.83 | 3342 | 100 | 116 | A | V
5180MHz | - 5180 109.09 - - 9875 | 331 | 10.67 | 3343 | 100 | 116 | P | V
* 5180 98.61 - - 88.27 33.1 10.67 | 33.43 | 100 116 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR271537E

Band 1 5150~5250MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5136.24 64.49 -9.51 74 54.14 33.07 10.71 | 3343 | 116 | 206 P H
5145.08 49.96 -4.04 54 39.6 33.09 10.7 3343 | 116 | 206 A H
* 5190 108.95 - - 98.63 33.1 10.66 | 3344 | 116 | 206 P H
* 5190 99.94 - - 89.62 33.1 10.66 | 3344 | 116 | 206 A H
802.11ax 5432.84 51.14 -22.86 74 40.71 329 10.98 | 3345 | 116 | 206 P H
HE40 Full 5458.6 40.91 -13.09 54 30.41 329 11.06 | 3346 | 116 | 206 A H
CH 38 5146.12 53.24 -20.76 74 42.88 33.09 10.7 3343 | 102 | 295 P |V
5190MHz 5146.38 43.92 |-10.08 54 33.56 | 33.09 10.7 | 3343 | 102 | 295 | A | V
* 5190 102.15 - - 91.83 33.1 10.66 | 33.44 | 102 | 295 P |V
* 5190 92.91 - - 82.59 33.1 10.66 | 33.44 | 102 | 295 AV
5437.88 50.46 -23.54 74 40.02 329 1 33.46 | 102 | 295 P |V
5458.32 40.86 -13.14 54 30.36 329 11.06 | 33.46 | 102 | 295 AV
5148.98 68.67 -5.33 74 58.3 33.1 10.7 33.43 | 100 | 205 P H
5150 51.26 -2.74 54 40.89 33.1 10.7 3343 | 100 | 205 A H
* 5230 111.89 - - 101.55 33.1 10.68 | 3344 | 100 | 205 P H
* 5230 102.99 - - 92.65 33.1 10.68 | 3344 | 100 | 205 A H
802.11ax 5350 60.91 -13.09 74 50.74 32.8 10.82 | 3345 | 100 | 205 P H
HE40 Full 5354.44 46.41 -7.59 54 36.22 32.81 10.83 | 3345 | 100 | 205 A H
CH 46 5135.46 57.88 -16.12 74 47.53 33.07 10.71 | 3343 | 100 116 P |V
5230MHz 5146.38 4586 | -8.14 54 355 33.09 10.7 | 3343 | 100 | 116 | A | V
* 5230 107.21 - - 96.87 33.1 10.68 | 33.44 | 100 116 P |V
* 5230 97.85 - - 87.51 33.1 10.68 | 33.44 | 100 116 AV
5358.36 53.17 -20.83 74 42.97 32.82 10.83 | 3345 | 100 116 P |V
5354.72 41.8 -12.2 54 31.61 32.81 10.83 | 33.45 | 100 116 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10380 46.21 -21.99 68.2 51.08 39.04 16.43 | 60.34 - - P H
15570 4519 | -28.81 74 47.42 38.66 21.05 | 61.94 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 38 10380 4467 |-23.53 68.2 49.54 39.04 16.43 | 60.34 - - P |V
5190MHz 15570 44.8 -29.2 74 47.03 | 3866 | 21.05 | 61.94 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10460 45.24 -22.96 68.2 50.2 38.98 16.54 | 60.48 - - P H
15690 44.75 -29.25 74 47.37 38.06 21 61.68 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 46 10460 45.54 -22.66 68.2 50.5 38.98 16.54 | 60.48 - - P |V
5230MHz 15690 4472 | -29.28 74 47.34 | 38.06 21 61.68 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5143.52 72.05 -1.95 74 61.68 33.09 10.71 | 3343 | 103 | 206 P H
5142.74 49.36 -4.64 54 38.99 33.09 10.71 | 3343 | 103 | 206 A H
* 5190 109.45 - - 99.13 33.1 10.66 | 33.44 | 103 | 206 P H
802.11ax * 5190 100.17 - - 89.85 33.1 10.66 | 33.44 | 103 | 206 A H
HE40 5354.16 50.84 -23.16 74 40.65 32.81 10.83 | 3345 | 103 | 206 P H
Partial 5458.8 40.71 -13.29 54 30.21 329 11.06 | 33.46 | 103 | 206 A H
242/61 5132.34 65.83 -8.17 74 55.48 33.06 10.72 | 33.43 | 100 148 P |V
CH 38 5142.48 46.35 | -7.65 54 3599 | 33.08 | 10.71 | 3343 | 100 | 148 | A | V
5190MHz | - 5190 104.27 - . 9395 | 331 | 10.66 | 3344 | 100 | 148 | P |V
* 5190 95.87 - - 85.55 33.1 10.66 | 33.44 | 100 148 A |V
5382.48 51.04 -22.96 74 40.77 32.86 10.86 | 33.45 | 100 148 P |V
5458.8 40.62 -13.38 54 30.12 32.9 11.06 | 33.46 | 100 148 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1-16 of 73

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5146.12 61.23 -12.77 74 50.87 33.09 10.7 33.43 | 100 | 203 P H
5144.04 50.85 -3.15 54 40.48 33.09 10.71 | 3343 | 100 | 203 A H
* 5210 106.06 - - 95.74 33.1 10.66 | 33.44 | 100 | 203 P H
* 5210 96.14 - - 85.82 33.1 10.66 | 33.44 | 100 | 203 A H
802.11ax 5374.46 54.75 -19.25 74 445 32.85 10.85 | 3345 | 100 | 203 P H
HES80 Full 5352.1 41.83 -12.17 54 31.66 328 10.82 | 3345 | 100 | 203 A H
CH 42 5147.16 58.37 -15.63 74 48.01 33.09 10.7 3343 | 100 | 217 P |V
5210MHz 5147.42 4719 | -6.81 54 36.83 | 33.09 10.7 | 3343 | 100 | 217 | A | V
* 5210 100.76 - - 90.44 33.1 10.66 | 33.44 | 100 | 217 P |V
* 5210 90.27 - - 79.95 33.1 10.66 | 33.44 | 100 | 217 A |V
5360.94 51.39 -22.61 74 41.18 32.82 10.84 | 3345 | 100 | 217 P |V
5459.22 40.69 -13.31 54 30.19 32.9 11.06 | 33.46 | 100 | 217 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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seamran . FCC RADIO TEST REPORT Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/im) (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10420 45.01 | -23.19 68.2 49.88 39.06 | 16.48 | 60.41 - - P | H
15630 43.98 |-30.02 74 46.35 38.42 | 21.02 | 61.81 - - P

802.11ax
HESO0 Full

CH 42 10420 4571 |-2249| 682 50.58 | 39.06 | 16.48 | 60.41 - - P
5210MHz 15630 4485 |-29.15 74 47.22 3842 | 21.02 | 61.81 - - P

K| KK KKK K| <K|<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HESO0 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5144.56 71.51 -2.49 74 61.14 33.09 10.71 | 3343 | 100 186 P H
5150 51.5 -2.5 54 41.13 33.1 10.7 33.43 | 100 186 A H
* 5210 104.29 - - 93.97 33.1 10.66 | 33.44 | 100 186 P H
802.11ax * 5210 94.64 - - 84.32 33.1 10.66 | 33.44 | 100 186 A H
HES80 5366.92 62.22 -11.78 74 52 32.83 10.84 | 33.45 | 100 186 P H
Partial 5356 42.96 -11.04 54 32.77 32.81 10.83 | 3345 | 100 186 A H
484/65 5148.46 70.56 -3.44 74 60.19 33.1 10.7 3343 | 100 | 233 P |V
CH 42 5149.76 48.63 | -5.37 54 38.26 33.1 10.7 | 3343 | 100 | 233 | A | V
5210MHz | - 5210 101.16 - - 90.84 | 331 | 1066 | 3344 | 100 | 233 | P | V
* 5210 91.33 - - 81.01 33.1 10.66 | 33.44 | 100 | 233 A |V
5370.56 58.21 -15.79 74 47.97 32.84 10.85 | 3345 | 100 | 233 P |V
5355.74 411 -12.9 54 30.91 32.81 10.83 | 3345 | 100 | 233 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5117.26 60 -14 74 49.67 33.03 10.73 | 3343 | 100 | 202 P H
5126.36 51.44 -2.56 54 41.1 33.05 10.72 | 33.43 | 100 | 202 A H
* 5250 103.08 - - 92.71 33.1 10.71 | 33.44 | 100 | 202 P H
* 5250 93.43 - - 83.06 33.1 10.71 | 33.44 | 100 | 202 A H
802.11ax 5406.52 59.77 -14.23 74 4942 32.9 10.9 3345 | 100 | 202 P H
HE160 Full 5392.24 51.58 -2.42 54 41.28 32.88 10.87 | 3345 | 100 | 202 A H
CH 50 5123.76 54.39 -19.61 74 44.04 33.05 10.73 | 3343 | 100 | 298 P |V
5250MHz 5123.76 4582 | -8.18 54 3547 | 33.05 | 10.73 | 3343 | 100 | 298 | A | V
* 5250 96.59 - - 86.22 33.1 10.71 | 33.44 | 100 | 298 P |V
* 5250 86.7 - - 76.33 33.1 10.71 | 33.44 | 100 | 298 A |V
5383.28 56.1 -17.9 74 45.82 32.87 10.86 | 3345 | 100 | 298 P |V
5392.52 47.57 -6.43 54 37.26 32.89 10.87 | 3345 | 100 | 298 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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seamran . FCC RADIO TEST REPORT Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
10500 46.33 |-21.87| 682 51.38 38.9 16.6 | 60.55 - - P | H
15750 43.92 |-30.08 74 46.4 38.1 20.97 | 61.55 - - P
802.11ax
HE160 Full
CH 50 10500 4447 |-2373| 682 49.52 38.9 16.6 | 60.55 - - P
5250MHz 15750 4416 | -29.84 74 46.64 38.1 20.97 | 61.55 - - P

K| KK KKK K| <K|<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5124 .28 61.85 -12.15 74 51.5 33.05 10.73 | 3343 | 106 185 P H
5125.32 50.46 -3.54 54 40.12 33.05 10.72 | 33.43 | 106 185 A H
* 5250 97.66 - - 87.29 33.1 10.71 | 33.44 | 106 185 P H
802.11ax * 5250 88.3 - - 77.93 33.1 10.71 | 33.44 | 106 185 A H
HE160 5392.24 65.06 -8.94 74 54.76 32.88 10.87 | 33.45 | 106 185 P H
Partial 5391.96 51.54 -2.46 54 41.24 32.88 10.87 | 3345 | 106 185 A H
996/67 5125.58 60.07 -13.93 74 49.73 33.05 10.72 | 33.43 | 100 | 264 P |V
CH 50 5126.62 47.31 -6.69 54 36.97 33.05 10.72 | 3343 | 100 | 264 AV
5250MHz | - 5250 95.27 - . 84.9 331 | 1071 | 3344 | 100 | 264 | P |V
* 5250 85.41 - - 75.04 33.1 10.71 | 33.44 | 100 | 264 A |V
5390.84 64.88 -9.12 74 54.58 32.88 10.87 | 3345 | 100 | 264 P |V
5396.16 52.1 -1.9 54 41.78 32.89 10.88 | 33.45 | 100 | 264 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

5141.44 53.58 -20.42 74 43.22 33.08 10.71 | 33.43 | 100 | 221 P H

5149.94 44.23 -9.77 54 33.86 33.1 10.7 33.43 | 100 | 221 A H

* 5260 113.26 - - 102.9 33.08 10.72 | 33.44 | 100 | 221 P H

* 5260 105.69 - - 95.33 33.08 10.72 | 33.44 | 100 | 221 A H

5351.28 59.31 -14.69 74 49.14 328 10.82 | 3345 | 100 | 221 P H

802112 5350.08 47.26 -6.74 54 37.09 32.8 10.82 | 3345 | 100 | 221 A H
cH 52 5048.28 51.63 -22.37 74 41.05 33.2 10.8 33.42 | 100 | 206 P |V

5260MHz

5043.86 42.13 -11.87 54 31.55 33.19 10.81 | 33.42 | 100 | 206 A |V

* 5260 108.6 - - 98.24 33.08 10.72 | 33.44 | 100 | 206 P |V

* 5260 101.17 - - 90.81 33.08 10.72 | 33.44 | 100 | 206 AV

5364.48 53.61 -20.39 74 43.39 32.83 10.84 | 3345 | 100 | 206 P |V

5350.08 42.85 -11.15 54 32.68 328 10.82 | 3345 | 100 | 206 AV

5028.56 52.1 -21.9 74 41.54 33.16 10.82 | 3342 | 105 | 215 P H

5043.18 422 -11.8 54 31.62 33.19 10.81 | 3342 | 105 | 215 A H

* 5300 113.83 - - 103.51 33 10.76 | 33.44 | 105 | 215 P H

* 5300 106.02 - - 95.7 33 10.76 | 33.44 | 105 | 215 A H

5352 65.65 -8.35 74 55.48 328 10.82 | 3345 | 105 | 215 P H

802112 5350.08 51.86 -2.14 54 41.69 32.8 10.82 | 3345 | 105 | 215 A H
CH o0 5055.42 52.8 -21.2 74 42.25 33.18 10.79 | 3342 | 100 116 P |V

5300MHz

5048.96 42.16 -11.84 54 31.58 33.2 10.8 33.42 | 100 116 A |V

* 5300 108.33 - - 98.01 33 10.76 | 33.44 | 100 116 P |V

* 5300 100.88 - - 90.56 33 10.76 | 33.44 | 100 116 AV

5352.24 58.27 -15.73 74 48.09 32.8 10.83 | 33.45 | 100 116 P |V

5352.96 45.06 -8.94 54 34.87 32.81 10.83 | 3345 | 100 116 AV

TEL : 886-3-327-0868 Page Number 1 C1-23 of 73
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seamran . FCC RADIO TEST REPORT Report No. : FR271537E

* 5320 112.47 - - 102.21 32.92 10.79 | 33.45 1M1 202 P H
* 5320 104.57 - - 94.31 32.92 10.79 | 33.45 111 202 A H
5352 67.56 -6.44 74 57.39 32.8 10.82 | 33.45 1M1 202 P H
5351.68 50.23 -3.77 54 40.06 32.8 10.82 | 33.45 111 202 A H
H

802.11a
H

CH 64

* 5320 107.34 - - 97.08 32.92 10.79 | 33.45 113 259 P \Y,

5320MHz
* 5320 100.14 - - 89.88 32.92 10.79 | 33.45 113 259 A \Y,
5353.6 60.21 -13.79 74 50.02 32.81 10.83 | 33.45 113 259 P \Y,
5352.96 44.68 -9.32 54 34.49 32.81 10.83 | 33.45 113 259 A \Y,
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
10520 4486 |-23.34 68.2 49.84 38.96 16.63 | 60.57 - - P | H
15780 45.1 -28.9 74 47.47 38.16 20.96 | 61.49 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 52
10520 4548 |-22.72 68.2 50.46 38.96 16.63 | 60.57 - - P |V
5260MHz
15780 4414 | -29.86 74 46.51 38.16 20.96 | 61.49 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
V
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
10600 4532 |-28.68 74 50.05 39.2 16.74 | 60.67 - - P | H
15900 4324 |-30.76 74 45.65 37.9 20.92 | 61.23 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 60
10600 4492 |-29.08 74 49.65 39.2 16.74 | 60.67 - - P |V
5300MHz
15900 4435 |-29.65 74 46.76 37.9 20.92 | 61.23 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
V
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
10640 45.73 -28.27 74 50.49 39.16 16.8 60.72 - - P H
15960 43.44 -30.56 74 45.92 37.72 20.9 61.1 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 64
10640 46.15 -27.85 74 50.91 39.16 16.8 60.72 - - P \Y,
5320MHz
15960 43.28 -30.72 74 45.76 37.72 20.9 61.1 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 5250~5350MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5116.62 52.88 | -21.12 74 4255 | 33.03 | 10.73 | 3343 | 100 | 204 | P | H
5148.24 4375 |-10.25 54 33.38 33.1 10.7 | 3343 | 100 | 204 | A | H
* 5260 115.13 - - 104.77 | 33.08 | 10.72 | 3344 | 100 | 204 | P | H
* 5260 106.75 - - 96.39 | 33.08 | 10.72 | 3344 | 100 | 204 | A | H
802.11ax 5350.56 56.5 -17.5 74 46.33 32.8 10.82 | 3345 | 100 | 204 | P | H
HE20 Full 5350.08 4385 |-10.15 54 33.68 32.8 10.82 | 3345 | 100 | 204 | A | H
CH 52 5084.66 52.56 | -21.44 74 4216 | 33.06 | 10.77 | 3343 | 100 | 205 | P | V
5260MHz 5054.06 42.4 -11.6 54 31.84 33.18 10.8 | 3342 | 100 | 205 | A | V
* 5260 110.46 - - 100.1 33.08 | 10.72 | 3344 | 100 | 205 | P | V
* 5260 100.84 - - 90.48 | 33.08 | 10.72 | 3344 | 100 | 205 @ A | V
5448 50.47 | -23.53 74 40 32.9 11.03 | 3346 | 100 | 205 | P | V
5350.08 41.35 |-12.65 54 31.18 32.8 10.82 | 3345 | 100 | 205 | A | V
5054.06 52.36 | -21.64 74 41.8 33.18 10.8 | 3342 | 100 | 202 | P | H
5149.94 4278 |-11.22 54 32.41 33.1 10.7 | 3343 | 100 | 202 | A | H
* 5300 116.35 - - 106.03 33 10.76 | 33.44 | 100 | 202 | P | H
* 5300 106.08 - - 95.76 33 10.76 | 33.44 | 100 | 202 | A | H
802.11ax 5358.24 64.11 -9.89 74 53.91 3282 | 10.83 | 3345 | 100 | 202 | P | H
HE20 Full 5353.92 50.67 | -3.33 54 4048 | 3281 | 10.83 | 3345 | 100 | 202 | A | H
CH 60 5027.88 52.54 | -21.46 74 4198 | 3316 | 10.82 | 3342 | 100 | 225 | P | V
5300MHz 5043.52 4237 | -11.63 54 31.79 3319 | 10.81 | 3342 | 100 | 225 | A | V
* 5300 111.07 - - 100.75 33 10.76 | 3344 | 100 | 225 | P | V
* 5300 100.69 - - 90.37 33 10.76 | 3344 | 100 | 225 | A | V
5350.8 50.16 | -14.84 74 48.99 32.8 10.82 | 3345 | 100 | 225 | P | V
5350.08 46.16 | -7.84 54 35.99 32.8 10.82 | 3345 | 100 | 225 | A | V
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* 5320 116.65 - - 106.39 32.92 10.79 33.45 100 202 P H
* 5320 104.52 - - 94.26 32.92 10.79 33.45 100 202 A H
5352 64.02 -9.98 74 53.85 32.8 10.82 33.45 100 202 P H
5352.32 50.97 -3.03 54 40.79 32.8 10.83 | 33.45 100 202 A H
802.11ax H
HE20 Full H
CH 64 * 5320 109.16 - - 98.9 32.92 10.79 33.45 111 258 P \%
5320MHz |~ 5320 99.65 - - 89.39 | 3292 | 10.79 | 3345 | 111 | 258 | A | V
5358.08 56.74 -17.26 74 46.54 32.82 10.83 33.45 111 258 P \%
5354.72 44 .87 -9.13 54 34.68 32.81 10.83 33.45 111 258 A V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 5250~5350MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10520 4574 | -22.46 68.2 50.72 38.96 16.63 | 60.57 - - P | H
15780 4487 | -29.13 74 47.24 38.16 20.96 | 61.49 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 52 10520 4585 |-22.35 68.2 50.83 38.96 16.63 | 60.57 - - P |V
5260MHz 15780 44.28 | -29.72 74 46.65 | 38.16 | 20.96 | 61.49 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10600 4555 |-28.45 74 50.28 39.2 16.74 | 60.67 - - P H
15900 43.88 | -30.12 74 46.29 37.9 20.92 | 61.23 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 60 10600 4477 |-29.23 74 49.5 39.2 16.74 | 60.67 - - P |V
5300MHz 15900 43.96 | -30.04 74 46.37 37.9 | 2092 | 61.23 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10640 45.65 -28.35 74 50.41 39.16 16.8 60.72 - - P H
15960 43.52 -30.48 74 46 37.72 20.9 61.1 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 64 10640 44.97 -29.03 74 49.73 39.16 16.8 60.72 - - P |V
5320MHz 15960 4362 |-30.38 74 46.1 37.72 | 209 61.1 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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FAX : 886-3-327-0855

Page Number

1 C1-32 of 73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5057.12 52.79 -21.21 74 42.25 33.17 10.79 | 3342 | 109 | 225 P H
5001.7 42.53 -11.47 54 32 33.1 10.85 | 33.42 | 109 | 225 A H
* 5300 114.21 - - 103.89 33 10.76 | 33.44 | 109 | 225 P H
802.11ax * 5300 105.03 - - 94.71 33 10.76 | 33.44 | 109 | 225 A H
HE20 5358 63.64 -10.36 74 53.44 32.82 10.83 | 3345 | 109 | 225 P H
Partial 5350.08 41.42 -12.58 54 31.25 328 10.82 | 3345 | 109 | 225 A H
106/54 5097.58 53.17 -20.83 74 42.84 33.01 10.75 | 33.43 | 100 | 258 P |V
CH 60 5051 4217 | -11.83 54 31.59 33.2 10.8 | 3342 | 100 | 258 | A | V
5300MHz | - 5300 110.25 - - 99.93 33 10.76 | 33.44 | 100 | 258 | P | V
* 5300 99.77 - - 89.45 33 10.76 | 33.44 | 100 | 258 AV
5358.48 56.14 -17.86 74 45.94 32.82 10.83 | 3345 | 100 | 258 P |V
5458.56 40.63 -13.37 54 30.13 329 11.06 | 33.46 | 100 | 258 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1-33 of 73

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 5250~5350MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5131.92 59.8 -14.2 74 49.45 33.06 10.72 | 3343 | 100 | 202 P H
5149.94 471 -6.9 54 36.73 33.1 10.7 33.43 | 100 | 202 A H
* 5270 112.83 - - 102.48 33.06 10.73 | 33.44 | 100 | 202 P H
* 5270 103.22 - - 92.87 33.06 10.73 | 3344 | 100 | 202 A H
802.11ax 5387.28 61.76 -12.24 74 51.47 32.87 10.87 | 3345 | 100 | 202 P H
HE40 Full 5355.36 49.86 -4.14 54 39.67 32.81 10.83 | 3345 | 100 | 202 A H
CH 54 5140.42 54.25 -19.75 74 43.89 33.08 10.71 | 3343 | 100 118 P |V
5270MHz 5143.48 4367 |-10.33 54 33.3 33.09 | 1071 | 3343 | 100 | 118 | A | V
* 5270 106.62 - - 96.27 33.06 10.73 | 33.44 | 100 118 P |V
* 5270 97.71 - - 87.36 33.06 10.73 | 33.44 | 100 118 AV
5357.28 53.98 -20.02 74 43.79 32.81 10.83 | 3345 | 100 118 P |V
5356.32 43.18 -10.82 54 32.99 32.81 10.83 | 33.45 | 100 118 AV
5034.34 52.79 -21.21 74 42.22 33.17 10.82 | 3342 | 100 | 201 P H
5149.94 426 -11.4 54 32.23 33.1 10.7 33.43 | 100 | 201 A H
* 5310 112.63 - - 102.33 | 32.96 10.78 | 3344 | 100 | 201 P H
* 5310 102.2 - - 91.9 32.96 10.78 | 3344 | 100 | 201 A H
802.11ax 5354.88 65.61 -8.39 74 55.42 32.81 10.83 | 3345 | 100 | 201 P H
HE40 Full 5353.2 52.88 -1.12 54 42.69 32.81 10.83 | 3345 | 100 | 201 A H
CH 62 5077.86 53.09 -20.91 74 42.66 33.09 10.77 | 3343 | 100 115 P |V
5310MHz 5045.56 42.32 | -11.68 54 31.75 | 33.19 10.8 | 3342 | 100 | 115 | A | V
* 5310 106.28 - - 95.98 32.96 10.78 | 33.44 | 100 115 P |V
* 5310 96.52 - - 86.22 32.96 10.78 | 33.44 | 100 115 AV
5355.12 61.08 -12.92 74 50.89 32.81 10.83 | 3345 | 100 115 P |V
5354.64 47.45 -6.55 54 37.26 32.81 10.83 | 33.45 | 100 115 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C1-34 of 73

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 5250~5350MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10540 44.2 -24 68.2 49.12 39.02 16.66 60.6 - - P | H
15810 43.53 | -30.47 74 45.83 38.17 20.95 | 61.42 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 54 10540 45.01 -23.19 68.2 49.93 39.02 16.66 60.6 - - P |V
5270MHz 15810 43.72 | -30.28 74 46.02 | 38.17 | 20.95 | 61.42 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10620 45.14 -28.86 74 49.89 39.18 16.77 60.7 - - P H
15930 42.67 -31.33 74 4511 37.81 2091 | 61.16 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 62 10620 45.89 -28.11 74 50.64 39.18 16.77 60.7 - - P |V
5310MHz 15930 435 -30.5 74 4594 | 3781 | 2091 | 61.16 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Report No. : FR271537E

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5014.96 52.81 -21.19 74 42.26 33.13 10.84 | 3342 | 100 | 201 P H
5020.4 42.38 -11.62 54 31.83 33.14 10.83 | 3342 | 100 | 201 A H
* 5310 110.61 - - 100.31 32.96 10.78 | 33.44 | 100 | 201 P H
802.11ax * 5310 101.67 - - 91.37 32.96 10.78 | 3344 | 100 | 201 A H
HE40 5350.56 65.8 -8.2 74 55.63 32.8 10.82 | 3345 | 100 | 201 P H
Partial 5350.56 45.58 -8.42 54 35.41 328 10.82 | 3345 | 100 | 201 A H
242/62 5073.78 52.07 -21.93 74 41.62 33.1 10.78 | 3343 | 106 | 202 P |V
CH 62 5047.26 4213 | -11.87 54 3156 | 33.19 10.8 | 3342 | 106 | 202 | A | V
5310MHz | - 5310 105.27 - . 9497 | 3296 | 10.78 | 3344 | 106 | 202 | P |V
* 5310 96.12 - - 85.82 32.96 10.78 | 3344 | 106 | 202 AV
5354.64 59.06 -14.94 74 48.87 32.81 10.83 | 3345 | 106 | 202 P |V
5352.24 40.94 -13.06 54 30.76 32.8 10.83 | 3345 | 106 | 202 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 5250~5350MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5143.1 56.72 -17.28 74 46.35 33.09 10.71 | 3343 | 100 | 200 P H
5142.8 43.43 -10.57 54 33.06 33.09 10.71 | 33.43 | 100 | 200 A H
* 5290 105.82 - - 95.49 33.02 10.75 | 33.44 | 100 | 200 P H
* 5290 96.95 - - 86.62 33.02 10.75 | 33.44 | 100 | 200 A H
802.11ax 5352 63.69 -10.31 74 53.52 32.8 10.82 | 3345 | 100 | 200 P H
HES80 Full 5352.24 52.25 -1.75 54 42.07 328 10.83 | 3345 | 100 | 200 A H
CH 58 5058.8 52.44 -21.56 74 41.91 33.16 10.79 | 33.42 | 100 | 203 P |V
5290MHz 5044.1 4213 | -11.87 54 3155 | 3319 | 10.81 | 3342 | 100 | 203 | A | V
* 5290 100.11 - - 89.78 33.02 10.75 | 33.44 | 100 | 203 P |V
* 5290 91.45 - - 81.12 33.02 10.75 | 33.44 | 100 | 203 A |V
5352.96 57.22 -16.78 74 47.03 32.81 10.83 | 3345 | 100 | 203 P |V
5352.96 46.98 -7.02 54 36.79 32.81 10.83 | 3345 | 100 | 203 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/im) (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10580 44.86 | -23.34 68.2 49.65 39.14 | 16.72 | 60.65 - - P | H
15870 44.67 |-29.33 74 47.04 3799 | 2093 | 61.29 - - P

802.11ax
HESO0 Full

CH 58 10580 4472 |-2348| 682 49.51 39.14 | 16.72 | 60.65 - - P
5290MHz 15870 4323 | -30.77 74 456 37.99 | 20.93 | 61.29 - - P

K| KK KKK K| <K|<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number 1 C1-39 of 73

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 5250~5350MHz
WIFI 802.11ax HESO0 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5091.5 62.59 -11.41 74 52.23 33.03 10.76 | 33.43 | 100 184 P H
5146.7 42.48 -11.52 54 32.12 33.09 10.7 33.43 | 100 184 A H
* 5290 105.61 - - 95.28 33.02 10.75 | 33.44 | 100 184 P H
802.11ax * 5290 94.6 - - 84.27 33.02 10.75 | 33.44 | 100 184 A H
HES0 5377.44 70.41 -3.59 74 60.16 32.85 10.85 | 33.45 | 100 184 P H
Partial 5358.48 48.39 -5.61 54 38.19 32.82 10.83 | 3345 | 100 184 A H
484/66 5149.7 57.55 -16.45 74 47.18 33.1 10.7 3343 | 100 | 258 P |V
CH 58 5048 42.1 -11.9 54 31.52 33.2 10.8 | 3342 | 100 | 258 | A | V
5290MHz | - 5290 103.68 - - 9335 | 33.02 | 10.75 | 3344 | 100 | 258 | P | V
* 5290 93.63 - - 83.3 33.02 10.75 | 33.44 | 100 | 258 AV
5366.64 66.81 -7.19 74 56.59 32.83 10.84 | 3345 | 100 | 258 P |V
5385.36 47.55 -6.45 54 37.27 32.87 10.86 | 33.45 | 100 | 258 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
54524 61.81 -12.19 74 51.33 32.9 11.04 | 3346 | 100 | 214 P | H
5467.28 67.06 -1.14 68.2 56.53 32.9 11.09 | 3346 | 100 | 214 P | H
5457.36 45.89 -8.11 54 35.4 32.9 11.05 | 3346 | 100 | 214 A | H
* 5500 112.58 - - 101.96 32.9 11.18 | 33.46 | 100 | 214 P | H
* 5500 104.67 - - 94.05 32.9 11.18 | 33.46 | 100 | 214 A | H
802.11a
H
CH 100
5456.72 55.87 | -18.13 74 45.38 32.9 11.05 | 3346 | 100 | 294 P |V
5500MHz
5466.96 59.68 -8.52 68.2 49.16 32.9 11.08 | 33.46 | 100 | 294 P |V
5458.48 4298 |-11.02 54 32.48 32.9 11.06 | 3346 | 100 | 294 AV
* 5500 107.89 - - 97.27 32.9 11.18 | 33.46 | 100 | 294 P |V
* 5500 100.65 - - 90.03 32.9 11.18 | 33.46 | 100 | 294 AV
\
5454 .4 52.9 -21.1 74 42.41 32.9 11.05 | 33.46 | 100 | 213 P | H
5469.04 55,52 | -12.68 68.2 44.99 32.9 11.09 | 3346 | 100 | 213 P | H
5459.68 43.5 -10.5 54 33 32.9 11.06 | 33.46 | 100 | 213 A | H
* 5580 115.23 - - 104.32 | 32.96 11.43 | 3348 | 100 | 213 P | H
* 5580 107.61 - - 96.7 32.96 11.43 | 3348 | 100 | 213 A | H
802.11a
5742.32 51.64 | -16.56 68.2 40.14 33.57 11.45 | 33,52 | 100 | 213 P | H
CH 116
5458.96 52.02 | -21.98 74 41.52 32.9 11.06 | 33.46 | 100 | 294 P |V
5580MHz
5468.56 52.35 |-15.85 68.2 41.82 32.9 11.09 | 3346 | 100 | 294 P |V
5459.92 41.47 |-12.53 54 30.97 32.9 11.06 | 33.46 | 100 | 294 AV
* 5580 111.52 - - 100.61 32.96 11.43 | 3348 | 100 | 294 P |V
* 5580 104.07 - - 93.16 32.96 11.43 | 3348 | 100 | 294 AV
5759.645 52.19 | -16.01 68.2 40.61 33.66 11.45 | 33.53 | 100 | 294 P |V
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Report No. : FR271537E

* 5700 113.65 - - 102.29 33.4 11.47 | 33.51 100 226 H
* 5700 106.43 - - 95.07 334 11.47 | 33.51 100 226 H
5728.92 64.03 -4.17 68.2 52.57 33.52 11.46 | 33.52 100 226 H
H
H
802.11a
H
CH 140
* 5700 109.29 - - 97.93 334 11.47 | 33.51 100 298 \Y,
5700MHz
* 5700 102.4 - - 91.04 334 11.47 | 33.51 100 298 V
5734.2 60.26 -7.94 68.2 48.78 33.54 11.46 | 33.52 100 298 \Y,
V
\Y,
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
11000 4712 |-26.88 74 52.08 38.9 17.3 61.16 - - P | H
16500 4419 | -24.01 68.2 44.21 385 21.35 | 59.87 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 100
11000 4475 |-29.25 74 49.71 38.9 17.3 61.16 - - P |V
5500MHz
16500 43.9 -24.3 68.2 43.92 385 21.35 | 59.87 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
V
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
11160 4437 |-29.63 74 49.31 39.02 17.36 | 61.32 - - P | H
16740 42,79 | -25.41 68.2 42.49 38 2159 | 59.29 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 116
11160 44.09 |-29.91 74 49.03 39.02 17.36 | 61.32 - - P |V
5580MHz
16740 43.51 -24.69 68.2 43.21 38 2159 | 59.29 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
V
\%
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Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11400 45.79 -28.21 74 50.78 39.1 17.46 | 61.55 - - P H
17100 44.48 -23.72 68.2 43.19 37.7 21.93 | 58.34 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 140
11400 45.29 -28.71 74 50.28 39.1 17.46 | 61.55 - - P \Y,
5700MHz
17100 43.99 -24.21 68.2 42.7 37.7 21.93 | 58.34 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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Report No. : FR271537E

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5452.88 64.82 | -9.18 74 54.34 32.9 11.04 | 3346 | 100 | 213 | P | H
5469.36 66.68 | -1.52 68.2 56.15 32.9 11.09 | 3346 | 100 | 213 | P | H
5455.76 4719 | -6.81 54 36.7 32.9 11.05 | 3346 | 100 | 213 | A | H
* 5500 113.51 - - 102.89 | 329 11.18 | 3346 | 100 | 213 | P | H
802.11ax | * 5500 105.41 - - 94.79 32.9 11.18 | 3346 | 100 | 213 | A | H
HE20 Full 544552 57.61 |-16.39 74 47.15 32.9 11.02 | 3346 | 113 | 294 | P | V
CH 100 5466 63.64 | -4.56 68.2 53.12 32.9 11.08 | 3346 | 113 | 294 | P | V
5500MHz 5456.72 43.76 | -10.24 54 33.27 32.9 1.05 | 3346 | 113 | 294 | A | V
* 5500 112.37 - - 101.75 | 329 1118 | 3346 | 113 | 294 | P | V
* 5500 100.7 - - 90.08 32.9 1118 | 3346 | 113 | 294 | A | V
v
v
5459.68 54.08 |-19.92 74 43.58 32.9 11.06 | 3346 | 100 | 212 | P | H
5462.56 5432 |-13.88 68.2 43.81 32.9 11.07 | 3346 | 100 | 212 | P | H
5459.68 4281 |-11.19 54 32.31 32.9 11.06 | 3346 | 100 | 212 | A | H
* 5580 117.24 - - 106.33 | 3296 | 11.43 | 3348 | 100 | 212 | P | H
802.11ax | * 5580 107.41 - - 96.5 3296 | 1143 | 3348 | 100 | 212 | A | H
HE20 Full 5754.92 53.06 |-1514| 68.2 41.51 3363 | 1145 | 3353 | 100 | 212 | P | H
CH 116 5416.72 51.9 -22.1 74 41.52 32.9 10.93 | 3345 | 100 | 294 | P | V
5580MHz 5469.04 52 -16.2 68.2 41.47 32.9 11.09 | 3346 | 100 | 294 | P | V
5459.2 4139 |-12.61 54 30.89 32.9 11.06 | 3346 | 100 | 294 | A |V
* 5580 13 - - 102.09 | 3296 | 11.43 | 3348 | 100 | 294 | P | V
* 5580 104.09 - - 93.18 | 3296 | 11.43 | 3348 | 100 | 294 | A | V
5736.335 5217 |-16.03| 68.2 4068 | 3355 | 1146 | 3352 | 100 | 294 | P | V
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Report No. : FR271537E

* 5700 113.43 - - 102.07 334 11.47 | 33.51 100 | 225 H
* 5700 103.72 - - 92.36 334 11.47 | 33.51 100 | 225 H
5729 66.06 -2.14 68.2 54.6 33.52 11.46 | 3352 | 100 | 225 H
H
802.11ax H
HE20 Full H
CH 140 * 5700 107.72 - - 96.36 334 11.47 | 33.51 107 | 300 \
5700MHz | - 5700 98.57 - - 87.21 33.4 11.47 | 3351 | 107 | 300 \Y
5727.56 56.67 -11.53 68.2 45.22 33.51 1146 | 33.52 | 107 | 300 \Y
\
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11000 44.8 -29.2 74 49.76 38.9 17.3 61.16 - - P H
16500 43.36 | -24.84 68.2 43.38 38.5 21.35 | 59.87 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 100 11000 4564 |-28.36 74 50.6 38.9 17.3 61.16 - - P |V
5500MHz 16500 4448 | -23.72| 682 44.5 385 | 21.35 | 59.87 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11160 44.9 -29.1 74 49.84 39.02 17.36 | 61.32 - - P H
16740 43.75 | -24.45 68.2 43.45 38 21.59 | 59.29 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 116 11160 44.02 -29.98 74 48.96 39.02 17.36 | 61.32 - - P |V
5580MHz 16740 4341 |-2479| 682 43.11 38 2159 | 59.29 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11400 45.19 -28.81 74 50.18 39.1 17.46 | 61.55 - - P H
17100 43.65 -24.55 68.2 42.36 37.7 21.93 | 58.34 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 140 11400 45.82 -28.18 74 50.81 39.1 17.46 | 61.55 - - P |V
5700MHz 17100 4466 |-23.54| 68.2 43.37 37.7 | 2193 | 5834 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5451.92 56.18 | -17.82 74 457 32.9 11.04 | 3346 | 103 | 226 | P | H
5468.4 62.05 | -6.15 68.2 51.52 32.9 11.09 | 3346 | 103 | 226 | P | H
5458.16 4135 |-12.65 54 30.85 32.9 11.06 | 3346 | 103 | 226 | A | H
802.11ax 5500 112.51 - - 101.89 | 329 11.18 | 3346 | 103 | 226 | P | H
HE20 5500 102.52 - - 91.9 32.9 11.18 | 3346 | 103 | 226 | A | H
Partial H
106/53 5456.4 54.18 | -19.82 74 43.69 32.9 11.05 | 3346 | 106 | 288 | P | V
CH 100 5460.72 51.63 |-16.57 68.2 41.12 32.9 11.07 | 3346 | 106 | 288 | P | V
5500MHz 5459.76 4119 | -12.81 54 30.69 32.9 11.06 | 3346 | 106 | 288 | A | V
5500 108.65 - - 98.03 32.9 1118 | 3346 | 106 | 288 | P | V
5500 100 - - 89.38 32.9 1118 | 3346 | 106 | 288 | A | V
v
5700 113.82 - - 102.46 | 33.4 11.47 | 3351 | 100 | 222 | P | H
5700 105.68 - - 94.32 33.4 11.47 | 3351 | 100 | 222 | A | H
5726.44 66.01 -2.19 68.2 54.56 | 33.51 11.46 | 33.52 | 100 | 222 H
802.11ax H
HE20 H
Partial H
106/54 5700 109.56 - - 98.2 33.4 11.47 | 3351 | 100 | 294 | P | V
CH 140 5700 101.4 - - 90.04 334 11.47 | 3351 | 100 | 294 | A | V
5700MHz 5725.24 60.49 | -7.71 68.2 49.05 33.5 1146 | 3352 | 100 | 294 | P | V
Y
v
Y
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
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Report No. : FR271537E

Band 3 5470~5725MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5459.2 63.36 -10.64 74 52.86 329 11.06 | 33.46 | 100 | 230 P H
5469.04 66.06 -2.14 68.2 55.53 32.9 11.09 | 33.46 | 100 | 230 P H
5458.72 47.25 -6.75 54 36.75 329 11.06 | 33.46 | 100 | 230 A H
* 5510 109.19 - - 98.53 329 11.22 | 3346 | 100 | 230 P H
802.11ax * 5510 99.84 - - 89.18 329 11.22 | 33.46 | 100 | 230 A H
HE40 Full 5731.295 51.97 -16.23 68.2 40.5 33.53 11.46 | 33.52 | 100 | 230 P H
CH 102 5457.76 58.18 -15.82 74 47.68 32.9 11.06 | 33.46 | 100 | 292 P |V
5510MHz 5464.72 56.91 |-11.29| 68.2 46.39 32.9 11.08 | 3346 | 100 | 292 | P | V
5455.6 43.3 -10.7 54 32.81 32.9 11.05 | 33.46 | 100 | 292 A |V
* 5510 105.97 - - 95.31 32.9 11.22 | 33.46 | 100 | 292 P |V
* 5510 96.77 - - 86.11 329 11.22 | 3346 | 100 | 292 AV
5737.28 51.72 -16.48 68.2 40.23 33.55 1146 | 33.52 | 100 | 292 P |V
5457.76 66.41 -7.59 74 55.91 329 11.06 | 33.46 | 100 | 214 P H
5462.8 66.42 -1.78 68.2 55.91 32.9 11.07 | 33.46 | 100 | 214 P H
5453.2 49.56 -4.44 54 39.08 329 11.04 | 3346 | 100 | 214 A H
* 5550 112.81 - - 102.04 329 11.34 | 3347 | 100 | 214 P H
802.11ax * 5550 103.15 - - 92.38 32.9 11.34 | 33.47 | 100 | 214 A H
HE40 Full 5737.595 56.63 -11.57 68.2 45.14 33.55 11.46 | 3352 | 100 | 214 P H
CH 110 5457.76 61.44 -12.56 74 50.94 32.9 11.06 | 33.46 | 100 | 297 P |V
5550MHz 5467.6 59.81 -8.39 68.2 49.28 329 11.09 | 3346 | 100 | 297 P |V
5455.36 44.99 -9.01 54 34.5 329 11.05 | 33.46 | 100 | 297 A |V
* 5550 109.91 - - 99.14 329 11.34 | 33.47 | 100 | 297 P |V
* 5550 99.56 - - 88.79 329 11.34 | 33.47 | 100 | 297 AV
5732.87 53.17 -15.03 68.2 41.7 33.53 11.46 | 33.52 | 100 | 297 P |V
TEL : 886-3-327-0868 Page Number : C1-52 of 73

FAX : 886-3-327-0855




seamran . FCC RADIO TEST REPORT Report No. : FR271537E
5436.1 51.32 | -22.68 74 40.88 32.9 10.99 | 3345 | 100 | 225 | P | H
5467.25 4931 |-18.89| 682 38.78 32.9 11.09 | 3346 | 100 | 225 | P | H
5458.85 40.96 | -13.04 54 30.46 32.9 11.06 | 3346 | 100 | 225 | A | H
* 5670 112.31 - - 10118 | 3316 | 1147 | 335 | 100 | 225 | P | H
802.11ax | * 5670 101.69 - - 90.56 | 33.16 | 11.47 | 335 | 100 | 225 | A | H
HE40 Full 5725.45 65.59 | -2.61 68.2 54.15 33.5 1146 | 3352 | 100 | 225 | P | H
CH 134 5450.8 50.11 | -23.89 74 39.64 32.9 11.03 | 3346 | 100 | 298 | P | V
5670MHz 5467.95 51.17 |-17.03 68.2 40.64 32.9 11.09 | 3346 | 100 | 298 | P | V
5455.7 40.71 | -13.29 54 30.22 32.9 11.05 | 3346 | 100 | 298 | A | V
* 5670 108.25 - - 9712 | 3316 | 1147 | 335 | 100 | 298 | P | V
* 5670 97.88 - - 86.75 | 3316 | 1147 | 335 | 100 | 298 | A | V
5727.375 58.83 | -9.37 68.2 47.38 | 33.51 11.46 | 3352 | 100 | 298 | P | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1-53 of 73

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 5470~5725MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11020 4478 |-29.22 74 49.75 38.9 17.31 | 61.18 - - P | H
16530 43.31 -24.89 68.2 43.28 38.44 21.39 59.8 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 102 11020 4548 |-28.52 74 50.45 38.9 17.31 | 61.18 - - P |V
5510MHz 16530 4277 |-2543| 68.2 42.74 | 3844 | 2139 | 598 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11100 4583 |-28.17 74 50.85 38.9 17.34 | 61.26 - - P H
16650 44.07 | -24.13 68.2 43.92 38.15 21.51 | 59.51 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 110 11100 4504 |-28.96 74 50.06 38.9 17.34 | 61.26 - - P |V
5550MHz 16650 435 -24.7 68.2 4335 | 3815 | 2151 | 59.51 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11340 45.99 -28.01 74 50.88 39.16 17.44 | 61.49 - - P H
17010 43.69 -24.51 68.2 42.78 37.7 21.85 | 58.64 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 134 11340 44.99 -29.01 74 49.88 39.16 17.44 | 61.49 - - P |V
5670MHz 17010 4394 |-2426 682 43.03 37.7 | 2185 | 58.64 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5456.8 61.22 |-12.78 74 50.73 32.9 11.05 | 3346 | 103 | 215 | P | H
5467.36 60.56 | -7.64 68.2 50.03 32.9 11.09 | 3346 | 103 | 215 | P | H
5456.56 4166 |-12.34 54 31.17 32.9 11.05 | 3346 | 103 | 215 | A | H
802.11ax @ * 5510 110.63 - - 99.97 32.9 1122 | 3346 | 103 | 215 | P | H
HE40 * 5510 99.51 - - 88.85 32.9 1122 | 3346 | 103 | 215 | A | H
Partial 5759.96 52.79 | -15.41 68.2 41.21 3366 | 1145 | 3353 | 103 | 215 | P | H
242/61 5458.48 53.55 | -20.45 74 43.05 32.9 11.06 | 3346 | 114 | 293 | P | V
CH 102 5468.32 53.48 |-14.72 68.2 42.95 32.9 1.09 | 3346 | 114 | 293 | P | V
5510MHz 5459.92 41.2 -12.8 54 30.7 32.9 11.06 | 3346 | 114 | 293 | A | V
* 5510 105.29 - - 94.63 32.9 1122 | 3346 | 114 | 293 | P | V
* 5510 95.87 - - 85.21 32.9 1122 | 3346 | 114 | 293 | A | V
5759.96 53.42 |-14.78| 682 4184 | 3366 | 1145 | 3353 | 114 | 293 | P | V
5374.85 50.33 | -23.67 74 40.08 | 3285 | 10.85 | 3345 | 103 | 203 | P | H
5461.65 49.46 |-18.74| 682 38.95 32.9 11.07 | 3346 | 103 | 203 | P | H
5455.35 40.71 | -13.29 54 30.22 32.9 11.05 | 3346 | 103 | 203 | A | H
802.11ax @ * 5670 108.17 - - 97.04 | 3316 | 1147 | 335 | 103 | 203 | P | H
HE40 * 5670 97.9 - - 86.77 | 33.16 | 1147 | 335 | 103 | 203 | A | H
Partial 5725.275 65.38 | -2.82 68.2 53.94 33.5 11.46 | 3352 | 103 | 203 | P | H
242/62 5456.4 50.73 | -23.27 74 40.24 32.9 11.05 | 3346 | 103 | 257 | P | V
CH 134 5470.05 50.02 |-99.98 150 39.49 32.9 11.09 | 3346 | 103 | 257 | P | V
5670MHz 5458.85 4072 | -13.28 54 30.22 329 | 11.06 | 3346 | 103 | 257 | A | V
* 5670 106.41 - - 9528 | 3316 | 1147 | 335 | 103 | 257 | P | V
* 5670 97.3 - - 86.17 | 33.16 | 1147 | 335 | 103 | 257 | A | V
5725.45 63.91 -4.29 68.2 52.47 33.5 1146 | 3352 | 103 | 257 | P | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5444 .32 64.15 -9.85 74 53.69 329 11.02 | 3346 | 100 | 213 P H
5463.28 63.72 -4.48 68.2 53.21 329 11.07 | 3346 | 100 | 213 P H
5454.88 51.96 -2.04 54 41.47 329 11.05 | 3346 | 100 | 213 A H
* 5530 106.83 - - 96.12 329 11.28 | 3347 | 100 | 213 P H
802.11ax * 5530 98.17 - - 87.46 329 11.28 | 33.47 | 100 | 213 A H
HES80 Full 5726.57 56.63 -11.57 68.2 45.18 33.51 1146 | 3352 | 100 | 213 P H
CH 106 5424 .4 56.65 -17.35 74 46.25 32.9 10.95 | 3345 | 100 | 297 P |V
5530MHz 5464.96 56.98 |-11.22| 68.2 46.46 32.9 11.08 | 3346 | 100 | 297 | P | V
5456.08 47.21 -6.79 54 36.72 329 11.05 | 33.46 | 100 | 297 AV
* 5530 103.41 - - 92.7 329 11.28 | 33.47 | 100 | 297 P |V
* 5530 94.29 - - 83.58 329 11.28 | 3347 | 100 | 297 AV
5732.87 52.93 -15.27 68.2 41.46 33.53 1146 | 3352 | 100 | 297 P |V
5423.15 66.02 -7.98 74 55.62 329 10.95 | 3345 | 100 | 211 P H
5463.4 63.35 -4.85 68.2 52.84 32.9 11.07 | 33.46 | 100 | 211 P H
5453.25 47.35 -6.65 54 36.87 329 11.04 | 33.46 | 100 | 211 A H
* 5610 109.1 - - 98.1 33 11.49 | 3349 | 100 | 211 P H
802.11ax * 5610 99.95 - - 88.95 33 1149 | 3349 | 100 | 211 A H
HES80 Full 5726.325 63.76 -4.44 68.2 52.31 33.51 11.46 | 33.52 | 100 | 211 P H
CH 122 5435.05 57.86 -16.14 74 47.42 32.9 10.99 | 3345 | 100 | 294 P |V
5610MHz 5465.15 61.31 -6.89 68.2 50.79 32.9 11.08 | 3346 | 100 | 294 | P | V
5453.95 44.38 -9.62 54 33.9 329 11.04 | 33.46 | 100 | 294 AV
* 5610 105.29 - - 94.29 33 1149 | 3349 | 100 | 294 P |V
* 5610 96.25 - - 85.25 33 11.49 | 3349 | 100 | 294 AV
5728.775 60.9 -7.3 68.2 49.44 33.52 1146 | 3352 | 100 | 294 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1-58 of 73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 5470~5725MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11060 4465 |-29.35 74 49.65 38.9 17.32 | 61.22 - - P | H
16590 44.31 -23.89 68.2 4419 38.32 21.45 | 59.65 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 106 11060 4564 |-28.36 74 50.64 38.9 17.32 | 61.22 - - P |V
5530MHz 16590 4415 |-24.05  68.2 44.03 | 38.32 | 21.45 | 59.65 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL : 886-3-327-0868 Page Number : C1-59 of 73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11220 45.07 -28.93 74 49.94 39.12 17.39 | 61.38 - - P H
16830 44.36 -23.84 68.2 43.82 37.94 21.68 | 59.08 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 122 11220 45.07 -28.93 74 49.94 39.12 17.39 | 61.38 - - P |V
5610MHz 16830 4317 |-25.03| 68.2 4263 | 37.94 | 2168 | 59.08 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 5470~5725MHz
WIFI 802.11ax HESO0 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBupV/im)| (dB) (dBuV/im) (dBuV) | (dB/m)  (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
5431.12 61.55 |-12.45 74 51.13 32.9 10.97 | 3345 | 100 | 190 | P | H
5469.76 65.22 | -2.98 68.2 54.69 32.9 11.09 | 3346 | 100 | 190 | P | H
5459.44 4254 | -11.46 54 32.04 32.9 11.06 | 3346 | 100 | 190 | A | H
802.11ax @ * 5530 104.25 - - 93.54 32.9 1128 | 3347 | 100 | 190 | P | H
HES0 * 5530 93.92 - - 83.21 32.9 1128 | 3347 | 100 | 190 | A | H
Partial 5759.96 52.6 -15.6 68.2 4102 | 3366 | 1145 | 3353 | 100 | 190 | P | H
484/65 5395.36 61.25 |-12.75 74 50.94 | 3289 | 10.87 | 3345 | 100 | 260 | P | V
CH 106 5467.84 64.8 -3.4 68.2 54.27 32.9 11.09 | 3346 | 100 | 260 | P | V
5530MHz 5459.44 42.84 | -11.16 54 32.34 32.9 11.06 | 3346 | 100 | 260 | A | V
* 5530 104.27 - - 93.56 32.9 11.28 | 3347 | 100 | 260 | P | V
* 5530 93.46 - - 82.75 32.9 1128 | 3347 | 100 | 260 | A | V
5757.755 5422 |-13.98 682 4265 | 3365 | 1145 | 3353 | 100 | 260 | P | V
5453.6 63.46 | -10.54 74 52.98 32.9 11.04 | 3346 | 100 | 203 | P | H
5463.4 59.95 | -8.25 68.2 49.44 32.9 11.07 | 3346 | 100 | 203 | P | H
5453.6 4148 |-12.52 54 31 32.9 11.04 | 3346 | 100 | 203 | A | H
802.11ax @ * 5610 105.6 - - 94.6 33 11.49 | 3349 | 100 | 203 | P | H
HES80 * 5610 94.45 - - 83.45 33 11.49 | 3349 | 100 | 203 | A | H
Partial 5728.95 60.38 | -7.82 68.2 4892 | 3352 | 1146 | 3352 | 100 | 203 | P | H
484/66 5438.9 590.44 | -14.56 74 49 32.9 11 3346 | 100 | 261 | P | V
CH 122 5463.05 59.39 -8.81 68.2 48.88 32.9 11.07 | 3346 | 100 | 261 | P | V
5610MHz 5453.6 4162 |-12.38 54 31.14 329 | 11.04 | 3346 | 100 | 261 | A |V
* 5610 104.07 - - 93.07 33 1149 | 3349 | 100 | 261 | P | V
* 5610 93.39 - - 82.39 33 11.49 | 3349 | 100 | 261 | A | V
5728.6 58.6 9.6 68.2 4715 | 33.51 1146 | 3352 | 100 | 261 | P | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1-61 of 73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 5470~5725MHz
WIF1 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5445.76 62.5 -11.5 74 52.04 32.9 11.02 | 33.46 | 100 | 208 P H
5467.12 58.27 -9.93 68.2 47.75 32.9 11.08 | 33.46 | 100 | 208 P H
5437.36 52.23 -1.77 54 41.79 32.9 10.99 | 33.45 | 100 | 208 A H
* 5570 103.23 - - 92.37 32.94 1.4 33.48 | 100 | 208 P H
802.11ax * 5570 94.72 - - 83.86 32.94 1.4 33.48 | 100 | 208 A H
HE160 Full 5726.675 59.81 -8.39 68.2 48.36 33.51 11.46 | 3352 | 100 | 208 P H
CH 114 5434 57.52 -16.48 74 47.09 32.9 10.98 | 3345 | 100 | 294 P \
5570MHz 5467.84 57.3 -10.9 68.2 46.77 32.9 11.09 | 33.46 | 100 | 294 P \Y,
5438.56 48.78 -5.22 54 38.34 32.9 11 3346 | 100 | 294 A |V
* 5570 101.61 - - 90.75 32.94 1.4 3348 | 100 | 294 P \Y,
* 5570 91.41 - - 80.55 32.94 1.4 3348 | 100 | 294 A |V
5761.325 54.54 -13.66 68.2 42.95 33.67 1145 | 33.53 | 100 | 294 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1-62 of 73
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seamran . FCC RADIO TEST REPORT Report No. : FR271537E

Band 3 5470~5725MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/im) (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11140 4483 | -29.17 74 49.79 38.98 | 17.36 | 61.3 - - P | H
16710 43.36 | -24.84 68.2 43.17 38 21.56 | 59.37 - - P

802.11ax
HE160 Full

CH 114 11140 45.03 |-28.97 74 4999 | 3898 | 1736 @ 61.3 - - P
5570MHz 16710 4316 | -25.04 68.2 42.97 38 21.56 | 59.37 - - P

K| KK KKK K| <K|<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 5470~5725MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

FAX : 886-3-327-0855

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5457.76 67.63 -6.37 74 57.13 329 11.06 | 33.46 | 100 | 215 P H
5461.84 66.67 -1.53 68.2 56.16 32.9 11.07 | 3346 | 100 | 215 P H
5456.32 44.62 -9.38 54 34.13 329 11.05 | 3346 | 100 | 215 A H
802.11ax * 5570 102.67 - - 91.81 32.94 1.4 33.48 | 100 | 215 P H
HE160 * 5570 92.72 - - 81.86 32.94 1.4 33.48 | 100 | 215 A H
Partial 5728.075 66.44 -1.76 68.2 54.99 33.51 1146 | 3352 | 100 | 215 P H
996/67 5452.48 59.68 -14.32 74 49.2 32.9 11.04 | 33.46 | 100 | 295 P |V
CH 114 5461.6 60.09 | -8.11 68.2 49.58 32.9 11.07 | 3346 | 100 | 295 | P | V
5570MHz 5457.52 42.32 | -11.68 54 3182 | 329 | 11.06 | 3346 | 100 | 295 | A | V
* 5570 98.4 - - 87.54 32.94 1.4 33.48 | 100 | 295 P |V
* 5570 89.82 - - 78.96 32.94 1.4 33.48 | 100 | 295 AV
5725 60.41 -7.79 68.2 48.97 33.5 1146 | 33.52 | 100 | 295 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5406.94 50.26 -23.74 74 39.91 32.9 10.9 33.45 100 225 P H
5461.15 50.54 -17.66 68.2 40.03 32.9 11.07 | 33.46 100 225 P H
5418.25 41 -13 54 30.61 32.9 10.94 | 3345 100 225 A H
* 5720 115.83 - - 104.41 33.48 11.46 | 33.52 100 225 P H
* 5720 108.41 - - 96.99 33.48 11.46 | 33.52 100 225 A H
802.11a
5877.25 52.5 -15.7 68.2 40.61 34.26 11.19 | 33.56 100 225 P H
CH 144
544477 50.27 -23.73 74 39.81 32.9 11.02 | 33.46 114 299 P \Y,
5720MHz
5467 49.2 -19 68.2 38.68 32.9 11.08 | 33.46 114 299 P \Y,
5459.2 40.89 -13.11 54 30.39 32.9 11.06 | 33.46 114 299 A \Y,
* 5720 111.46 - - 100.04 33.48 11.46 | 33.52 114 299 P \Y,
* 5720 104.43 - - 93.01 33.48 11.46 | 33.52 114 299 A \Y,
5920.25 52.07 -16.13 68.2 40.24 34.36 11.04 | 33.57 114 299 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1-65 of 73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

FAX : 886-3-327-0855

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11440 44.98 -29.02 74 49.99 39.1 17.48 | 61.59 - - P H
17160 45.42 -22.78 68.2 43.64 37.94 21.99 | 58.15 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 144
11440 46.34 -27.66 74 51.35 39.1 17.48 | 61.59 - - P V
5720MHz
17160 44.5 -23.7 68.2 42.72 37.94 21.99 | 58.15 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5444 .38 50.13 -23.87 74 39.67 329 11.02 | 3346 | 100 | 225 P H
5466.61 49.05 -19.15 68.2 38.53 32.9 11.08 | 33.46 | 100 | 225 P H
5412.4 40.94 -13.06 54 30.57 329 10.92 | 3345 | 100 | 225 A H
5720 115.77 - - 104.35 | 33.48 11.46 | 3352 | 100 | 225 P H
802.11ax 5720 107.59 - - 96.17 33.48 1146 | 3352 | 100 | 225 A H
HE20 Full 5890.5 52.68 -15.52 68.2 40.76 34.34 11.14 | 3356 | 100 | 225 P H
CH 144 5357.8 49.85 -24.15 74 39.65 32.82 10.83 | 3345 | 114 | 297 P |V
5720MHz 5462.71 48.83 |-19.37| 682 38.32 32.9 11.07 | 3346 | 114 | 297 | P | V
5458.03 40.86 -13.14 54 30.36 329 11.06 | 33.46 | 114 | 297 AV
5720 111.53 - - 100.11 33.48 1146 | 3352 | 114 | 297 P |V
5720 102.25 - - 90.83 33.48 1146 | 3352 | 114 | 297 AV
5867 51.52 -16.68 68.2 39.66 34.2 1122 | 3356 | 114 | 297 P |V
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1-67 of 73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11440 45.85 -28.15 74 50.86 39.1 17.48 | 61.59 - - P H
17160 44.98 -23.22 68.2 43.2 37.94 21.99 | 58.15 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 144 11440 45.49 -28.51 74 50.5 39.1 17.48 | 61.59 - - P |V
5720MHz 17160 4599 | -22.21 68.2 4421 | 3794 | 2199 | 58.15 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5453.74 52.67 -21.33 74 42.19 329 11.04 | 3346 | 100 | 225 P H
5467.39 52.57 -15.63 68.2 42.04 32.9 11.09 | 33.46 | 100 | 225 P H
5458.42 42.41 -11.59 54 31.91 329 11.06 | 33.46 | 100 | 225 A H
* 5710 114.25 - - 102.86 | 33.44 11.46 | 33.51 100 | 225 P H
802.11ax * 5710 104.6 - - 93.21 33.44 11.46 | 33.51 100 | 225 A H
HE40 Full 5857.5 65.15 -3.05 68.2 53.3 34.15 11.25 | 3355 | 100 | 225 P H
CH 142 5432.68 50.72 -23.28 74 40.29 32.9 10.98 | 3345 | 100 | 297 P |V
5710MHz 5463.88 50.06 |-18.14| 68.2 39.55 32.9 11.07 | 3346 | 100 | 297 | P | V
5457.25 41.58 -12.42 54 31.09 32.9 11.05 | 33.46 | 100 | 297 A |V
* 5710 110.04 - - 98.65 33.44 11.46 | 33.51 100 | 297 P |V
* 5710 100.32 - - 88.93 33.44 11.46 | 33.51 100 | 297 AV
5871 59.9 -8.3 68.2 48.02 34.23 11.21 33.56 | 100 | 297 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1-69 of 73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11420 45.09 -28.91 74 50.09 39.1 17.47 | 61.57 - - P H
17130 44.51 -23.69 68.2 42.98 37.82 21.96 | 58.25 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 142 11420 45.91 -28.09 74 50.91 39.1 17.47 | 61.57 - - P |V
5710MHz 17130 4576 | -22.44 | 68.2 4423 | 3782 | 21.96 | 58.25 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 Straddle Channel
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5456.08 63.68 -10.32 74 53.19 329 11.05 | 3346 | 100 | 233 P H
5468.56 63.38 -4.82 68.2 52.85 32.9 11.09 | 33.46 | 100 | 233 P H
5458.42 49.85 -4.15 54 39.35 329 11.06 | 33.46 | 100 | 233 A H
* 5690 109.82 - - 98.54 33.32 11.47 | 33.51 100 | 233 P H
802.11ax * 5690 100.85 - - 89.57 33.32 11.47 | 33.51 100 | 233 A H
HES80 Full 5850.4 65.34 -2.86 68.2 53.52 341 11.27 | 3355 | 100 | 233 P H
CH 138 5457.25 61.83 -12.17 74 51.34 32.9 11.05 | 33.46 | 108 | 300 P |V
5690MHz 5465.83 61.09 | -7.11 68.2 50.57 32.9 11.08 | 3346 | 108 | 300 | P | V
5456.86 45.75 -8.25 54 35.26 329 11.05 | 33.46 | 108 | 300 A |V
* 5690 106.83 - - 95.55 33.32 11.47 | 33.51 108 | 300 P |V
* 5690 96.8 - - 85.52 33.32 11.47 | 33.51 108 | 300 AV
5871.1 59.84 -8.36 68.2 47.96 34.23 11.21 33.56 | 108 | 300 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C1-71 of 73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11380 454 -28.6 74 50.36 39.12 17.45 | 61.53 - - P H
17070 43.85 -24.35 68.2 42.69 37.7 21.9 58.44 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 138 11380 44.8 -29.2 74 49.76 39.12 17.45 | 61.53 - - P |V
5690MHz 17070 4495 |-23.25 682 43.79 37.7 219 | 58.44 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI 802.11ax HE40 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
30 34.51 -5.49 40 41.65 2427 0.95 32.36 | 100 | 255 Q | H
91.11 35.96 -7.54 43.5 52.29 14.61 1.46 324 - - P H
138.64 31.66 -11.84 435 45.02 17.24 1.84 32.44 - - P H
915.61 32.16 -13.84 46 29.63 28.97 4.69 31.13 - - P H
952.47 32.95 -13.05 46 28.53 30.52 4.78 30.88 - - P H
970.9 34 .47 -19.53 54 29.45 30.93 4.84 30.75 - - P H
H
H
H
H
H

802.11ax
H

HEA40 Full
F 41.64 353 4.7 40 48.44 18.37 0.93 3244 | 100 63 Q | V
89.17 36.13 -7.37 43.5 52.79 14.3 1.44 324 - - P |V
138.64 30.98 -12.52 435 44.34 17.24 1.84 32.44 - - P |V
869.05 329 -13.1 46 30.61 29.13 4.55 31.39 - - P |V
954.41 33.64 -12.36 46 29.11 30.61 4.79 30.87 - - P |V
970.9 34.13 -19.87 54 29.11 30.93 4.84 30.75 - - P |V
\Y
\Y
V
V
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

<TXBF Mode>

Band 1 - 5150~5250MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBupV/im)| (dB) (dBuV/im) (dBuV) | (dB/m)  (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
5149.76 63.32 |-10.68 74 52.95 33.1 10.7 | 3343 | 100 | 202 | P | H

5149.24 51.81 -2.19 54 41.44 33.1 10.7 | 3343 | 100 | 202 | A | H

* 5180 110.65 - - 100.31 33.1 10.67 | 3343 | 100 | 202 | P | H

* 5180 102.27 - - 91.93 33.1 10.67 | 3343 | 100 | 202 | A | H

802.11ax H
HE20 Full H
CH 36 5141.7 58.05 |-15.95 74 4769 | 3308 | 1071 | 3343 | 100 | 144 | P | V
5180MHz 5150 46.29 -7.71 54 35.92 33.1 10.7 | 3343 | 100 | 144 | A | V
* 5180 103.45 - - 93.11 33.1 10.67 | 3343 | 100 | 144 | P | V

* 5180 93.77 - - 83.43 33.1 10.67 | 3343 | 100 | 144 | A | V

v

v

5148.46 53.43 | -20.57 74 43.06 33.1 10.7 | 3343 | 100 | 202 | P | H

5148.46 4489 | -9.11 54 34.52 33.1 10.7 | 3343 | 100 | 202 | A | H

* 5220 112.9 - - 102.57 | 33.1 10.67 | 33.44 | 100 | 202 | P | H

* 5220 104.11 - - 93.78 33.1 10.67 | 33.44 | 100 | 202 | A | H

802.11ax 5401.96 50.71 | -23.29 74 40.37 32.9 10.89 | 3345 | 100 | 202 | P | H
HE20 Full 5373.88 4115 |-12.85 54 30.9 3285 | 10.85 | 3345 | 100 | 202 | A | H
CH 44 5143 54.72 | -19.28 74 4435 | 3309 | 1071 | 3343 | 100 | 222 | P | V
5220MHz 5148.46 4332 |-10.68 54 32.95 33.1 10.7 | 3343 | 100 | 222 | A | V
* 5220 106.39 - - 96.06 33.1 10.67 | 3344 | 100 | 222 | P | V

* 5220 98.03 - - 87.7 33.1 10.67 | 3344 | 100 | 222 | A | V

5437.6 49.88 |-24.12 74 39.45 32.9 10.99 | 3346 | 100 | 222 | P | V

5454.34 41.08 |-12.92 54 30.59 32.9 11.05 | 3346 | 100 | 222 | A | V

TEL : 886-3-327-0868 Page Number 1 C2-1 of 46
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seamran . FCC RADIO TEST REPORT Report No. : FR271537E
5143.52 53.36 -20.64 74 42.99 33.09 10.71 33.43 100 202 P H
5085.54 43.46 -10.54 54 33.07 33.06 10.76 | 33.43 100 202 A H
* 5240 113.66 - - 103.3 33.1 10.7 33.44 100 202 P H
* 5240 103.73 - - 93.37 33.1 10.7 33.44 100 202 A H
802.11ax 5405.47 50.33 | -23.67 74 39.98 32.9 109 | 3345 | 100 | 202 | P | H
HE20 Full 5454.88 41.18 -12.82 54 30.69 32.9 11.05 33.46 100 202 A H
CH 48 5068.9 51.85 -22.15 74 41.38 33.12 10.78 33.43 100 221 P \%
5240MHz 5055.9 42.8 -11.2 54 3225 | 3318 | 10.79 | 3342 | 100 | 221 | A | V
* 5240 106.12 - - 95.76 33.1 10.7 33.44 100 221 P \%
* 5240 97.69 - - 87.33 33.1 10.7 33.44 100 221 A V
544462 50.7 -23.3 74 40.24 32.9 11.02 33.46 100 221 P \%
5456.5 41.03 -12.97 54 30.54 32.9 11.05 33.46 100 221 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C2-2 of 46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10360 4497 |-23.23 68.2 49.9 38.98 16.4 60.31 - - P H
15540 45.52 -28.48 74 47.74 38.72 21.06 62 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 36 10360 4474 | -23.46 68.2 49.67 38.98 16.4 60.31 - - P |V
5180MHz 15540 4539 | -28.61 74 47.61 | 38.72 | 21.06 62 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10440 4454 | -23.66 68.2 49.46 39.02 16.51 | 60.45 - - P H
15660 4558 | -28.42 74 48.07 38.24 21.01 | 61.74 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 44 10440 45.02 -23.18 68.2 49.94 39.02 16.51 | 60.45 - - P |V
5220MHz 15660 46.4 -27.6 74 48.89 | 3824 | 21.01 | 61.74 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10480 445 -23.7 68.2 49.51 38.94 16.57 | 60.52 - - P H
15720 45.48 -28.52 74 48.07 38.04 20.98 | 61.61 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 48 10480 44.33 -23.87 68.2 49.34 38.94 16.57 | 60.52 - - P |V
5240MHz 15720 44.93 | -29.07 74 4752 | 38.04 | 20.98 | 61.61 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5111.02 68.49 -5.51 74 58.16 33.02 10.74 | 3343 | 100 | 206 P H
5143 52.03 -1.97 54 41.66 33.09 10.71 | 33.43 | 100 | 206 A H
* 5190 103.7 - - 93.38 33.1 10.66 | 33.44 | 100 | 206 P H
* 5190 93.82 - - 83.5 33.1 10.66 | 33.44 | 100 | 206 A H
802.11ax 5360.6 52.21 -21.79 74 42.01 32.82 10.83 | 3345 | 100 | 206 P H
HE40 Full 5460 40.84 -13.16 54 30.34 329 11.06 | 33.46 | 100 | 206 A H
CH 38 5096.2 55 -19 74 44.66 33.02 10.75 | 33.43 | 200 53 P |V
5190MHz 5054.08 4258 | -11.42 54 32.02 | 33.18 10.8 | 3342 | 200 | 53 | A |V
* 5190 105.13 - - 94.81 33.1 10.66 | 33.44 | 200 53 P |V
* 5190 98.16 - - 87.84 33.1 10.66 | 33.44 | 200 53 A |V
5444 .88 50.71 -23.29 74 40.25 329 11.02 | 33.46 | 200 53 P |V
5459.16 40.77 -13.23 54 30.27 32.9 11.06 | 33.46 | 200 53 A |V
5139.1 68.4 -5.6 74 58.04 33.08 10.71 | 3343 | 100 198 P H
5149.76 51.96 -2.04 54 41.59 33.1 10.7 33.43 | 100 198 A H
* 5230 106.88 - - 96.54 33.1 10.68 | 33.44 | 100 198 P H
* 5230 96.95 - - 86.61 33.1 10.68 | 33.44 | 100 198 A H
802.11ax 5358 67.21 -6.79 74 57.01 32.82 10.83 | 33.45 | 100 198 P H
HE40 Full 5352 48.29 -5.71 54 38.12 328 10.82 | 3345 | 100 198 A H
CH 46 5104.78 56.91 -17.09 74 46.58 33.01 10.75 | 33.43 | 200 61 P |V
5230MHz 5134.42 4296 | -11.04 54 326 33.07 | 10.72 | 3343 | 200 | 61 AV
* 5230 103.06 - - 92.72 33.1 10.68 | 33.44 | 200 61 P |V
* 5230 96.76 - - 86.42 33.1 10.68 | 33.44 | 200 61 AV
5434.08 51.68 -22.32 74 41.25 329 10.98 | 3345 | 200 61 P |V
5456.88 40.93 -13.07 54 30.44 329 11.05 | 33.46 | 200 61 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2-6 of 46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10380 4592 |-22.28 68.2 50.79 39.04 16.43 | 60.34 - - P | H
15570 46.28 | -27.72 74 48.51 38.66 21.05 | 61.94 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 38 10380 4473 | -23.47 68.2 49.6 39.04 16.43 | 60.34 - - P |V
5190MHz 15570 4591 | -28.09 74 4814 | 3866 | 21.05 | 61.94 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10460 45.47 -22.73 68.2 50.43 38.98 16.54 | 60.48 - - P H
15690 46.13 -27.87 74 48.75 38.06 21 61.68 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 46 10460 452 -23 68.2 50.16 38.98 16.54 | 60.48 - - P |V
5230MHz 15690 4535 | -28.65 74 47.97 | 38.06 21 61.68 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5145.6 71.86 -2.14 74 61.5 33.09 10.7 33.43 | 100 198 P H
5148.72 52.01 -1.99 54 41.64 33.1 10.7 33.43 | 100 198 A H
* 5210 100.35 - - 90.03 33.1 10.66 | 33.44 | 100 198 P H
* 5210 94.22 - - 83.9 33.1 10.66 | 33.44 | 100 198 A H
802.11ax 5369.26 58.16 -15.84 74 47.93 32.84 10.84 | 33.45 | 100 198 P H
HES80 Full 5358.6 46.11 -7.89 54 35.91 32.82 10.83 | 3345 | 100 198 A H
CH 42 5054.6 53.58 -20.42 74 43.02 33.18 10.8 3342 | 168 17 P |V
5210MHz 5148.46 4469 | -9.31 54 34.32 33.1 10.7 | 3343 | 168 | 17 | A | V
* 5210 102.3 - - 91.98 33.1 10.66 | 33.44 | 168 17 P |V
* 5210 95.8 - - 85.48 33.1 10.66 | 33.44 | 168 17 A |V
5352.36 52.06 -21.94 74 41.88 328 10.83 | 3345 | 168 17 P |V
5457.4 41.05 -12.95 54 30.55 32.9 11.06 | 33.46 | 168 17 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/im) (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10420 4494 | -23.26 68.2 49.81 39.06 | 16.48 | 60.41 - - P | H
15630 4561 |-28.39 74 47.98 38.42 | 21.02 | 61.81 - - P

802.11ax
HESO0 Full

CH 42 10420 4562 |-22.58| 68.2 5049 | 39.06 | 16.48 | 60.41 - - P
5210MHz 15630 4582 |-28.18 74 48.19 3842 | 21.02 | 61.81 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C2-10 of 46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5115.44 69.06 -4.94 74 58.73 33.03 10.73 | 3343 | 100 | 206 P H
5114.66 50.41 -3.59 54 40.07 33.03 10.74 | 3343 | 100 | 206 A H
* 5250 97.83 - - 87.46 33.1 10.71 | 33.44 | 100 | 206 P H
* 5250 87.4 - - 77.03 33.1 10.71 | 33.44 | 100 | 206 A H
802.11ax 5408.17 65.68 -8.32 74 55.33 329 10.9 33.45 | 100 | 206 P H
HE160 Full 5407.63 50.22 -3.78 54 39.87 329 10.9 33.45 | 100 | 206 A H
CH 50 5107.38 64.69 -9.31 74 54.37 33.01 10.74 | 33.43 | 100 | 219 P |V
5250MHz 5112.84 48.2 -5.8 54 37.86 | 33.03 | 10.74 | 3343 | 100 | 219 | A | V
* 5250 91.57 - - 81.2 33.1 10.71 | 33.44 | 100 | 219 P |V
* 5250 84.18 - - 73.81 33.1 10.71 | 33.44 | 100 | 219 A |V
5358.22 52.35 -21.65 74 42.15 32.82 10.83 | 3345 | 100 | 219 P |V
5393.59 46.44 -7.56 54 36.13 32.89 10.87 | 3345 | 100 | 219 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C2-11 of 46
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Band 1 5150~5250MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
10500 4322 |-24.98| 682 48.27 38.9 16.6 | 60.55 - - P | H
15750 4528 |-28.72 74 47.76 38.1 20.97 | 61.55 - - P
802.11ax
HE160 Full
CH 50 10500 4386 |-24.34| 682 48.91 38.9 16.6 | 60.55 - - P
5250MHz 15750 46.16 | -27.84 74 48.64 38.1 20.97 | 61.55 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]
floor only.
TEL : 886-3-327-0868 Page Number 1 C2-12 of 46
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FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBpV/m) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
5106.76 53.17 -20.83 74 42.85 33.01 10.74 | 33.43 100 202 P H
5103.7 43.42 -10.58 54 33.09 33.01 10.75 33.43 100 202 A H
* 5260 113.95 - - 103.59 33.08 10.72 | 33.44 100 202 P H
* 5260 105 - - 94.64 33.08 10.72 | 33.44 100 202 A H
802.11ax 5354.4 51.02 |-22.98 74 40.83 | 3281 | 10.83 | 3345 | 100 | 202 | P | H
HE20 Full 5350.8 41.7 -12.3 54 31.53 32.8 10.82 | 33.45 100 202 A H
CH 52 5145.52 52.02 -21.98 74 41.66 33.09 10.7 33.43 100 138 P V
5260MHz 5058.48 4294 | -11.06 54 324 3317 | 1079 | 3342 | 100 | 138 | A | V
* 5260 106.23 - - 95.87 33.08 10.72 | 33.44 100 138 P \%
* 5260 97.48 - - 87.12 33.08 10.72 | 33.44 100 138 A \%
5450.4 50.41 -23.59 74 39.94 329 11.03 | 33.46 | 100 | 138 P |V
5457.84 41.24 -12.76 54 30.74 32.9 11.06 33.46 100 138 A V
5064.26 52.01 -21.99 74 41.51 33.14 10.79 | 33.43 100 202 P H
5042.5 42.69 -11.31 54 32.11 33.19 10.81 33.42 100 202 A H
* 5300 111.37 - - 101.05 33 10.76 | 33.44 100 202 P H
* 5300 101.95 - - 91.63 33 10.76 | 33.44 | 100 | 202 | A | H
802.11ax 5352.24 63.38 | -10.62 74 53.2 32.8 10.83 | 3345 | 100 | 202 | P | H
HE20 Full 5350.08 49.1 -4.9 54 38.93 32.8 10.82 | 3345 | 100 | 202 | A | H
CH 60 51394 51.62 -22.38 74 41.26 33.08 10.71 33.43 100 136 P \%
5300MHz 5019.38 4264 | -11.36 54 3209 | 3314 | 10.83 | 3342 | 100 | 136 | A | V
* 5300 105.65 - - 95.33 33 10.76 | 33.44 100 136 P \%
* 5300 96.12 - - 85.8 33 10.76 | 33.44 100 136 A \%
5350.8 56.74 -17.26 74 46.57 32.8 10.82 33.45 100 136 P \%
5352.24 44 .47 -9.53 54 34.29 32.8 10.83 | 33.45 100 136 A V

TEL : 886-3-327-0868 Page Number 1 C2-13 of 46
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seamran . FCC RADIO TEST REPORT Report No. : FR271537E
* 5320 110.91 - - 100.65 32.92 10.79 33.45 100 204 P H
* 5320 101.21 - - 90.95 32.92 10.79 33.45 100 204 A H
5351.52 61.7 -12.3 74 51.53 32.8 10.82 33.45 100 204 P H
5350.88 50.76 -3.24 54 40.59 32.8 10.82 33.45 100 204 A H
802.11ax H
HE20 Full H
CH 64 * 5320 105.19 - - 94.93 32.92 10.79 | 33.45 100 136 P \%
5320MHz |~ 5320 98.07 - - 87.81 3292 | 1079 | 3345 | 100 | 136 | A | V
5354.08 61.84 -12.16 74 51.65 32.81 10.83 | 33.45 100 136 P \%
5351.52 45.23 -8.77 54 35.06 32.8 10.82 33.45 100 136 A V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 5250~5350MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10520 43.93 |-24.27 68.2 48.91 38.96 16.63 | 60.57 - - P | H
15780 46.94 | -27.06 74 49.31 38.16 20.96 | 61.49 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 52 10520 43.84 |-24.36 68.2 48.82 38.96 16.63 | 60.57 - - P |V
5260MHz 15780 45.82 | -28.18 74 4819 | 38.16 | 20.96 | 61.49 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10600 43.59 |-30.41 74 48.32 39.2 16.74 | 60.67 - - P H
15900 45.01 -28.99 74 47.42 37.9 20.92 | 61.23 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 60 10600 43.94 |-30.06 74 48.67 39.2 16.74 | 60.67 - - P |V
5300MHz 15900 45.03 | -28.97 74 47.44 37.9 | 2092 | 61.23 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10640 44.43 -29.57 74 49.19 39.16 16.8 60.72 - - P H
15960 44.58 -29.42 74 47.06 37.72 20.9 61.1 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 64 10640 43.63 -30.37 74 48.39 39.16 16.8 60.72 - - P |V
5320MHz 15960 44.38 | -29.62 74 46.86 | 37.72 | 20.9 61.1 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 5250~5350MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5116.96 65.98 -8.02 74 55.65 33.03 10.73 | 3343 | 100 197 P H
5133.96 48.47 -5.53 54 38.11 33.07 10.72 | 3343 | 100 197 A H
* 5270 107.24 - - 96.89 33.06 10.73 | 33.44 | 100 197 P H
* 5270 96.49 - - 86.14 33.06 10.73 | 33.44 | 100 197 A H
802.11ax 5369.04 70.14 -3.86 74 59.91 32.84 10.84 | 3345 | 100 197 P H
HE40 Full 5353.92 51.32 -2.68 54 41.13 32.81 10.83 | 3345 | 100 197 P H
CH 54 5041.48 52.71 -21.29 74 42.14 33.18 10.81 | 3342 | 195 83 P |V
5270MHz 5049.3 4251 | -11.49 54 31.93 33.2 108 | 3342 | 195 | 83 | A |V
* 5270 99.7 - - 89.35 33.06 10.73 | 33.44 | 195 83 P |V
* 5270 89.64 - - 79.29 33.06 10.73 | 33.44 | 195 83 A |V
5402.64 50.1 -23.9 74 39.76 329 10.89 | 3345 | 195 83 P |V
5460 40.71 -13.29 54 30.21 32.9 11.06 | 33.46 | 195 83 A |V
5148.92 54 -20 74 43.63 33.1 10.7 33.43 | 100 | 201 P H
5048.96 42.45 -11.55 54 31.87 33.2 10.8 33.42 | 100 | 201 A H
* 5310 104.78 - - 94 .48 32.96 10.78 | 3344 | 100 | 201 P H
* 5310 93.47 - - 83.17 32.96 10.78 | 3344 | 100 | 201 A H
802.11ax 5351.04 68.25 -5.75 74 58.08 32.8 10.82 | 3345 | 100 | 201 P H
HE40 Full 5353.2 51.67 -2.33 54 41.48 32.81 10.83 | 3345 | 100 | 201 A H
CH 62 5063.24 52.67 -21.33 74 42.16 33.15 10.79 | 3343 | 188 64 P |V
5310MHz 5043.18 4233 | -11.67 54 31.75 | 3319 | 1081 | 3342 | 188 | 64 | A | V
* 5310 99.84 - - 89.54 32.96 10.78 | 33.44 | 188 64 P |V
* 5310 88.5 - - 78.2 32.96 10.78 | 3344 | 188 64 AV
5450.4 49.29 -24.71 74 38.82 329 11.03 | 33.46 | 188 64 P |V
5459.76 40.49 -13.51 54 29.99 329 11.06 | 33.46 | 188 64 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 5250~5350MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10540 4435 |-23.85 68.2 49.27 39.02 16.66 60.6 - - P | H
15810 46 -28 74 48.3 38.17 20.95 | 61.42 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 54 10540 4482 |-23.38 68.2 49.74 39.02 16.66 60.6 - - P |V
5270MHz 15810 45.86 | -28.14 74 48.16 | 38.17 | 20.95 | 61.42 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10620 44.48 -29.52 74 49.23 39.18 16.77 60.7 - - P H
15930 45.36 -28.64 74 47.8 37.81 2091 | 61.16 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 62 10620 44.36 -29.64 74 49.11 39.18 16.77 60.7 - - P |V
5310MHz 15930 44.45 | -29.55 74 46.89 | 37.81 | 2091 | 61.16 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 5250~5350MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5077.86 53.22 -20.78 74 42.79 33.09 10.77 | 3343 | 100 | 205 P H
5142.8 44.88 -9.12 54 34.51 33.09 10.71 | 3343 | 100 | 205 A H
* 5290 100.44 - - 90.11 33.02 10.75 | 33.44 | 100 | 205 P H
* 5290 93.54 - - 83.21 33.02 10.75 | 33.44 | 100 | 205 A H
802.11ax 5388.48 61.6 -12.4 74 51.3 32.88 10.87 | 33.45 | 100 | 205 P H
HES80 Full 5355.12 49.71 -4.29 54 39.52 32.81 10.83 | 3345 | 100 | 205 A H
CH 58 5054.06 52.19 -21.81 74 41.63 33.18 10.8 3342 | 175 69 P |V
5290MHz 5021.42 42.93 | -11.07 54 32.38 | 3314 | 10.83 | 3342 | 175 | 69 | A | V
* 5290 96.23 - - 85.9 33.02 10.75 | 33.44 | 175 69 P |V
* 5290 89.03 - - 78.7 33.02 10.75 | 33.44 | 175 69 A |V
5444 16 51.16 -22.84 74 40.71 329 11.01 33.46 | 175 69 P |V
5455.44 41.12 -12.88 54 30.63 32.9 11.05 | 33.46 | 175 69 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/im) (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10580 4448 | -23.72 68.2 49.27 39.14 | 16.72 | 60.65 - - P | H
15870 44.84 | -29.16 74 47.21 3799 | 2093 | 61.29 - - P

802.11ax
HESO0 Full

CH 58 10580 44.4 -23.8 68.2 4919 | 39.14 | 16.72 | 60.65 - - P
5290MHz 15870 4477 | -29.23 74 47.14 37.99 | 20.93 | 61.29 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number 1 C2-22 of 46

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/m) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
5458.32 57.04 -16.96 74 46.54 32.9 11.06 33.46 100 4 P H
5466 63.02 -5.18 68.2 52.5 32.9 11.08 33.46 100 4 P H
5458.32 45.6 -8.4 54 35.1 32.9 11.06 33.46 100 4 A H
* 5500 106.39 - - 95.77 32.9 11.18 33.46 100 4 P H
802.11ax | * 5500 96.86 - - 86.24 32.9 11.18 | 33.46 | 100 4 A | H
HE20 Full 5458.64 56.69 -17.31 74 46.19 32.9 11.06 33.46 100 223 P \Y,
CH 100 5469.52 63.81 -4.39 68.2 53.28 32.9 11.09 33.46 100 223 P V
5500MHz 5459.6 4733 | -6.67 54 36.83 32.9 11.06 | 3346 | 100 | 223 | A | V
* 5500 106.27 - - 95.65 32.9 11.18 33.46 100 223 P \%
* 5500 94.5 - - 83.88 32.9 11.18 33.46 100 223 A \%
\%
V
5398.96 50.89 | -23.11 74 40.56 329 10.88 | 3345 | 100 | 226 P | H
5465.2 50.05 -18.15 68.2 39.53 32.9 11.08 33.46 100 226 P H
5429.92 41.87 -12.13 54 31.45 32.9 10.97 | 33.45 100 226 A H
* 5580 113.29 - - 102.38 32.96 11.43 33.48 100 226 P H
802.11ax | * 5580 103.63 - - 9272 | 3296 | 11.43 | 3348 | 100 | 226 | A | H
HE20 Full 5760.905 52.23 -15.97 68.2 40.64 33.67 11.45 33.53 100 226 P H
CH 116 5424.64 50.62 -23.38 74 40.21 32.9 10.96 | 33.45 100 240 P \%
5580MHz 5468.08 5127 |-16.93| 68.2 40.74 32.9 11.09 | 3346 | 100 | 240 | P | V
5458.48 41.22 -12.78 54 30.72 32.9 11.06 33.46 100 240 A \%
* 5580 106.79 - - 95.88 32.96 11.43 33.48 100 240 P \%
* 5580 99.24 - - 88.33 32.96 11.43 | 3348 | 100 | 240 AV
5757.44 52.03 -16.17 68.2 40.47 33.64 11.45 33.53 100 240 P V
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seamran . FCC RADIO TEST REPORT Report No. : FR271537E

* 5700 109.76 - - 98.4 33.4 11.47 | 33.51 | 100 | 220 H

* 5700 100.66 - - 89.3 33.4 11.47 | 3351 | 100 | 220 | A | H

5725 64.09 | -4.11 68.2 52.65 33.5 1146 | 3352 | 100 | 220 | P | H

H

802.11ax H
HE20 Full H
CH 140 * 5700 107.43 - - 96.07 33.4 1147 | 3351 | 100 | 240 | P | V
5700MHz | = 5700 99.39 - - 88.03 334 11.47 | 3351 | 100 | 240 | A | V
5725.32 56.83 |-11.37 | 68.2 45.39 33.5 11.46 | 33.52 | 100 | 240 v

v

Y,

Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11000 44.8 -29.2 74 49.76 38.9 17.3 61.16 - - P H
16500 43.36 | -24.84 68.2 43.38 38.5 21.35 | 59.87 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 100 11000 4564 |-28.36 74 50.6 38.9 17.3 61.16 - - P |V
5500MHz 16500 4448 | -23.72| 682 445 385 | 21.35 | 59.87 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11160 45.61 -28.39 74 50.55 39.02 17.36 | 61.32 - - P H
16740 45.21 -22.99 68.2 44.91 38 21.59 | 59.29 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 116 11160 45.82 -28.18 74 50.76 39.02 17.36 | 61.32 - - P |V
5580MHz 16740 4531 |-22.89| 68.2 45.01 38 2159 | 59.29 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11400 45.47 -28.53 74 50.46 39.1 17.46 | 61.55 - - P H
17100 46.05 -22.15 68.2 44.76 37.7 21.93 | 58.34 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 140 11400 45.45 -28.55 74 50.44 39.1 17.46 | 61.55 - - P |V
5700MHz 17100 46.58 | -21.62| 68.2 45.29 37.7 | 2193 | 5834 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 5470~5725MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5456.56 66.71 -7.29 74 56.22 32.9 11.05 | 3346 | 107 | 214 | P | H
5464.48 66.83 | -1.37 68.2 56.31 32.9 11.08 | 3346 | 107 | 214 | P | H
5457.28 4391 |-10.09 54 33.42 32.9 11.05 | 3346 | 107 | 214 | A | H
* 5510 101.95 - - 91.29 32.9 1122 | 3346 | 107 | 214 | P | H
802.11ax | * 5510 92.09 - - 81.43 32.9 1122 | 3346 | 107 | 214 | A | H
HE40 Full 5733.5 51.16 |-17.04| 68.2 3969 | 3353 | 1146 | 3352 | 107 | 214 | P | H
CH 102 5444.8 50.33 | -23.67 74 39.87 32.9 11.02 | 3346 | 172 | 38 P |V
5510MHz 5464.24 50.5 -17.7 68.2 39.98 32.9 11.08 | 3346 | 172 | 38 P |V
5459.92 40.82 |-13.18 54 30.32 32.9 11.06 | 3346 | 172 | 38 | A | V
* 5510 97.86 - - 87.2 32.9 1122 | 3346 | 172 | 38 P |V
* 5510 87.28 - - 76.62 32.9 1122 | 3346 | 172 | 38 | A | V
5729.09 5226 |-15.94| 68.2 40.8 3352 | 1146 | 3352 | 172 | 38 P |V
5459.92 61.24 |-12.76 74 50.74 32.9 11.06 | 3346 | 100 | 234 | P | H
5470 65.75 | -2.45 68.2 55.22 32.9 11.09 | 3346 | 100 | 234 | P | H
5454.4 51.34 | -2.66 54 40.85 32.9 11.05 | 3346 | 100 | 234 | A | H
* 5550 109.88 - - 99.11 32.9 11.34 | 3347 | 100 | 234 | P | H
802.11ax | * 5550 100.49 - - 89.72 32.9 11.34 | 3347 | 100 | 234 | A | H
HE40 Full 5738.225 5256 |-15.64| 68.2 4107 | 3355 | 1146 | 3352 | 100 | 234 | P | H
CH 110 5457.04 52.53 | -21.47 74 42.04 32.9 11.05 | 3346 | 179 | 21 P |V
5550MHz 5470 55.05 |-13.15 68.2 44.52 32.9 11.09 | 3346 | 179 | 21 P |V
5452.96 4355 |-10.45 54 33.07 32.9 11.04 | 3346 | 179 | 21 A |V
* 5550 98.78 - - 88.01 32.9 11.34 | 3347 | 179 | 21 P |V
* 5550 89.84 - - 79.07 32.9 11.34 | 3347 | 179 | 21 AV
5737.595 5153 |-16.67| 68.2 40.04 | 3355 | 1146 | 3352 | 179 | 21 P |V
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seamran . FCC RADIO TEST REPORT Report No. : FR271537E
5434.7 50.47 | -23.53 74 40.03 32.9 10.99 | 3345 | 100 | 222 | P | H
5469 4972 |-18.48| 68.2 39.19 32.9 11.09 | 3346 | 100 | 222 | P | H
5457 .1 40.63 |-13.37 54 30.14 32.9 11.05 | 3346 | 100 | 222 | A | H
* 5670 103.9 - - 9277 | 3316 | 1147 | 335 | 100 | 222 | P | H
802.11ax | * 5670 93.54 - - 82.41 33.16 | 1147 | 335 | 100 | 222 | A | H
HE40 Full 5725.8 62.29 | -5.91 68.2 50.85 33.5 1146 | 3352 | 100 | 222 | P | H
CH 134 5442.05 50.01 | -23.99 74 39.56 32.9 11.01 | 33.46 | 174 5 P |V
5670MHz 5465.15 49.97 |-18.23 68.2 39.45 32.9 11.08 | 33.46 | 174 5 P |V
5458.85 40.58 |-13.42 54 30.08 32.9 11.06 | 33.46 | 174 5 A |V
* 5670 98.99 - - 87.86 | 33.16 | 11.47 | 335 | 174 5 P |V
* 5670 91.85 - - 80.72 | 3316 | 11.47 | 335 | 174 5 A |V
5725.45 52.2 -16 68.2 40.76 33.5 11.46 | 33.52 | 174 5 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C2-29 of 46

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 5470~5725MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11020 4497 |-29.03 74 49.94 38.9 17.31 | 61.18 - - P | H
16530 4486 | -23.34 68.2 44.83 38.44 21.39 59.8 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 102 11020 4573 |-28.27 74 50.7 38.9 17.31 | 61.18 - - P |V
5510MHz 16530 4445 | -23.75 682 4442 | 3844 | 2139 | 598 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11100 43.85 |-30.15 74 48.87 38.9 17.34 | 61.26 - - P | H
16650 43.75 | -24.45 68.2 43.6 38.15 21.51 | 59.51 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 110 11100 4467 |-29.33 74 49.69 38.9 17.34 | 61.26 - - P |V
5550MHz 16650 4461 |-2359| 68.2 4446 | 3815 | 2151 | 59.51 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11340 45.55 -28.45 74 50.44 39.16 17.44 | 61.49 - - P H
17010 44.38 -23.82 68.2 43.47 37.7 21.85 | 58.64 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 134 11340 45.09 -28.91 74 49.98 39.16 17.44 | 61.49 - - P |V
5670MHz 17010 4559 | -22.61 68.2 44.68 37.7 | 2185 | 58.64 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 5470~5725MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5439.04 64.35 -9.65 74 53.91 329 1 33.46 | 100 | 231 P H
5460.16 60.3 -7.9 68.2 49.8 32.9 11.06 | 33.46 | 100 | 231 P H
5438.8 50.56 -3.44 54 40.12 329 1 33.46 | 100 | 231 A H
* 5530 101.82 - - 91.11 329 11.28 | 3347 | 100 | 231 P H
802.11ax * 5530 92.31 - - 81.6 329 11.28 | 33.47 | 100 | 231 A H
HES80 Full 5763.74 51.13 -17.07 68.2 39.53 33.68 11.45 | 3353 | 100 | 231 P H
CH 106 5430.64 51.36 -22.64 74 40.94 32.9 10.97 | 3345 | 100 | 251 P |V
5530MHz 5466.64 51.6 -16.6 68.2 41.08 32.9 11.08 | 3346 | 100 | 251 | P | V
5459.2 42.75 -11.25 54 32.25 329 11.06 | 33.46 | 100 | 251 AV
* 5530 97.78 - - 87.07 329 11.28 | 33.47 | 100 | 251 P |V
* 5530 87.55 - - 76.84 329 11.28 | 3347 | 100 | 251 AV
5757.125 51.11 -17.09 68.2 39.55 33.64 11.45 | 33,53 | 100 | 251 P |V
5453.95 58.57 -15.43 74 48.09 329 11.04 | 3346 | 100 | 237 P H
5467.25 60.56 -7.64 68.2 50.03 32.9 11.09 | 33.46 | 100 | 237 P H
5459.9 50.68 -3.32 54 40.18 329 11.06 | 33.46 | 100 | 237 A H
* 5610 109.29 - - 98.29 33 11.49 | 3349 | 100 | 237 P H
802.11ax * 5610 98.8 - - 87.8 33 1149 | 3349 | 100 | 237 A H
HES80 Full 5735.775 64.72 -3.48 68.2 53.24 33.54 11.46 | 3352 | 100 | 237 P H
CH 122 5457.8 54.56 -19.44 74 44.06 32.9 11.06 | 33.46 | 100 | 248 P |V
5610MHz 5469.35 55.82 |-12.38| 68.2 45.29 32.9 11.09 | 3346 | 100 | 248 | P | V
5459.55 45.87 -8.13 54 35.37 329 11.06 | 33.46 | 100 | 248 AV
* 5610 103.95 - - 92.95 33 1149 | 3349 | 100 | 248 P |V
* 5610 94.4 - - 83.4 33 11.49 | 3349 | 100 | 248 AV
5735.95 60.43 -7.77 68.2 48.95 33.54 1146 | 3352 | 100 | 248 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 5470~5725MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11060 44 .41 -29.59 74 49.41 38.9 17.32 | 61.22 - - P | H
16590 4515 | -23.05 68.2 45.03 38.32 21.45 | 59.65 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 106 11060 4486 |-29.14 74 49.86 38.9 17.32 | 61.22 - - P |V
5530MHz 16590 4416 | -24.04 682 44.04 | 3832 | 21.45 | 59.65 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11220 46.09 -27.91 74 50.96 39.12 17.39 | 61.38 - - P H
16830 44.61 -23.59 68.2 44.07 37.94 21.68 | 59.08 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 122 11220 46.01 -27.99 74 50.88 39.12 17.39 | 61.38 - - P |V
5610MHz 16830 4443 | -23.77| 68.2 4389 | 37.94 | 2168 | 59.08 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 5470~5725MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5437.85 66.6 -7.4 74 56.16 32.9 11 33.46 | 100 | 220 P H
5466.2 56.47 -11.73 68.2 45.95 32.9 11.08 | 33.46 | 100 | 220 P H
5438.2 51.78 -2.22 54 41.34 32.9 11 33.46 | 100 | 220 A H
* 5570 100.75 - - 89.89 32.94 1.4 33.48 | 100 | 220 P H
802.11ax * 5570 90.31 - - 79.45 32.94 1.4 3348 | 100 | 220 A H
HE160 Full 5732.8 65.73 -2.47 68.2 54.26 33.53 1146 | 3352 | 100 | 220 P H
CH 114 5435.05 61.44 -12.56 74 51 32.9 10.99 | 3345 | 100 | 244 P \Y,
5570MHz 5462 58.05 -10.15 68.2 47.54 32.9 11.07 | 33.46 | 100 | 244 P \Y,
5436.1 44.71 -9.29 54 34.27 32.9 10.99 | 3345 | 100 | 244 A |V
* 5570 97.43 - - 86.57 32.94 1.4 3348 | 100 | 244 P \Y,
* 5570 86.85 - - 75.99 32.94 1.4 3348 | 100 | 244 A |V
5732.8 59.93 -8.27 68.2 48.46 33.53 1146 | 33.52 | 100 | 244 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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seamran . FCC RADIO TEST REPORT Report No. : FR271537E

Band 3 5470~5725MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/im) (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11140 4488 | -29.12 74 49.84 38.98 | 17.36 | 61.3 - - P | H
16710 43.77 | -24.43 68.2 43.58 38 21.56 | 59.37 - - P

802.11ax
HE160 Full

CH 114 11140 4556 | -28.44 74 50.52 | 38.98 | 17.36 | 61.3 - - P
5570MHz 16710 4353 | -24.67 68.2 43.34 38 21.56 | 59.37 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - Straddle Channel

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5351.56 50.07 -23.93 74 39.9 32.8 10.82 | 3345 | 100 | 220 P H
5465.05 49.73 -18.47 68.2 39.21 32.9 11.08 | 33.46 | 100 | 220 P H
5413.57 414 -12.6 54 31.03 329 10.92 | 3345 | 100 | 220 A H
* 5720 114.22 - - 102.8 33.48 1146 | 33.52 | 100 | 220 P H
802.11ax * 5720 104.46 - - 93.04 33.48 1146 | 33.52 | 100 | 220 A H
HE20 Full 5872.25 52.25 -15.95 68.2 40.38 34.23 11.2 33.56 | 100 | 220 P H
CH 144 5450.62 50.32 -23.68 74 39.85 329 11.03 | 33.46 | 100 | 243 P |V
5720MHz 5466.61 48.67 |-19.53 |  68.2 38.15 32.9 11.08 | 3346 | 100 | 243 | P | V
5431.51 41.18 -12.82 54 30.75 32.9 10.98 | 3345 | 100 | 243 A |V
* 5720 110.48 - - 99.06 33.48 1146 | 33.52 | 100 | 243 P |V
* 5720 101.72 - - 90.3 33.48 1146 | 3352 | 100 | 243 AV
5939 51.62 -16.58 68.2 39.89 34.32 10.98 | 33.57 | 100 | 243 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11440 44.74 -29.26 74 49.75 39.1 17.48 | 61.59 - - P H
17160 46.59 -21.61 68.2 44.81 37.94 21.99 | 58.15 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 144 11440 45.26 -28.74 74 50.27 39.1 17.48 | 61.59 - - P |V
5720MHz 17160 4472 | -23.48| 68.2 4294 | 3794 | 2199 | 58.15 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5448.67 50.65 -23.35 74 40.18 329 11.03 | 3346 | 105 | 221 P H
5468.56 48.98 -19.22 68.2 38.45 32.9 11.09 | 33.46 | 105 | 221 P H
5458.81 41.02 -12.98 54 30.52 329 11.06 | 3346 | 105 | 221 A H
* 5710 110.68 - - 99.29 33.44 11.46 | 33.51 105 | 221 P H
802.11ax * 5710 101.72 - - 90.33 33.44 11.46 | 33.51 105 | 221 A H
HE40 Full 5852.75 54 .55 -13.65 68.2 42.71 34.12 11.27 | 3355 | 105 | 221 P H
CH 142 5417 .47 49.53 -24.47 74 39.15 32.9 10.93 | 3345 | 152 17 P |V
5710MHz 5460.76 48.7 -19.5 68.2 38.19 32.9 11.07 | 3346 | 152 | 17 | P | V
5459.59 40.5 -13.5 54 30 32.9 11.06 | 33.46 | 152 17 A |V
* 5710 103.82 - - 92.43 33.44 11.46 | 33.51 152 17 P |V
* 5710 94.41 - - 83.02 33.44 11.46 | 33.51 152 17 AV
5863 51.93 -16.27 68.2 40.07 34.18 11.23 | 33.55 | 152 17 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11420 45.31 -28.69 74 50.31 39.1 17.47 | 61.57 - - P H
17130 44.76 -23.44 68.2 43.23 37.82 21.96 | 58.25 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 142 11420 45.06 -28.94 74 50.06 39.1 17.47 | 61.57 - - P |V
5710MHz 17130 4525 |-22.95  68.2 4372 | 37.82 | 21.96 | 58.25 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 Straddle Channel
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5459.2 52.24 -21.76 74 41.74 329 11.06 | 33.46 | 100 | 222 P H
5461.15 52.64 -15.56 68.2 42.13 32.9 11.07 | 33.46 | 100 | 222 P H
5455.69 43.87 -10.13 54 33.38 329 11.05 | 3346 | 100 | 222 A H
* 5690 108.26 - - 96.98 33.32 11.47 | 33.51 100 | 222 P H
802.11ax * 5690 98.42 - - 87.14 33.32 11.47 | 33.51 100 | 222 A H
HE80 Full 5853.1 59.77 -8.43 68.2 47.94 34.12 11.26 | 33,55 | 100 | 222 P H
CH 138 5456.08 51.2 -22.8 74 40.71 32.9 11.05 | 33.46 | 109 | 238 P |V
5690MHz 5470 50.55 |-17.65| 68.2 40.02 32.9 11.09 | 3346 | 109 | 238 | P | V
5459.2 41.77 -12.23 54 31.27 32.9 11.06 | 33.46 | 109 | 238 A |V
* 5690 103.4 - - 92.12 33.32 11.47 | 33.51 109 | 238 P |V
* 5690 93.55 - - 82.27 33.32 11.47 | 33.51 109 | 238 AV
5872 55.95 -12.25 68.2 44.08 34.23 1.2 3356 | 109 | 238 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11380 44.62 -29.38 74 49.58 39.12 17.45 | 61.53 - - P H
17070 452 -23 68.2 44.04 37.7 21.9 58.44 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 138 11380 44.37 -29.63 74 49.33 39.12 17.45 | 61.53 - - P |V
5690MHz 17070 4435 |-23.85  68.2 43.19 37.7 219 | 58.44 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI 802.11ax HE40 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
30 33.29 -6.71 40 40.43 2427 0.95 32.36 - - P H
89.17 29.82 -13.68 43.5 46.48 14.3 1.44 324 - - P H
145.43 28.85 -14.65 435 424 17.02 1.88 32.45 - - P H
863.23 32.45 -13.55 46 30.19 29.15 4.53 31.42 - - P H
896.21 33.24 -12.76 46 30.99 28.85 4.65 31.25 - - P H
967.02 34.03 -19.97 54 28.99 31 4.82 30.78 - - P H
H
H
H
H
H

802.11ax
H

HE40 Full
F 41.64 35.19 -4.81 40 48.33 18.37 0.93 32.44 - - P |V
95.96 30.98 -12.52 43.5 46.57 15.3 1.5 32.39 - - P |V
140.58 30.23 -13.27 435 43.64 17.18 1.85 32.44 - - P |V
865.17 33.02 -12.98 46 30.74 29.15 4.54 31.41 - - P |V
940.83 33.18 -12.82 46 29.46 29.92 4.76 30.96 - - P |V
964.11 33.68 -20.32 54 28.66 31 4.82 30.8 - - P |V
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran . FCC RADIO TEST REPORT Report No. : FR271537E

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 C2-45 of 46
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im) | (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
802.11a 5150 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 36
5180MHz 5150 43.54 | -10.46 54 42.6 32.22 4.58 35.86 | 103 | 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBpyV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5150MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBpV/m)
2. Over Limit(dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBpV/m) — 74(dBuV/m)
=-18.55(dB)
For Average Limit @ 5150MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBpV/m)
2. Over Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
=-10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C2-46 of 46
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Appendix D. Radiated Spurious Emission

Temperature : 20~21.4°C

Test Engineer : Yuan Lee and Troye Hseieh

Relative Humidity : |56.3~68.7%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1-1 of 211
FAX : 886-3-327-0855
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<CDD Mode>

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH36 5180MHz
9+8 Horizontal Fundamental
.
f’W 1009
700 “’W 7000 UT I PLL L BT W eeakww)
;
500 i M“W 609 5 .54
50.0Fbn A AT AN gy i iy s0.0) e o T Lw
400) 00 g
Site 03CH11-HY Site 03CH11-HY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
i
500 e
40.0f e
Site 03CH11-HY
Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-2 of 211
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

9+8 Vertical Fundamental

Date: 2022.08.23

A (dBuvim) Date: 20220823

1300
1200
1100
1000

s /‘\Af 1000

s00)

70.0f 700 U WL TTLE LS R U
i - g
‘

w5
A (O
500 I T
) 00 s
300 300
200) 200
100 100
00 00, 5%, 5070 090 G0 510 510 5170 50 5210 5230 5200 000 00 D 000 ED 000, 7000
Frequency (M) Freauency (Hz)
03CHILHY site 03CHILHY
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) vy Dote: 20220829
1300
1200
1109
1000
0.0 Vi
s00)
700 1
500
509 | n
oo ————— S A
300
200
100
00 030, S0 5070 5090 G0 510 5150 S0 S0 5210 20 5280
Frequency (WHA)
site 03CHII-HY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D1-3 of 211
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - L

9+8 Horizontal Fundamental

1 (dBuv Date: 2022.0823 A (dBuvim)

100.0f f\/\f 100.0]
; . |
TPl

gy 809
7 ool H W] L —PEAKuN
s00)

Date: 2022.08.23

A5
p MWW“‘” e

400l L E——

504 300

204 200

104 100

G0 o S So7 G0 5o 50 5ie G0 S0 s G0 6 it 700, D 000 ED a0 70
requency (in) Frequency Mz
03CHILHY site 03CHILHY
Condition PEAK_BE 74 3m 91200_1212_220310 HORIZONTAL Condition PEAK(UNIT) 3m 91200_1212_220310 HORIZONTAL
RBWA1000.000KkHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWT:AuTo
1 B Dot 202208.23

1300)
1200
g
1000) oA

s0d
a0

X~ W

700 i ! g
o0 e
504 o
g
%04
200
104

L T T

Frequency 0wz

site 03CHILHY
Condition AV6_BE_54 3m 91200_1212_220310 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D1-4 of 211
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

9+8 Horizontal Fundamental

1300)
1200)

100
100
s0d

'\M'

a“.,,
Gy
Mt o]

400)

300

200)

100

220 s2%. 520, 529, 5310, 500, 5350 5970 590 5410 5430, 5460
Frequency (MHz)
site 03CHIL-HY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2022.0823

s00) e
500l »\m\’”\'\ﬂ,\qﬂ
100 e
204
20
100
70w w0 w0 H 5w Hm. 70 Hm S0 50 56
Frequency (WH)
site 03CHILHY
Condition AV6_BE_54 3m 91200_1212_220310 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-5 of 211
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - L

9+8 Vertical Fundamental

" oate 022.08.23 J aBuvim) oate: 20720023
1300) 1100
1200 1200
g g
1000) Vi 1000
s0d a0
80.0] w 80.0
700 M‘(‘ LY el e N s e T S — S|
4
: s w09 -
50| mWWW Vo
g
400 40“’,M«W
%04 300
200 200
104 100
T it 700, D 000 ED a0 70
Frequency o Frequency iz
03CHILHY site 03CHILHY
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK(UNLT) 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWT:Auto
1 B Dot 202208.23
1300)

::: s

ot M

[
IBSVVYS

400

300

200)

100

000 5030, 5050, 5070, 5090, 50, 5130 5150, 5170 5190 5210 520 5260

Freauency (WHz)

site 03CHI1-HY

Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D1-6 of 211
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

9+8 Vertical Fundamental

1300)
1200)
1109

100/ )f
s0d
A

i
Y,
iy
e

400)

300

200)

100

220 52, 520, 5290, 5310, 500, 530 570, 590 5410 5430, 5460
Frequency (MHz)
site 03CHIL-HY
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2022.0823

o

ol S S !

220 s2%. Sa0. 529, 5310, 500, 530, 570 5390 5410 540 5460
Freauency (WHz)
St 03CHI1-HY

Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-7 of 211
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

9+8

Horizontal

Fundamental

Date: 2022.08.23

i
e

A (dBuvim)

Date: 2022.08.23

ool H W] l

k

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

i |
L wg “
B O B T ad et ¢
st
00| 200] e ot
Tt sy
oscHiLy s oscHiLHY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_1212_220310 HORIZONTAL
RBW:1000000KH2 VOW 3000000KHz SWT.Auto RBWL1000000KHz V83000 000KHz SWT-Auto
Peak
e p—

s0g

A

s

et

o —

400/ =

Teene i

sie oscHiLHy
Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

9+8

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

” oate:
1300
1200
10 A
VY
o
s0d] W,
700 w‘&H[w
500 "Wrwww 1
509 R
400
300)
200
100)
0 S o s B0 S S0 Swa S0 S0 S0 S0
Frequency (M)
site 03CHILMY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL
RBW:1000000KHz VBW:3000.000KHz SWT:Auto
Date:2072.00.29
1300
1200
100
wod Iy
s00)
4 i
A
500 Ml
v
s00) B T
400 T
200) |
204
100)
N T )
Freauency (WHz)
site 03CHILHY
Condition AV6_BE_54 3m 9120D_1212_220310 HORTZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

9+8

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

) s Date: 20220823 A @Bavim) Date: 20220823
1300 1300
1200 1200
10 oo
1000 Ao 1000
s00) o0
b
700 7 Mﬁ"/ 709 R PEAKUN|
e wg
seeier i 500 D e
B
400 IR ——
300) 200
200 00
100) 100
G0 S0, S0 ST 5%, G0 50 S0 Ga S0 520 530 520 00 70, ED o0 ED 700
Frequency (M) Freavency (k)
03CHILMY site 03CH1LHY
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK(UNLT) 3m 9120D_1212_220310 VERTICAL
RBW:1000000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) o Date:2072.00.29
1300
1200
100
1000
i
30
700/ ¥
A
500 ot
e
500] Jovs aahe
400
200)
204
100)
G0 S0, SO0 ST 5%, S0 510 Sis G7a 510 520 570 520
Freauency (W)
site 03CHILHY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-10 of 211



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

9+8 Vertical Fundamental

o
1000 N\va
ny

anoftf
700 L

o4 W"Wm

504 M""M/\w—w ol

400)

300

200)

100

220 s2%. 520, 5290, 5310, 500, 530, 5970, 590 5410 5430, 5460
Frequency (MHz)
site 03CHIL-HY
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2022.0823

B
o

o0 M,
504 M,
“n

o SPINE L L
204
200
10d

e o e i w ST S SHo B0 S

reauency o)

site o3cHILHY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-11 of 211
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

9+8

Horizontal

Fundamental

) g8

) Date: 2022.08.24

A

A @BuVim)

Date: 2022.08-24

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

¥
s04) a00)
00 [y \,MA mu“f!fﬂ_m\_l_\_u;‘uﬁg PEAK(UND)
s00) i e 609 L i
w.nwwMMmmwwmwmwwwWM ¥ W’vw% 500) l— B
400 00 st
300 300
200 200
100 100
SO0 00 070, 5090, SO S S10 G0 G190 6210 G20, 6 000 000 £ 000, o0
requency (Mie) Freaquency ()
Site 03CH11-HY Site 03CH11-HY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK(UNLT) 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) guvim) Date: 20220824
1300
1200
110
1000 oy
900/ \“
s04)
704
B I N
50 — \,\,\/VR
g
300
200
100
0. 5050 070 5090, SO, 5. 5150 G0 5160 &0 S0, 5
Frequency (MHz)
Site 03CH11-HY
Condition AVG_BE_54 3m 9120D_1212_220310 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

9+8

Vertical

Fundamental

Peak

Date: 2022.08.24

i
1 ‘M/ lf

H‘WWWWWW

R
5030, 5050, 5070, 5090, S0, 5130 5150, 5170, 5190 5210, 520 5260
Frequency (MHz)
03CHIL-HY

PEAK_BE_74 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (dBuvim)

=t R R S RS L

]

e
i -

000 2000, 3000, 4000 5000,
Frequency (MH)
03CHILHY

Condition PEAK(UNILT) 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Date: 2022.08-24

5030, 5050, 5070, 5090, S0, 5130 5150, 5170, 5190 5210, 5230 5260

Freauency (WHz)
03CHI1-HY

AV6_BE_54 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH44 5220MHz - L
9+8 Horizontal Fundamental
— ssarm N
L,w p
80.0f ] 80.0/
700] S MWW’ 700 U WL TTLE LS )L JEEE— v
s I .
Y, R r—— R 500)
e
00| L re—
Condition PEAK_BE_74 3m 9120D_1212_220310 HORTZONTAL Condition PEAK(UNII) 3m 9120D_1212_220310 HORTZONTAL
o To0300oR vanTsso WA o 00 shoRs e v S os St
Peak
100 VN
Sa=
50.0) /// o
500 e
———————
Condition AV6_BE_54 3m 9120D_1212_220310 HORTZONTAL
e AT
Avg. Left blank

TEL : 886-3-327-0868
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R

9+8 Horizontal Fundamental

1300)
1200)

MA
]

o
"y
My
M"M‘Mm

saq o
”'W»Wwbw
500 TN S
and {
300
20
10
R N T
Freauency )
site o3cHiLHY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL
REW:1000.000KH2 VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2022.08-24

220 s2%.  Sa0. 529, 5310, 5300, 530, 570 590 5410 540 5460
Freauency (WHz)
St 03CHI1-HY

Condition AV6_BE_54 3m 9120D_1212_220310 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-15 of 211
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

9+8

Vertical

Fundamental

Avg.

AV6_BE_54 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

" oate 022.08.24 J aBavim) oate: 2022.08.28
1300 1309
1200 1209
o g
1000) A 1009
s0d %00
a0 500
700 St Yt EE - = EET E —— ) = I V7T
- - -
- 50.0 et At
100 QL e
204 209
200 29
104 109
G0 o, o o7 S0, Sio_ S0 St S0 S0 s 0. %m0 o0 700, E o0 e a0, 700
Froauency i requncs 0z
sire 03CHILHY st 03CHILHY
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK(UNLT) 3m 9120b_1212_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o Date 022.00.24
1300
1200
o
1000
s0d AN
a0
70
a0
500/ ¥ f//\ —
100
204
200
104
GO0 S0, S0 070 SO0, 5o 50510 S0 S0 oM S0 50
Freavency (i)
site 03CHILHY
Condition

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R

9+8 Vertical Fundamental

1300)
1200)
1109

1000

900

s00)

o
L

o
500 e
50 KA S . .

300
200)
100

220 s2%. 520, 529, 5310, 500, 530 570 590 5410 5430, 5460
Frequency (MHz)
site 03CHIL-HY

Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2022.08-24

o
a0
700
s
500

400) ——— —— 7
300
200)
100
220 s2%.  Sa0. 529, 5310, 5300, 530 570 5390 5410 540 5460
Freauency (WHz)
site 03CHI1-HY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-17 of 211
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Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - L

9+8

Horizontal

Fundamental

Date: 2022.08.24

A

A (dBuvim)

Date: 2022.08.24

ool H W] L

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

M,,M‘ J(F I S v
60 i 60 / T
oottt o san e =
s0q) 500 o
400) ‘““M
300 300
200) 200
100 100
00 00, 5%, 5070 5090 G0 510 510 5170 50 5210 520 5200 000 00 D 000 ED 7000
Frequency (M) Freavency (k)
site 03CHILHY site 03CHILHY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) vy Dote: 2022082
1300
1200
1109
wog A
s0q|
s00)
\
700 .
500 —
500/ 3
400/ R E
300
200
100
00 00, GOS0 5070 5090 G0 510 S0 Si70. S0 5210 20 5280
Freauency (W)
site 03CHII-HY
Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

9+8

Horizontal

Fundamental

Peak

03CHIL-HY

. e
X *V\
“"WI ‘L\‘
M’W"\WJ‘W
i

PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL
uto

RBW:1000.000KHz VBW:3000.000KHz SWT:Aut

Left blank

Avg.

Date: 2022.08-24

S50 6270, 5290 530, 5930, 50
Freauency (Wt

03CHI1-HY

S0 90 5410 540, 5460
e)

AV6_BE_54 3m 9120D_1212_220310 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-19 of 211



swanranas. FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - L

9+8

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

e p—— . —

1000 v 100

90.0| ’ %00,

y

700 W’M B L e e 1 e T E o

» 500 e e F e
400 A00)_ At A
EL v
s oschLiy sin oschiLHyY
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK(UNLT) 3m 9120b_1212_220310 VERTICAL
RBMHIOOD000KH2 VBWES00T000KH2 SWT-Auto REN1000000kH2 VBUI 3000000k SWT Ao
Peak
v —

wd

an

60.0/ /\/\/

500 [

wd

et

site oschLIY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz - R

9+8 Vertical Fundamental

8o Date:
1300
1200
1100
1000/
900
SR
700 -
50 e e, ;
50| bt g,
400
309
200
109
720 G0 S0 0. G0 50, 560 530 50, 540 5. 5460
Frequency (M)
site 03CHILHY
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2022.08-24

e S R B B
400) - —
300
200)
100
220 s2%.  5a0. 529, 5310, 50, 530, 5970 5390 5410 540 5460
Freauency (WHz)
site 03CHI1-HY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-21 of 211
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CH36 5180MHz

9+8 Horizontal Fundamental

) Buvim) Date: 20220826 2 0By Date: 20220825
300 300
200 1200
ool ~ 100
1000 } 1000
y
80.0/ I 80.0
00 " W Y e | B R A e BT B L peaxunn)
1
G, i
5 LR S RO B e "
T
400 00 A
300 300
200 200
100 100
SO0 00 070, 5090, SO 50§10 G0 G190 6210 G2, 6 000 000 £ 000, 000, o0
Frequency (M) Froquency (Wiz)
Site 03CH11-HY Site 03CH11-HY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK(UNLT) 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Date: 20220826

1200)
1100
1000)

900
s00) o
700) !
s00)

50l : r“/
40.0f =

100
000 5030, 500, 5070, 5090, 510 5130 5150, 5170 5190 5210, 5230
Froquency (MiHz)
site 03CHIL-HY
Condition AV6_BE_54 3m 9120>_1212_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-22 of 211
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CH36 5180MHz

9+8 Vertical Fundamental

1 (dBuvim)

vate 20220826 s aBavim) vate: 20220825
1304 1300
1204 120
110.0| 10.0 1
1004 1000
s0d Py
a0l 500
704 rog M A eeum)
w00 iy Wm wg -

4 500 T i
00| B0 g
204 20
200 200
10d 100
oo oS, So%, GGro. S0 1o, S0 510 B0 S0, S 5w %k o0 7000, e o £ oo Toto
Freauency i) Freauency e
site 03CHIIHY site 03CHILHY
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK(UNII) 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHZ VBW:3000.000kHz SWT:Auto RBW:1000.000KHz VBW:3000 000KHz SWT:Auto
Peak
1600

Date: 2022.08.26

. n? N~
400
300
200)
100
000 5030, 5050, 5070, 5090, 50, 5130 5150, 5170 5190 5210, 5230 5260
Freauency (WHz)
Site 03CHI1-HY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D1-23 of 211
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz - L

9+8 Horizontal Fundamental

A gBuvim) Date: 2022.08.24

A @Buvim) Date: 2022.08.24

1300]
1200)
110,

1000 ‘r\/‘\(\/\ 1009

900

700

w0 s0g |

/ \‘4 oo UT UL JTLL LW T L peaum)
504 st

s«.wuuwwwwuwwmwmﬂm o MWWJ«JM

400 Y em——— e

300

200)

100

5030 5050, 5070 5090, 510, 510, 5150, 5170 5190 210, 5230, 5 1000 “2000. 000,
roquency (Miz)

4000,

Froquoncy (MHz)

Site 03CHIL-HY

Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Site 03CHILHY
Condition PEAK(UNL) 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A 9Buvim) Date: 2022.08.24

o AYATATAY

(I I S

000 5030, 500, 5070, 5090, 510 5130 5150, 5170 5190 5210 5230
Froquency (MiHz)
site 03CHIL-HY

Condition AV6_BE_54 3m 9120>_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D1-24 of 211
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz - R

9+8 Horizontal Fundamental

" oate: 2
1300
1200
1o
oy
s0d
104
s00) \Iwww
s04) L P Y "
100
204
20
104

TS S0 60 G0 %, 530 6% 50 0 S0 S0 SBO 560

reqvency (Wi
site 03CHIIHY
Condition PEAK_BE_74 3m 91200_1212_220310 HORTZONTAL
RBW:I000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

palara

S~

80 5210, 5230. 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Freauency (WHz)
Sit 03CHI1-HY

ite
Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-25 of 211
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - L

9+8

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

aTavava wd
00| B L e e 1 e |
— i o : | )
e
400 MWWWMWW““
site oschiy s oscuiy
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK(UNII) 3m 9120D_1212_220310 VERTICAL
ROW 0000000 OWES000 00K SW s ROW 1000000 5 VOW 3008 o00Ks s SW T
Peak
AV
g ]
w0 T T 4
Site 03CH11-HY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz - R

9+8 Vertical Fundamental

s
500 Wb s, v

60 5210, 5230, 5250. 5270, 5290, 5310, 5930, 5350, 5970, 5990, 5410 5430, 5460
Freauency (W)
Sit 03CHII-HY

ite
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Aut

Peak Left blank

80 5210, 5230, 5250. 5270, 5290, 5310, 5930, 5360, 5370, 5390, 5410 5430 5460
Freauency (WHz)
Sit 03CHI1-HY

ite
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-27 of 211
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - L

9+8

Horizontal

Fundamental

Peak

1 (dBuvim)

Date: 2022.08.24

EE
b

o
oo WMWMWW«WWMWM e 2

5030, 5050. 5070, 5090, 510, 5130 5150, 5170, 5190 5210, 5230

Freauency (WHz)

03CHII-HY

PEAK_BE_74 3m 9120D_1212_220310 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5260

Date: 2022.08.24

| B S B L J ek
i

e

2000,

03CHII-HY
PEAK(UNIT) 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

000,

400, 5000, 000, 7000
Frequency (MHz)

Avg.

Date: 2022.08.24

'\/\\f\/,\
L

5030 5050, 5070 5090, S0, 5130 150, 5170, 5190 5210, 5230
Freauency (WHz)
03CHI1-HY
AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

260

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - R

9+8

Horizontal

Fundamental

Peak

wod | AR

ot )
. st

5
s00) WMM’\"’WW"‘WMMMW

60 5210, 5230. 5250, 5270, 5290, 5310, 5930, 5350 5970, 5390, 5410 5430
Freauency

Site 03CHII-HY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

EC)

Left blank

Avg.

80 5210, 5230. 5250, 5270, 5290, 5310, 5330, 530 5370, 5390, 5410 5430
Freauency (WHz)

Site 03CHI1-HY

Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

EC)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH46 5230MHz - L
9+8 Vertical Fundamental
100.0| Y\ “ 100.0/
gikika "
700 b 00 AL PR Kri o prakun)|
PTVORAPYF AR TIYWA L o - i v
e
00| P T
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1212_220310 VERTICAL
e A O L
Peak
904) \(ﬂv\/\
{
. 3
50.0/ T Vv
40,0 1
Site 03CH11-HY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - R

9+8 Vertical Fundamental

pemm— A
!

W
m
g
500l “WWWMWWWW Al
100
204
20
104
0 S S0 60 G0 . 530 6% 560 S0 S0 S0 SBU 560
Frequency (Wi
site 03CHIIHY
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Aut

Peak Left blank

AN N\

soof W
S

100
204
20
104

0 S0 S0 60 G0 %, 530 6% S0 0 S0 B0 SHL 5460

Frequency (Mo

Site 03CH11-HY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-31 of 211
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CH38 5190MHz - L

9+8

Horizontal

Fundamental

My

A gBuvim) Date: 2022.08.26

Date: 2022.08-25

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

s00) ‘} 800 I
700) w,,v %”W’ oo U] L —peaxuun|
504 W\I W W»‘I . 609
n v
W,HWWMMMW\NL".WMWWWW i 500 e m——rv Npeiaet
g A
404 P e
300 30
200
100
G0, S0%0 G070, 5080, 0. 5130, 5150 5170 T 2000
Frequency (MHz) Frequency (Hz)
site 03CHIL-HY site 03CHILHY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Conditi PEAK(UNLT) 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Dote: 20220825
1200
0o
1000 ~
% VY
804 7
r
it
s04) \\N
T
50l :
I Y N OOV ¥ LS
0
300
100
00 0%, s%0. 5070 5090 G0 510 50 5170 50 5210 505
Frequency (M)
site 03CHIL-HY
Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CH38 5190MHz - R

9+8 Horizontal Fundamental

i
o A YO SN

400)

300

200)

100

220 s2%. Sa0. 5290, 5310, 5300, 5350 570 5390 5410 540, 5460
Freauency (WHa)
Site 03CHII-HY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

oo oate
1309
1200
ol
1000
700
500
soaffai
400 V
a0
20|
109
720 a0 70 B0 510 B0 50 B0 B0 B0 B0 5460
Freauency (MHa)
site 03CHIL-HY
Condition AV6_BE_54 3m 9120D_i212_220310 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-33 of 211
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CH38 5190MHz - L

9+8

Vertical

Fundamental

Peak

1 (dBuvim) Date: 2022.0826

) DU TP N Y .9 L1 WW

W

000 5030, 5050, 5070, 5090, 50, 5130 5150, 5170, 5190 5210, 5230 5260

Site

Freauency (WHz)
03CHII-HY

Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (dBuVim)

Date: 2022.08.25

T et e e =B L A

- J

v

A

I T e

000 2000, 000, 400, 5000,

Frequency (MHz)

Site 03CHII-HY

Condition PEAK(UNIT) 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

000,

Avg.

Date: 2022.08.26

PR

000

Condition

5030 5050, 5070, 5090, S0, 5130 5150, 5170, 5190 5210, 5230 5260
Freauency (WHz)
03CHI1-HY
AV6_BE_54 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CH38 5190MHz - R

9+8

Vertical

Fundamental

04
504 o,

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL
R
Peak Left blank
40,0 Lk
Site 03CH11-HY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH42 5210MHz - L

9+8

Horizontal

Fundamental

A gBuvim)

Date: 2022.08-25

A @Buvim)

Date: 2022.08-25

Avg.

+
500 e Rt

o [“N Y

000 5030, 500, 5070. 5090, 510 5130 510 5170 5190 5210, 5230,
Froquency (MiHz)

site 03CHIL-HY
Condition AV6_BE_54 3m 9120>_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

5

VYA
700] A e e M s s e || PEAKUND)
i, ‘
509 s e 0 FdL &
ol gebingraaianpt o P
i
ey -
sie o3y sie oLy
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1212_220310 HORIZONTAL
RBWAI000000Ks 2 VBWH3000000KH 2 SWT-Auto RBW000000Ks 2 VBW-3000000KE 2 SWT-Auto
v —

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH42 5210MHz - R

9+8 Horizontal Fundamental

1300)
1200)
1100

1000) «W‘V,,\
900
s00)

”‘W’Wwwww ity

T
i R o

500

400)

300

200)

100

200 5230, 52, 6270, 5290, 5310 5330 53%0. 6970, 5390 5410, 5430 5460
Freauency (WHz)
Site 03CHII-HY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

200 5230, 525, 6270, 5290, 5310 5330 53%0. 6370, 5390 5410 5430 5460
Freauency (WHz)
Site 03CHI1-HY

Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-37 of 211
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH42 5210MHz - L

9+8

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

100.0/ 100.0) .
AN o
700 L e | B e e B e || S T
0.0/ 4 60.0
howveens etk o o W’ N g
400 $00] g
e Sy oo
ste oacrivry sie oacriLy
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1212_220310 VERTICAL
RBW1000000KH2 VOWS000000KHz SWT-Auto RBVLI000000KHz VBW3000000KHz SWT-Auto
Peak
AANNAANAA
o e
wd
e iy
Site 03CH11-HY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH42 5210MHz - R

9+8 Vertical Fundamental

8o Date: 2
1300
1200
1100
1000
soa My
800 PERK_BE 74
700
s00)
504 MMt
00
300
200)
100
700 G0, G S0 90 S0 0 G0 S0 S0 S0 S0 S0
Frequency (WH2)
site 03CHIIHY
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Aut

Peak Left blank

B pate:
1300)
1200)
1109
1000)
e TAVava TS
s00]
700)
s00)
500
400) =
300
200)
100
200 5230, 525, 6270, 5290, 5310 5330 53%0. 6370, 5390 510 5430 5460
Freauency (WHz)
Site 03CHI1-HY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-39 of 211
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE80 Partial 484/65 CH42 5210MHz - L

9+8 Horizontal Fundamental

) Buvim) Date:2022.00:27 2 suvim) Date: 20220827

10| 100 .

1000] TR 1000

s0q| )J U‘ a0

804 s00) i

700) W“ i oo U] L —peaxuun|

i »

e iy wd h s
soot Y 50 A

400 100t

300 300

G50, S0%0 G070, 5080, 0. 51305150 5170 2000 000,
Frequency (MHz) Frequency (Hz)
site 03CHIL-HY site 03CHILHY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK(UNLT) 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Dote: 20220827

1200

0o

1000

s0q) —

804

700 "’""V .

s04) I

wd ——

100)

00 0%, s%0. 5070, B9 G0 50 S0 5170 50 520 505
Froquency (W)

site 03CHIL-HY
Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-40 of 211
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE80 Partial 484/65 CH42 5210MHz - R

9+8 Horizontal Fundamental

:::MM«M
;:: g,

oy et
o
u
d
ud
T
Fey
site oscHiLHY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL
RowkTo0D 000Rs VAW SoOTo00k s Su A

Peak Left blank

Tog]
RS A

50 e
400 e
309
200
109
700 G20, G250, 6270 5200 530 5300 550 G750 GA0. S0 5460
Frequency (WHz)
site 03CHILHY
Condition AV6_BE_54 3m 9120D_1212_220310 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-41 of 211
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE80 Partial 484/65 CH42 5210MHz - L

9+8 Vertical Fundamental

1 (dBuvim)

Date: 2022.08.27 A (@BuVim)

Date: 2022.08.27

- g
o0 ey 909
w00 wg
o i m To8 T ¥ L Al o)

M 7‘U7
PSR T i s - e 85

50.0/ =
100 100 bt T
%09 304
204 200
10g 10
N N D T ) 0 oo o o0 D o )
Fecuency (i) Frecuency e
site 03CHIIHY site 03CHILHY
Condition :PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK(UNIT) 3n 91200_1212_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 2022.08.27

ad - N
w T
309
200
109
00 5030, 5050, 6070, 5000, 510, 5130 5150 G70. 5190, 6210 5230 520
Frequency (WHz)
site 03CHILHY
Condition AV6_BE_54 3m 9120b_1212_220310 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-42 of 211



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE80 Partial 484/65 CH42 5210MHz - R

9+8

Vertical Fundamental

1300
1200
1109
1000)

i 7
o M MWWWMMMM

Avg.

500/ b b i
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL
R
Peak Left blank
o R
w T 1
A - .
40,0/ e
Site 03CH11-HY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-43 of 211



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
) Buvim) Dote: 20220826 s t@Bavim) Date: 20220826
1300 1300
1200 1200
10| 100
1000 1000
" P V'”\/'\j "
804 s00) {
700) oo U] | peaumn
4
60.0/ 60.0 o S
e v o
sagpopm b g T 500 o S
-
400 400 g
300 300
200) 200
100 100
0. 5050, 070, 5090, 51D, 5. 510 e 5190 210 5w, 5 1000 7000 E 2000 000, 7000
roquency (i) roquency (Hz)
site 03CHIL-HY site 03CHILHY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK(UNLT) 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Dote: 20220825
1300
1200
0o
1000
s0q) ~
YARANAAA
804 Y
704
s04)
5 i
L R RN RS PN =~ e
0]
300
200)
100
00 0%, s%0. 5070, 5090 G0 10 50 5170 50 5210 50 5
Frequency (M)
site 03CHIL-HY
Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000KHz SWT:Auto

TEL : 886-3-327-0868

Page Number : D1-44 of 211
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH50 5250MHz - R

9+8 Horizontal Fundamental

1300
1200
1109
1000

Wmmwmwwwwk

.
s W YNPNS
o
-
sie oacHLHy
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL
REEIO00000Ns 12 VoW 500000 ST

Peak Left blank

909 AN ~
NaaANAAD V"v URANAR
700
s
50 R T
400
309
200
100
T80 5210, G230, G260, 5270, 5290 510 530 5350 5370, 5390 SAT0 5430 5460
Frequency (M2
site 03CHILHY
Condition AV6_BE_54 3m 9120b_1212_220310 HORTZONTAL

RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-45 of 211
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH50 5250MHz - L

9+8 Vertical Fundamental

1 (dBuvim)

Date: 20220826 ) @Buvim) Date: 2022.08.25
1300 1300
1200 1200
1100 1100
1000 1000
anq| 90
FENT
700 o0 —H ] L e ——pEAKuND|
s00) - o0 i 5
o o 504 o e T
400 Y S
300 100
200) 200
100 100
00 030, GOS0 5070 5090 G0 510 S0 S0 S0 S0 20 5280 000 00, D 000 ED w000, 7000
Frequency (WH2) Frequency (WHz)
site 03CHIIHY site 03CHII-HY
Condition PEAK_BE_74 3m 91200_1212_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 2022.08.26

800 PN YV ’( s
700
s

T
P e et N B
304
200
104
00 S0i0. 5050 5070 5090, S0 5130 5150, Si70. 190 6210 5200 5260
Frequency (Wia)
Site 03CHI1-HY

Condition AV6_BE_54 3m 9120>_1212_220310 VERTICAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-46 of 211



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH50 5250MHz - R

9+8 Vertical Fundamental

s0a T "
AAAAMAL KRR AR
104

50 4

s04) H CEY PN NN
100

204

20

104

60 5210, 5230, 5250, 5270, 5290, 5310, 5930, 5350, 5970, 5990, 5410 5430 5460
Freauency (WHz)

Site 03CHII-HY

Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Aut

Peak Left blank

ANV wyf\m“m' YAV

o
700
s
500

o a'Ava'aY
300
200)
100
80 5210, 5230, 5250. 5270, 5290, 5310, 5930, 5360, 5370, 5390, 5410 5430 5460
Freauency (WHz)
Site 03CHI1-HY
Condition AV6_BE_54 3m 9120>_1212_220310 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D1-47 of 211
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH50 5250MHz - L

9+8 Horizontal Fundamental

A gBuvim) Date: 2022.08.27

A @Buvim) Date: 2022.08.27

900 Sobenimiaboo 900)
700] MA 000 UT I TLL L0 T L U PEAK(UND)
b b AL LA e
00 Y ————— s
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1212_220310 HORIZONTAL
ousisoTcaaks vonrsoasoame o aim oS con oot T soaTosote ot
Peak
s00) S
" n<,___,www~wmmw Py
Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-48 of 211



swanranas. FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH50 5250MHz - R

9+8

Horizontal

Fundamental

Date: 2022.08.27

Avg.

- :#V“_l‘m vﬂw ’Fw,'fmm

st L

Site
Condition

210 5230, 5250 5270 5290, 6310 5330 6360, 5370 5390 5410, 5430 5460
Frequency (MHz)

+03CHIL-HY

+ AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

900} hesahisgmtaristersad w
800 PEAK B 74
- NI IR
e
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL
T s an ot o sl nez
sson

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-49 of 211



swanranas. FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH50 5250MHz - L

9+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

) Buvim) Date: 2022.08.27 ) @Buvim) Date: 20220827
1300 1300
1200 1200
1100 1100
1000 1000
904 B 900
s04) a0
700 / roof— U ] L L ——peaxunn
500 o0 i
NGl
SRR WSIFR YPAIY o —
e
00 T, B—
304 100
204 00
100 100
00 00, GOS0 SO0 5090 G0 510 S0 S170. G0 S0 G20 520 000 00, ED w00 700
Frequency (M2
site 03CHILHY site 03CHII-HY
Condition PEAK_BE_74 3m 91200_1212_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 Dates 20220827
1300
1200
1109
1000
904
80.0] L S
=
700
]
500
BT
4]
304
204
100
00 030, S0S0. SO0 5090 G0 510 Sis0 S0 G0 S0 G20 5280
Frequency (M2
Site 2 03CHII-HY
Condition : AV6_BE_54 3m 9120D_1212_220310 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-50 of 211



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH50 5250MHz - R

9+8 Vertical Fundamental

Date: 2022.08.27

o 'M’W‘Wwwﬂwrmmw\

. ,M"EWWMJV BT

400)

300)

200)

100

60 5210, 5230, 5250, 5270, 5290, 5310, 5930, 6360, 5370, 5990, G410 5430 5460
Freauency (MHz)
Site 03CHI1HY
Condition PEAK_BE_74 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

P ———

-
* \r’w‘v um q W\U 1
600 k
509

R

400

304

200

104

T80 5210, 5230, 5250, 6270 6290 5310, 5330 5360, 370 500. SAI0 543 5460
Frequency (MiHz)
Site £ 03CHII-HY
Condition + AVG_BE_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D1-51 of 211
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

9+8

Horizontal Vertical

Peak
Avg.

Date: 202,003

Date: 2022.09-03 A (dBuVim)

1300 1300
1200 1200
1100 1100
1000 1009
s00) 900)
800 T PEAK(UNI) 800 PEAK(UNI)
700U LR Ll = H = oo AL AR U A e A ]
600 AVG_54] 600y AVG 4]
500 T 2 500) + 2
400 400
300 300)
200) 200)
100 100)

000 4000.6000.8000. 12000 16000. _ 20000 24000.  28000. 32000 35000. 40000 000 4000.6000.6000. 12000 16000, 20000 24000, 28000, 32000, 36000. 40000

Frequency (MHz) Frequency (MHz)

Site 03CHI1-HY Site 03CHLL-HY
Conditi + PEAK(UNII) 3m 9120D_1212_220310 HORIZONTAL Conditior PEAK(UNLI) 3m 9120D_1212_220310 VERTICAL
Detector +Peak Detector Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-52 of 211

Report No. : FR271537E



swanranas. FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

9+8

Horizontal

Vertical

Peak
Avg.

Date: 2022.09.03

oof Il AR ] L

PERK(ONI)
=

-

A6 54|

S

3

Site

Condition

000 4000.6000. 5000,

03CHILHY
PEAK(UNIT) 3m 9120D_1212_220310 HORIZONTAL

Detector

72000 16000, 20000, 24000,

Freauency (MH2)

26000,

32000 36000, 40000

) (dBuvim)

Date: 2022.09.03

oo LIRS — AP ] "

PERK(ONI
=

V654

T 2

Site
Condition
Detector

000 400060006000, 12000, 16000 20000, _ 24000 Z0000. 32000,

Freauency (o)
03CHILHY

PEAK(UNILT) 3m 9120D_1212_220310 VERTICAL
peak

6000, 40000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-53 of 211



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

9+8

Horizontal

Vertical

Peak
Avg.

Date: 2022.09.03 A (@BuVim)

Date: 2022.09.03

oof Il AR ] L

PERK(ONI)

A6 54|

A1 oo LIRS — AP ] "

PERK(ONI
=

V654

2

500 T

2

000 4000.6000.0000. 12000, 16000, _ 20000 24000, 28000,
Frequency (D)

site 03CHILHY

Condition PEAK(UNIT) 3m 9120D_1212_220310 HORIZONTAL

Detector

32000 36000, 40000 000 4000.6000. 5000, 12000,
Site 03CHI1-HY
Condition

Detector

T6000. 20000 24000, 26000, 32000,

Frequency (WHz)

PEAK(UNILT) 3m 9120D_1212_220310 VERTICAL
peak

6000, 40000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-54 of 211



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH36 5180MHz

Date: 2022.09-03 A (@BuVim) Date: 2022.09-03
300)
200)
9 100
1000 00.0)
904 900)
s04) T PEAK(UNID 00 PEAK(UNI)
2oL ARL LT (SRR S | S S E oo AL AR U e AL
504 e 600) ]
500 g 2 500 2
400 400f
300 300)
200) 200)
o 100)
1000 4000.6000.6000. 12000, 16000 20000 _ 24000 28000, 32000 30000 40000 | 1600 4000.5000. 000. 6000 20000, 24000 201 36000,
Frequency (MHz) Frequency (MHz)
+03CHIL-HY Site 03CHIL-HY
+ PEAK(UNII) 3m 9120D_1212_220310 HORIZONTAL Condition PEAK(UNLI) 3m 9120D_1212_220310 VERTICAL
eak Detector Peak

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D1-55 of 211
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz

9+8

Horizontal

Vertical

Peak
Avg.

Date: 2022.09.03

oof Il AR ] L

PERK(ONI)
=

-

A6 54|

500 B

2

000 4000.6000. 5000,

72000 16000, 20000 24000, 20000, 32000 36000. 40000
Freauency (MH2)

site 03CHILHY
Condition PEAK(UNIT) 3m 9120D_1212_220310 HORIZONTAL
Detector

) (dBuvim)

Date: 2022.09.03

oo LIRS — AP ] "

PERK(ONI
=

V654

1 2

Site
Condition
Detector

000 400060006000, 12000, 16000 20000, _ 24000 Z0000. 32000,

Freauency (o)
03CHILHY

PEAK(UNILT) 3m 9120D_1212_220310 VERTICAL
peak

6000, 40000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-56 of 211



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz

9+8

Horizontal

Vertical

Peak
Avg.

Date: 2022.09.03

oof Il AR ] L

PERK(ONI)
=

-

A6 54|

500 T

2

000 4000.6000. 5000,

72000, 16000, 20000 24000, 20000, 32000 36000, 40000
Freauency (MH2)

site 03CHILHY
Condition PEAK(UNIT) 3m 9120D_1212_220310 HORIZONTAL
Detector

) (dBuvim)

Date: 2022.09.03

oo LIRS — AP ] "

PERK(ONI
=

V654

1

2

Site

Condition
Detector

000 4000.6000. 5000, 12000,

03CHI1-HY

PEAK(UNILT) 3m 9120D_1212_220310 VERTICAL
peak

T6000. 20000 24000 26000 32000, 36000, 40000
Frequency (WHz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-57 of 211



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz

Peak

Avg.

Date: 2022.09-04 A (@BuVim) Date: 2022.09-03
300)
200)
9 100
1000 00.0)
904 900)
s04) T PEAK(UNID 00 PEAK(UNI)
2oL ARL LT (SRR S | S S E oo AL AR U A e ]
o04) AVG 54 600y AVG 54
500 + 500 " 2
400 400f
300 300)
200) 200)
o !
1000 4000.6000.6000. 12000, 16000 20000, _ 24000 28000, 32000 30000 40000 | 1600 4000.5000. 000. 6000 20000, 24000 36000,
Frequency (MHz) Frequency (MHz)
+03CHIL-HY Site 03CHIL-HY
+ PEAK(UNII) 3m 9120D_1212_220310 HORIZONTAL Condition PEAK(UNLI) 3m 9120D_1212_220310 VERTICAL
eak Detector Peak

TEL : 886-3-327-0868 Page Number
FAX : 886-3-327-0855

: D1-58 of 211



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz

9+8

Horizontal

Vertical

Peak
Avg.

Date: 2022.09.03

oof Il AR ] L

PERK(ONI)
=

-

A6 54|

7

000 4000.6000. 5000,

72000, 16000, 20000 24000, 20000, 32000 36000, 40000
Freauency (MH2)

site 03CHILHY
Condition PEAK(UNIT) 3m 9120D_1212_220310 HORIZONTAL
Detector

) (dBuvim)

Date: 2022.09.03

oo LIRS — AP ] "

PERK(ONI
=

V654

1

2

Site

Condition
Detector

000 4000.6000. 5000, 12000,

03CHI1-HY

PEAK(UNILT) 3m 9120D_1212_220310 VERTICAL
peak

T6000. 20000 24000 26000 32000, 36000, 40000
Frequency (WHz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-59 of 211



swanranas. FCC RADIO TEST REPORT Report No. : FR271537E

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH42 5210MHz

Peak

Avg.
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Band 1 5150~5250MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537E

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

9+8
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Fundamental

Date: 2022.0823

Date: 2022.0823
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271537E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

Avg.

+ AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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